PICTORIAL CONTENT | ALPHABETICAL CONTENTS PARTS INDEX

<MANITOU

MANITOU NORTH AMERICA, INC.

6401 IMPERIAL DRIVE
Waco, TX 76712-6803

NOTE: Manitou Forklift Manuals are continually updated and subject to change
without prior notice. If your Forklift Model or parts are not found in this manual,
please contact your dealer or the Manitou North America Parts Department
for the latest information and parts availability.

&\ WARNING

Specially designed TMT Forks must be
replaced with Factory Approved Forks
ONLY! See your Dealer or contact
Manitou North America, Inc..

TMT320/FL/HT/Turbo
TMT320/WF

PARTS MANUAL

S/N: 161653 THRU 752336, EXCEPT TURBO
S/N: 750763 THRU 752336, TURBO MODELS
EXCEPT S/N: 751577 & 751578

For Parts Orders contact your Manitou North America Dealer or call:
Manitou North America, Parts Dept. 800-425-3727 or (254) 799-0232
Parts Dept. Fax: (254) 867-6504 Website: www.manitou-na.com

CATALOG 801646
R03-05



| PICTORIAL CONTENT “ ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT | ALPHABETICAL CONTENTS PARTS INDEX

GENERAL INFORMATION

The purpose of this catalog is to provide illustrations for identifying and ordering Forklift Truck
parts. Theillustrations provide a general description and may not show the exact shape or detail
of the parts or components represented.

The parts are identified by an Item number on the lllustration Page. Find the ltem number forthe
part desired, then locate that ltem Number under the "ltem” column on the parts page. The part

number will be located directly to the right of the Iltem number. Also provided is a part description,
dimensions (where necessary), quantity of parts required and the Truck Model Identification.

When ordering parts or requesting technical information, the following numbers are required:

Truck Model No.:

Truck Serial No.:

Engine Serial No.:

Hydrostatic Pump (Transmission) Serial No.

Hydrostatic Motor (front left) Serial No.

Hydrostatic Motor (front right) Serial No.

Hydrostatic Motor (rear, steering) Serial No.

Attachment Model No.:

Attachment Serial No.:

For quick reference it is recommended these numbers be recorded as soon as possible.



PICTORIAL CONTENT | ALPHABETICAL CONTENTS | PARTS INDEX

ALPHABETICAL CONTENTS
TMT320/FL/HT/Turbo CATALOG 801646 R03-05
Description, Assembly Number, [Page Number]

AIR INTAKE AND EXHAUST, EXCEPT TURBO, 4AA77 [PG.
5.00]

AIR INTAKE AND EXHAUST, TURBO, 4AA201 [PG. 6.00]
ALTERNATOR, DT14 [PG. 79.00]

AUXILIARY HOSE REEL KIT, SERVICE ONLY, 10AES3 [PG.
33.00]

BOOM AND CARRIAGE INSTALLATION, FL BOOM, 5BA147
[PG. 15.00]

BOOM AND CARRIAGE INSTALLATION, STD BOOM, 5BA149
[PG. 16.00]

BOOM SIDE SHIFT, OBSOLETE, 5AC2S [PG. 13.00]
BOOM SIDE SHIFT, CURRENT, 5AC30 [PG. 14.00]

CAB STRUCTURE, 8AA276 [PG. 26.00]

CANADA KIT, 15AHS5 [PG. 65.00]

CARRIAGE ROLLERS, KITS, 5BAS3 [PG. 19.00]
CRANKCASE BREATHER AND TURBO, DT18 [PG. 83.00]

CYLINDER, BOOM EXTENTION, EXCEPT FL MODELS,
10CC35 [PG. 38.00]

CYLINDER, BOOM EXTENTION, FL MODELS, 10CC64 [PG.
39.00]

CYLINDER, CARRIAGE TILT, 10CD40 [PG. 40.00]
CYLINDER, COMPENSATION, 10CB24 [PG. 37.00]

CYLINDER, LIFT, S/N: 172032 AND BELOW, 10CA80 [PG.
35.00]

CYLINDER, LIFT, S/N: 172033 AND ABOVE, 10CA209 [PG.
36.00]

CYLINDER, STABILIZERS, 10CF19 [PG. 45.00]

CYLINDER, STEERING, S/N: 750268 AND BELOW, EXCEPT
HT, 10CE11 [PG. 41.00]

CYLINDER, STEERING, S/N: 750268 AND BELOW, HT MOD-
ELS, 10CE25 [PG. 42.00]

CYLINDER, STEERING, S/N: 750269 AND ABOVE, EXCEPT
HT, 10CE41 [PG. 43.00]

CYLINDER, STEERING, S/N: 750269 AND ABOVE, HT MOD-
ELS, 10CE42 [PG. 44.00]

CYLINDERS, STABILIZERS, 10AG13 [PG. 34.00]
DECALS AND LOAD CHARTS, 12AA68 [PG. 60.00]
ELECTRICAL AND MISC. DETAILS, 11CB266 [PG. 58.00]

ELECTRICAL, LIGHTS, S/N: 750268 AND BELOW, 11BA37 [PG.
55.00]

ELECTRICAL, LIGHTS, S/N: 750269 AND ABOVE, 11BA56 [PG.
56.00]

ELECTRICAL, MISC. DETAILS S/N: 750268 AND BELOW,
11CB184 [PG. 57.00]

ELECTRICAL, MISC. DETAILS S/N: 750269 AND ABOVE,
11CB487 [PG. 59.00]

ELECTRICAL, PRIMARY, S/N: 750268 AND BELOW, 11AA370
[PG. 53.00]

ELECTRICAL, PRIMARY, S/N: 750269 AND ABOVE, 11AA676
[PG. 54.00]

ENGINE CAMSHAFT, DT3 [PG. 68.00]
ENGINE COMPLETE, DT1 [PG. 66.00]

ENGINE COVER AND MISC. SHEETMETAL, EXCEPT TURBO,
9AA193 [PG. 27.00]

ENGINE COVER AND MISC. SHEETMETAL, TURBO, 9AA194
[PG. 28.00]

ENGINE CRANKSHAFT, DT4 [PG. 69.00]

ENGINE CYLINDER HEAD, DT7 [PG. 72.00]

ENGINE FLYWHEEL AND HOUSING, DT11 [PG. 76.00]
ENGINE INTAKE AND EXHAUST MANIFOLD, DT10 [PG. 75.00]
ENGINE OIL COOLER, TURBO, DT17 [PG. 82.00]

ENGINE OIL PUMP, DIPSTICK, DT2 [PG. 67.00]

ENGINE PISTON AND ROD, DT6 [PG. 71.00]

ENGINE SENSORS, DT16 [PG. 81.00]

ENGINE SOLENOID, DT15 [PG. 80.00]

ENGINE THROTTLE, DT5 [PG. 70.00]

ENGINE TIMING GEAR COVER, DT9 [PG. 74.00]

ENGINE VALVE COVER, DT8 [PG. 73.00]

ENGINE WATER PUMP AND THERMOSTAT, DT12 [PG. 77.00]
FILTERS AND BELTS, 2AA14 [PG. 1.00]

FORK POSITIONING KIT, 1ST MOUNTING, EXCEPT FL MOD-
ELS, 10AES1 [PG. 31.00]

FORK POSITIONING, 2ND MOUNTING, S/N: 750414 AND
ABOVE, 10AES2 [PG. 32.00]

FRAME, COUNTER WEIGHTS AND MISC., 6AA133 [PG. 20.00]
FUEL SYSTEM, EXCEPT TURBO, 4AC26 [PG. 11.00]



PICTORIAL CONTENT | ALPHABETICAL CONTENTS | PARTS INDEX

ALPHABETICAL CONTENTS
TMT320/FL/HT/Turbo CATALOG 801646 R03-05
Description, Assembly Number, [Page Number]

FUEL SYSTEM, TURBO, 4AC73 [PG. 12.00]

HYDRAULIC CONTROL VALVE, S/N: 176629 AND BELOW,
10DA99 [PG. 50.00]

HYDRAULIC CONTROL VALVE, S/N: 176630 AND ABOVE,
10DA245 [PG. 51.00]

HYDRAULIC FILTER ASSEMBLIES, STEERING VALVE, MISC.,
10EA24 [PG. 52.00]

HYDRAULICS, HYDROSTATIC PUMP AND MOTORS- EXCEPT
TURBO, 4AB23S [PG. 8.00]

HYDRAULICS, HYDROSTATIC PUMP AND MOTORS- TURBO,
4AB52S [PG. 9.00]

HYDRAULICS, HYDROSTATIC PUMP AND MOTORS- WIDE
FRAME, 4ABS1 [PG. 10.00]

HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION
AND TILT CYLINDER CIRCUITS, 10AE98 [PG. 30.00]

HYDRAULICS, TANK AND CONTROL VALVES, 4AB20S [PG.
7.00]

HYDROSTATIC MOTOR, FRONT WHEELS, EXCEPT TURBO,
BF11 [PG. 87.00]

HYDROSTATIC MOTOR, FRONT WHEELS, TURBO MODELS,
BF18 [PG. 89.00]

HYDROSTATIC MOTOR, STEER WHEEL, HT AND TURBO,
BF19 [PG. 90.00]

HYDROSTATIC MOTOR, STEERING, TMT320 AND FL MOD-
ELS, BF12 [PG. 88.00]

HYDROSTATIC PUMP, EXCEPT TURBO, BC116 [PG. 85.00]
HYDROSTATIC PUMP, TURBO MODELS, BC128 [PG. 86.00]
LOAD BACKREST, 50 IN. FOLDING, 5BAS1 [PG. 17.00]
LOAD BACKRESTS, MISC., 5BAS2 [PG. 18.00]

MOUNTING KIT 800403, MOFFIT TYPE PIN INSTALLATION,
15AHS3 [PG. 63.00]

MOUNTING KIT, CHANGING MOFFIT TYPE TO TMT TYPE,
15AHS2 [PG. 62.00]

MOUNTING KIT, PENSKE, 15AHS4 [PG. 64.00]
MOUNTING KIT, STRAP TYPE, 15AHS1 [PG. 61.00]
PEDALS AND THROTTLE CABLE, 6BB101 [PG. 21.00]
PRESSURE LIMITER KIT, 804717, 10CS4 [PG. 49.00]

RADIATOR INSTALLATION AND ENGINE MOUNTING, 4AA76
[PG. 4.00]

SEAT ASSEMBLY, 2ND MOUNTING AND MISC., S/N'S NOTED,
8AA275 [PG. 25.00]

SEAT ASSEMBLY, FIRST MOUNTING S/N: 751126 & BELOW,
8AA23 [PG. 24.00]

SIDE SHIFT CYLINDER NOTICE, 10CS1 [PG. 46.00]
SIDE SHIFT CYLINDER, 660763 KIT, 10CS2 [PG. 47.00]
SIDE SHIFT CYLINDER, 720715RE, 10CS3 [PG. 48.00]
STARTER MOTOR, DT13 [PG. 78.00]

STEER AXLE ASSEMBLY, S/N: 750268 & BELOW, 7AA7 [PG.
22.00]

STEER AXLE ASSEMBLY, S/N: 750269 & ABOVE, 7AA36 [PG.
23.00]

STEERING AND CONTROL VALVE CIRCUIT, 10AA64 [PG.
29.00]

TIRES AND WHEELS, 3AA46 [PG. 2.00]
TIRES, SPARE, 3AA47 [PG. 3.00]
VALVE, PRESSURE REDUCING, BC50 [PG. 84.00]



| PICTORIAL CONTENT “ ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE

PARTS INDEX

2 AA 14

FILTERS AND BELTS

3 AA 46

‘ | 3R, 3L,4.5,6 (TMT320 & WF MODELS)

/

2

2

. MR.IL12,9 1T & TUREO MODEES]

7 TRLYL 38,1570 (HT MDDELS, LESS TURBO)
~” 20R.20L 21.18 (TURBG MODELS]

; 248,231 21,25 (TURBO MODELS)

\,

NN,

\,

ITEM 1 - LUG NUT (NOT SHOWN)
ITEM 2 - TIRE SEALANT (NDT SHOWN)

TIRES AND WHEELS

78,5, 10 (HT MODELS, LESS TURBO)

g e

21,8, 10 (TURBO MODELS)

NOTE FRORT TRESGRLY -
ON THT220 6 \WF MODELS

o
L. 198,910 AL EXCEPT TURED]
7 .95 (TURBO MODELS:
g

e
.
-

| 2.00

3 AA 47

TIRES, SPARE

RADIATOR INSTALLATION AND ENGINE MOUNTING 4.00

EXCEPT TURBO

AIR INTAKE AND EXHAUST, EXCEPT TURBO

g

5.00

AIR INTAKE AND EXHAUST, TURBO

6.00

4 AB 20S

HYDRAULICS, TANK AND CONTROL VALVES 7.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE

PARTS INDEX

4 AB 23S

HYDRAULICS, HYDROSTATIC PUMP AND MOTORS
- EXCEPT TURBO

8.00

MOTORS-TURBO

4 AB 52S

HYDRAULICS, HYDROSTATIC PUMP AND

9.00

HYDRAULICS, HYDROSTATIC PUMP AND MOTORS

4 AC 26

FUEL SYSTEM, EXCEPT TURBO

3y S

RN 4
e\
Boak B35 N\

2

| 11.00

4 AC 73

FUEL SYSTEM, TURBO

| 12.00

- WIDE FRAME
5AC 2S

BOOM SIDE SHIFT, OBSOLETE

| 13.00

5 AC 30

106267 b
PN

BOOM SIDE SHIIFT, CURRENT

| 14.00




PICTORIAL CONTENT ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE

PARTS INDEX

5 BA 147

5 BA 149

5 BA St

S ¢
! /] | BN
. o
j @/ j\@
2 Bnm i
BOOM AND CARRIAGE INSTALLATION, FL LONG BOOM LOAD BACKREST, 50 IN. FOLDING | 17.00

5 BA S2

5BA S3

/®

TOCCOp
5 lHr——A
I I (]

B S | S
u

r:::ﬁﬁ
|
nt
AN
[
1y
=
I
|
|
|
|
£
[ i
ey

S8

LOAD BACKRESTS, MISC. | 18.00| CARRIAGE ROLLERS, KIT:




7AA7

| 22.00

PARTS INDEX

6 BB 101

ALPHABETICAL CONTENTS

| 21.00 | STEER AXLE ASSEMBLY, S/N: 750268 & BELOW

6 AA 133

PICTORIAL CONTENT

| 20.00| PEDALS AND THROTTLE CABLE

| 23.00

FRAME, COUNTER WEIGHTS AND MISC.

STEER AXLE ASSEMBLY, S/N: 750269 & ABOVE

INDEX

PAGE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

X m O Z2 —

INDEX
PAGE

8 AA 23 8 AA 275

SEAT ASSEMBLY, FIRST MOUNTING S/N: 751126 & BELOW. | 24.00 | SEAT ASSEMBLY, 2ND MOUNTING AND MISC., S/N'S NOTED | 25.00

CAB STRUCTURE

9 AA 193 9 AA 194

ENGINE COVER AND MISC. SHEETMETAL, TURBO | 28.00

STEERING AND CONTRO!

L VALVE CIRCUIT

| 29.00

10 AE 98

HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION AND
TILT CYLINDER CIRCUITS | 30.00 |




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

10 AE St 10 AE S2 10 AE S3

FORK POSITIONING KIT, 1ST MOUNTING, EXCEPT FL MODELS‘ 31.00 | FORK POSITIONING, 2ND MOUNTING, S/N: 750414 AND ABOVEI 32.00

10 AG 13 10 CA 80

CYLINDERS, STABILIZERS | 34.00] cyLINDER LIFT, S/N: 172032 AND BELOW | 35.00 CYLINDER, LIFT, S/N: 172033 AND ABOVE | 36.00

X m O Z2 —

INDEX

PAE?E CYLINDER, COMPENSATION | 37.00 | |




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE

PARTS INDEX

10 CC 35

CYLINDER, BOOM EXTENTION, EXCEPT FL MODELS

10 CC 64

| 38.00 | cYLINDER, BOOM EXTENTION, FL MODELS

10 CD 40

CYLINDER, CARRIAGE TILT

10 CE 11

CYLINDER, STEERING, S/N: 750268 AND BELOW, EXCEPT HT | 41.00 CYLINDER, STEERING, S/N: 750268 AND BELO

10 CE 25

_HT MODELS | 42.00

10 CE 41

o) o
&
&N S

S \\iek\\}\@
Sx

CYLINDER, STEERING, S/N: 750269 AND ABOVE, EXCEPT HT | 43.00

10 CE 42

CYLINDER, STEERING, S/N: 750269 AND ABOVE, HT MODELS | 44.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

X m O Z2 —

INDEX
PAGE

10 CF 19

CYLINDER, STABILIZERS

| 45.00

10 CS 1

NOTICE:

SIDE SHIFT CYLINDER NOTICE

CYLINDER STAMPED 547384 IS OBSOLETE

| 46.00

SIDE SHIFT CYLINDER, 660763 KIT

10 CS 3

SIDE SHIFT CYLINDER, 720715RE

DETALLB

| 48.00

10 CS 4

PRESSURE LIMITER KIT, 804717

| 49.00

HYDRAULIC CONTROL VA

10 DA 99

LVE, S/N: 176629 AND BELOW

| 50.00

10 DA 245

HYDRAULIC CONTROL VALVE, S/N: 176630 AND ABOVE

| 51.00




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

10 EA 24 11 AA 370 11 AA 676

ELECTRICAL, PRIMARY, S/N: 750268 AND BELOW. . ELECTRICAL, PRIMARY, S/N: 750269 AND ABOVE | 54.00

11 BA 37 11 BA 56 11 CB 184

ELECTRICAL, LIGHTS, S/N: 750268 AND BELOW [ 55.00 | £LeCTRICAL. LIGHTS. SIN: 750260 AND ABOVE [ 56.00 | ELECTRICAL, MISC. DETALLS S/N: 750268 AND BELOW [ 57.00
11 CB 266 11 CB 487

X m O Z2 —

INDEX

PAGE
9 ELECTRICAL AND MISC. DETAILS




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

15 AH S1 15 AH S2

DECALS AND LOAD CHARTS MOUNTING KIT, STRAP TYPE MOUNTING KIT, CHANGING MOFFIT TYPE TO TMT TYPE | 62.00

I PART NUMBER DESCRIPTION QTy
495017 STRAP, TIE DOWN 2
494286 7 POLE ELECTICAL CABLE 1
T
’7 i R ‘ 525480 SUPPORT FOR TRAILER CABLE 1
i 54951 BOLT, M8-16 1
61674 WASHER, M8 1
54242 NUT, M8 1
227330 PLATE LIGHT 1
676 BULB 1
4240 BOLT, MS X16 2
192310 WASHER, MS 2
54232 NUT, MS 2
801240 LAMP, CLEAR e
79533 SCREW, MS5-.08 X 10 6
54232 NUT, MS 6
215605 LAMP, SIDE 2
61801 BOLT, M4-16 4
28988 WASHER, M4 4
25758 NUT, M4 4
111727 BULB 2
206307 GROMMET 2
573690 HARNESS, RIGHT SIDE 1
573691 HARNESS, LEFT SIDE 1
801646 PARTS BOOK, TMT 1
MOUNTING KIT 800403, MOFFIT TYPE PIN INSTALLATION | 63.00 | MOUNTING KIT, PENSKE | 64.00 | caNADA KIT | 65.00

INDEX

PAGE ] ] ]




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

ENGINE CRANKSHAFT

DT 2

| 66.00| ENGINE OIL PUMP, DIPST

DT 3

| 67.00 | ENGINE CAMSHAFT

| 68.00

| 69.00 | ENGINE THROTTLE

| 70.00

DT 6

ENGINE PISTON AND ROD

| 71.00

X m O Z2 —

DT 8

INDEX
PA_;?E ENGINE CYLINDER HEAD ENGINE VALVE COVER | 73.00 | ENGINE TIMING GEAR COVER | 74.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE
12

PARTS INDEX

STARTER MOTOR

ENGINE INTAKE AND EXHAUST MANIFOLD | 75.00

| 76.00

DT 13

| 78.00 | ALTERNATOR

DT 14

| 79.00

ENGINE WATER PUMP AND THERMOSTAT

DT 15

ENGINE SOLENOID

| 80.00

ENGINE SENSORS

DT 16

| 81.00 | ENGINE OIL COOLER, TURBO

| 82.00

CRANKCASE BREATHER AND TURBO

| 83.00




PICTORIAL CONTENT ALPHABETICAL CONTENTS

X m O Z2 —

INDEX
PAGE
13

PARTS INDEX

BC 50

VALVE, PRESSURE REDUCING | 84.00 | HYDROSTATIC PUMP, EXCEPT TURBO

BF 11

HYDROSTATIC MOTOR, FRONT WHEELS, EXCEPT TURBO | 87.00| HYDROSTATIC MOTOR, STEERING, TMT320 Al

BF 12

HYDROSTATIC MOTOR, STEER WHEEL, HT AND TURBO | 90.00

BF 19

BF 18

ND FL MODELS | 88.00

HYDROSTATIC MOTOR, F

RONT WHEELS, TURI

BO MODELS |89.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

2AA14

PARTS INDEX

FILTERS AND BELTS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

TMT TURBO
ENGINE

2te MONTAGE
2do MONTAJE
2nd MOUNTING

FILTRE A HUILE MOTEUR
OL FILTER MOTOR
FILTRO ACEITE MOTOR
OIL FILTER ENGINE

FILTRE A HUILE MOTEUR
OL FILTER MOTOR
FILTRO ACEITE MOTOR
OIL FILTER ENGINE

HYDROSTATIK OLFILTEREINSATZ

HYDROSTATIC OIL FILTER CARTRIDGE

CARTOUCHE FILTRE A HUILE HYDROSTATIQUE

CARTUCHO FILTRO ACEITE HYDROBTATICO

CREPINE DU CIRCUIT PRINCIPAL

SEIHER HAUPTKREIS

FILTRO DE PASO DE CIRCUITO PRINCIPAL
PRINCIPAL CIRCUIT STAINER

549798

Poulie de vilebrequin

Polea de ciglena!
Crankshaft pulley

549800
1ST MOUNTI

MBE

Kurbelwelleriemensc »

COURROIE DE VENTILATEUR
VENTILATORRIEMEN
CORREA DE VENTILADCR
FAN BELT

FILTRE A COMBUSTIBLE
BRENNSTOFFILTER
FILTRO A COMBUSTIBLE
FUEL FILTER

561370

600759 46028

Poulie de vilebrequin

Kurbelwelleriemenscheibe =
Polea de ciglienat 7
Crankshaft pulley

COURROIE DE VENTILATEUR
VENTILATORRIEMEN
CORREA DE VENTILADCR
FAN BELT

; 552500
NG 2ND MOUNTING

19911

OPTION

802055 1ST MOUNTING
(SERVICE ONLY)

CYCLONIC PRE-FILTER
INCLUDES HARDWARE

551017

800782 2ND MOUNTING
TURBO Il PRE-FILTER
INCLUDES HARDWARE

CARTOUCHE FILTRE A AIR
LUFTFILTEREINSATZ
CARTUCHO FILTRO DE AIRE
AIR FILTER CARTRIDGE

CARTOUCHE FILTRE A HUILE RETOUR HYDRAULIQUE
PATRONE HYDRAULIK RUCKGANG OLFILTER
CARTUCHO FILTRQ ACEITE RETORNO HIDRAULICO
CARTRIDGE HYDRAULIC RETURN OIL FILTER

217031

CARTOUCHE SECURITE FILTRE A AIR
SICHERHE(T LUFTFILTEREINSATZ
CARTUCHO SEGURIDAD FILTRO DE AIRE
SECURITY AIR FILTER CARTRIDGE

551018

1.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

3 AA 46

PARTS INDEX

TMT320/FL
TMT320/FL/HT

TIRES AND WHEELS TMT320/FL/HT TURBO

TMT320WF

803511) F

ITEM 1 - LUG NUT (NOT SHOWN)
ITEM 2 - TIRE SEALANT (NOT SHOWN)

3R, 3L, 4, 5, 6 (TMT320 & WF MODELS)

11R, 11L, 12, 9 (HT & TURBO MODELS)
17R, 17L, 18, 19, 10 (HT MODELS, LESS TURBO)
20R, 20L, 21, 18 (TURBO MODELS)
24R, 24L, 21, 25 (TURBO MODELS)

7,8,9,10 (HT MODELS, LESS TURBO)

22,21, 8, 10 (TURBO MODELS)

NOTE: FRONT TIRES ONLY -
ON TMT320 & WF MODELS

14,15, 9, 10 (ALL EXCEPT TURBO)
23, 21, 15 (TURBO MODELS)




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 3 AA 46
1- TMT320 7- TMT320WF 13-
1/2 TIRES AND WHEELS g mgggﬂ% g_ ]g
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 601698 Wheel lug nut 15 |15 |15 |15 |15 |15 |15
2 800296 Tire sealant 6 |6 6 |6 |6 |6 |6
3R 574155R Tire and Wheel assembly (RH and rear wheel) 2 |2 2
(Includes ltems: 4, 5 & 6)
3L 574155L Tire and Wheel assembly (LH only) 1 1 1
(Includes ltems: 4, 5 & 6)
4 574154 Tire, 31 x 10 x 16.5 10PR SOLIDEAL SKS 3 |3 3
5 525621 Wheel 3 |3 3
6 77202 Valve stem 3 |38 3
7 800676 Tire and Wheel assembly (front and rear wheels) 3 |3
(Includes Items: 8,9 & 10)
8 800678 Tire, 31 x 15.5-15 Denman Turf 3 |3
9 803964 Wheel 3 |3
10 B2258 Valve stem 3 (3
11R 800283 Tire and Wheel assembly (RH and rear wheel) 2 12 |2 |2
(Includes ltems: 9, 10 & 12)
11L 800284 Tire and Wheel assembly (LH only) 1 11 1 |1
(Includes ltems: 9, 10 & 12)
12 800277 Tire, 31 x 15.51 OTR Mudshark 3 |3 |3 |38
14 495058 Tire and wheel assembly 2 |2 |13 |3 2
15 494966 Tire, 31 x 15.5-15 Goodyear XT-2 Sand 2 |12 |3 |3 2
17R 803971 Tire and Wheel assembly (RH and rear wheel) 2 |2
(Includes ltems: 10, 18 & 19)
17L 803972 Tire and Wheel assembly (LH only) 1 1
(Includes ltems: 10, 18 & 19)
18 803968 Tire, 31 x 15.5 Traction Master 3 |3
19 803964 Wheel 3 |3

| 2.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 3 AA 46
1- TMT320 7- TMT320WF 13-
o/ TIRES AND WHEELS |2- TMT320FL 8- 4-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM [ PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|4567 8|9 |10/11|12/13 14|15
20R 804363 Tire and Wheel assembly (RH and rear wheel) 2 |2
(Includes ltems: 18 & 21)
20L 804364 Tire and Wheel assembly (LH only)
(Includes ltems: 18 & 21)
21 605192 Wheel 3 |3
22 804844 Tire and Wheel assembly (front and rear wheels) 3 |3
(Includes ltems: 8, 10 & 21)
23 804846 Tire and Wheel assembly (front and rear wheels) 3
(Includes ltems: 15 & 21)
24R 605212 Tire and Wheel assembly (RH and rear wheel) 2
(Includes Items: 21 & 25)
24L 605193 Tire and Wheel assembly (LH only)
(Includes Items: 21 & 25)
25 581204 Tire, 31 x 15.5-15 Goodyear




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS

PARTS INDEX

TIRES, SPARE

TMT320/FL
TMT320/FL/HT

TMT320/FL/HT TURBO

TMT320/FL/WF

800933)B 800934)A 801647)REL 494850)A

494849

K33849

K302921
FOR TIRE ASSEMBLY
547155 - ITEM 9A
K302923

FOR TIRE ASSEMBLY
800676 - ITEM 9C

K34807

OVERHEAD
CUARD (REF)

K20348




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 3 AA 47
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
17 TIRES, SPARE 3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 801216 Tire carrier assembly 1 1 11 11 11 1 11
4 601698 Nut 3 |3 3 |3 (3 |83 |3
5 42232 Washer 4 |4 |4 |4 |4 |4 |4
6 63727 Bolt 4 |4 |4 |4 |4 |4 |4
7 42316 Washer 1011 11 11 11 11 1
8 196951 Screw 1011 11 11 11 11 1
9A 574155 Tire and wheel assembly, RH and rear wheel (std) 1 1
9B 803971 Tire and wheel assembly, RH and rear wheel (HT) 1 1 1 1 N
9C 800676 Tire and wheel assembly, RH and rear wheel (turf tire) 11 /1 |1 |1

| 3.00



PARTS INDEX

ALPHABETICAL CONTENTS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

RADIATOR INSTALLATION AND ENGINE MOUNTING

PICTORIAL CONTENT

4 AA76

e A R
LUINEETTIREAANATRARANTTUR DRRARURRRRAAN

r\ 21 R A T
PEAANEAVERARATEEA R TRARNERUARANR RN
r\ / //ff//ﬂ/////fflf/ﬁfff////ff/t//}f/ﬁ//f///_

INCLUDING 170233, 170338 - 170342

® 1ST MOUNTING S/N: 172019 & BELOW,
EXCEPT 170233, 170338 - 170342

O 2ND MOUNTING S/N: 172020 & ABOVE,

2 15mm
# 22.2mm

40

SEGUN MONTAJE
AS MOUNTING

SECONDO MONTAGGIO

[ {SUIVANT MONTAGE
NACH MONTAGE

SCLAMENTE PARA TMT 320 FL TURBO HT

NUR FUR TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT

SOLAMENTE PER TMT 320 FL TURBO HT

A [SEULEMENT POUR TMT 320 FL TURBC HT

2 2mm
#12mm

43




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AA76
1- TMT320 7- TMT320WF 13-
1/2 RADIATOR INSTALLATION AND ENGINE MOUNTING g: mgggﬂ% g: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM [ PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 550929 Radiator 1 |1 (1 |1 1
2 550930 Radiator cap L R s N s O
3 177636 Seal A/R|A/R|A/R|A/R AR
4 12080 Plug 1 1 1 1 1
5 551237 Lower bracket 2 |12 12 |12 |2 |2 |2
6 550933 M 8 - 16 bolt 4 |4 |4 |4 |4 |4 |4
7 550934 Washer 2 |2 |2 |2 |2 |2 |2
8 551181 M 10 - 140 bolt 2 |12 |12 |2 |2 |2 |2
9 550935 Upper bracket 1 1 |1t 1 1 |1\
10 550936 Shock absorber 2 |2 12 |12 |2 |2 |2
11 550937 Bushing 2 |2 |2 |2 |2 |2 |2
12 550938 Washer 2 12 |2 |2 |2 |2 |2
13 551012 Washer 6 |6 6 (6 |6 |6 |6
14 551011 Nut 6 (8 |8 |8 |6 |6 |6
15 550939 Clamp 2 |2 |2 |2 |2 |2 |2
16 550940 Lower hose 1 1 1 [ 1
17 550941 Upper hose 11t 1 1t 1 (1 [
18 550942 Clamp 4 |4 |4 |4 |4 |4 |4
19 551187 Pump bracket 11 1 1 |1 (1~
20 550943 Pin 2 |12 |12 |2 |2 |2 |2
21 550944 M 10 - 60 bolt 11 |1 (1 (1 |1 |1
22 550945 M 10 Washer 1 1 1 1 1 1 1
23 551238 Rear engine bracket 2 |12 12 |12 |2 |2 |2
24 550946 M 10 - 125 bolt 1 1 1 1 1 1 1
25 550947 M 10 - 130 bolt 1 /1 (1 (1 (1 |1 |1
26 550948 M 10 - 135 bolt 1 1 1 1 1 1 1
27 550949 M 10 - 140 bolt 11 |1 (1 (1 |1 |1
28 550950 Front engine bracket 2 12 12 |12 |2 |2 |2
29 550951 M 10 - 30 bolt 4 14 |4 |4 |4 |4 |4
30 550952 M 10 - 35 bolt 4 |4 |4 |4 |4 |4 |4

| 4.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AA76

1- TMT320 7- TMT320WF 13-

2/3 RADIATOR INSTALLATION AND ENGINE MOUNTING [2- TMT320FL 8- 14~
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-

ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-

1123|456 |7|8|9|10/11]12|13|14|15

31 550953 Shock absorber 4 |14 |4 |4 |4 |4 |4

32 550954 M 12 - 35 bolt 4 |14 (4 |4 |4 |4 |4

33 57446 M 8 - 25 bolt 8 |8 |8 |8 |8 (8 |8

34 61674 M 8 N washer 8 |8 |8 |8 |8 (8 |8

35 54242 M 8 nut 8 |8 |8 |8 |8 (8 |8

36 551728 Fan 1 1 1 |1 1

37 550956 Nut 1 11 1 |1 1

38 524667 Plug 1 1 1 1 1 1 1

39 525416 Connection 1T 1 /1t |1 (1 (1

40 5374 Copper seal A/R A/R|A/R|A/R|A/R|A/R|A/R

41 525596 Hose 11 1t |1 (1 (1 H

42 61674 M 8 N washer 2 12 |12 |12 |12 |2 |2

43 189956 ”0” ring A/R A/R|A/R|A/R|A/R|A/R|A/R

44 551720 Radiator nozzle 1 1 1 1 1

45 525854 Vent window 1 1 1 1 1

46 525857 Vent window 2 |12 |2 |2 2

47 525858 Vent window 1 1 1 |1 1

48 525859 Vent window 1 1 1 1 1

49 25713 M 6 - 16 bolt 8 |6 |6 |6 |8 (8 |8

50 174132 Washer 6 8 |8 |8

51 77808 Rivet 10 |10 |10 |10 |8 |8 |10

52 564861 Radiator 1

53 605131 Radiator bracket 2

54 42347 M 8 - 20 bolt 2

55 601759 Plug 1

56 601760 Fan 1

57 601761 Screw 3

58 551061 Washer 3

59 601762 Spacer 1

60 605123 Vent window 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AA76
3/3 RADIATOR INSTALLATION AND ENGINE MOUNTING |2~ ThiTozor. o
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO 12—
1123 /456|789 |10/11]12|13|14|15
61 605128 Vent window 1 |1
62 605129 Vent window 1 |1
63 605130 Vent window 1
64 605159 Brush 1 |1
65 564862 Lower hose 1 1
66 580911 Radiator 1 1
67 565513 fan 1 |1
68 551042 Washer 1 1
69 604572 Screw 1 |1
70 660749 Vent window 1 1
71 660750 Vent window 1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

4 AA 77

AIR INTAKE AND EXHAUST, EXCEPT TURBO

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

MBE

2 AA 14 I




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AA77
1- TMT320 7- TMT320WF 13-
1/1 AIR INTAKE AND EXHAUST, EXCEPT TURBO |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 550957 Muffler 1 1 1 [ 1
2 550958 Seal 1 /1 |1 [ 1
3 550959 Stud-bolt 2 12 |2 |2 2
4 550960 M 10 washer 2 |12 |2 |2 2
5 550961 M 10 nut 2 12 |2 |2 2
6 46668 M 6 - 20 bolt 1 1 1 |1 1
7 29469 M 6 washer 1 11 1 |1 1
8 25714 M 6 nut 111 1 |1 1
9 550962 Complete air filter 1 1 |1 1 1
13 550963 Clamp 2 12 |2 |2 2
14 550933 M 8 - 16 bolt 4 14 |4 |4 4
15 550964 M 8 washer 4 |4 |4 |4 4
16 550965 M 8 washer 4 |4 |4 |4 4
17 562041 Air filter bracket 1 1 1 1 1
18 57446 M 8 - 25 bolt 4 |4 |4 |4 4
19 550966 Hose 1 11 1 |1 1
20 546446 Hose 1 11 1 |1 1
21 525604 Tube 1 11 /1 |1 1
22 546445 Hose 1 1 1 1 1
23 195716 Clamp 6 |6 |4 |4 6
24 19740 Cap 1 1 |1 [ 1
27 525468 Exhaust pipe 1 1 1 [ 1
29 182899 Clamp 1 1 1 |1 1
30 9859 Clamp 1 /1 (1 |1 1
31 601917 Bracket 1 1 1 1 1

|__5.00




PICTORIAL CONTENT ALPHABETICAL CONTENTS

PARTS INDEX

4 AA 201

AIR INTAKE AND EXHAUST, TURBO

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

MBE

2 AA 14 -




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AA 201
1- TMT320 7- TMT320WF 13-
1/1 AIR INTAKE AND EXHAUST, TURBO |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 605153 Muffler 1 |1
2 550958 Seal 1 1
3 601758 Stud-bolt 2 |2
4 56354 M 10 nut 2 |2
5 54951 M 8 - 16 bolt 1 |1
6 61674 M 8 washer 1 1
7 551018 Security air filter cartridge 1 |1
8 601757 Nut 1 1
9 550962 Complete air filter 1 1
10 551017 Filter cartridge 1 1
11 19740 Cap 1 |1
12 195716 Clamp 4 |4
13 550963 Clamp 2 |2
14 54951 M 8 - 16 bolt 4 |4
15 42325 M 8 washer 4 |4
16 58528 M 8 nut 4 |4
17 546446 Hose 2 |2
18 525604 Tube 1 |1

|__6.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

4 AB 20S

HYDRAULICS, TANK AND CONTROL VALVES

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

MBE

s Py
o 5(-"‘




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB 20S
1- TMT320 7- TMT320WF 13-
1/2 HYDRAULICS, TANK AND CONTROL VALVES |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
1 211720 Hose 1 1 1 1 1 |1 [
2 61610 Hose 1 1 1 1 1 1 1
3 191624 Hose 2 |2 |12 |12 |2 |2 |2
4 524731 Tube 101
5 202218 Fitting 101 111
6 213400 Fitting T 1111
7 208561 Fitting 101 11
8 167925 Fitting 101t T
9 480158 Fitting I PR T P PR P P
10 193325 Connection 101 11 11 11 11 1
11 222661 Fitting 111 1l
12 217044 Fitting 1 1 1 1 1 1 1
13 524719 Fitting 1111l
14 4039 O-ring 101 1 1111 1111
15 42232 Washer 6 |6 (6 |6 |6 |6 |6
16A 660686 Valve bank (S/N: 176630 & above) 1 1 1 1 1 11 11
16B 546447 Valve bank (S/N: 176629 & below) 1 1 1 11 1 1 11
17 203976 Boot 2 |12 |12 |2 |2 |2 |2
18 58548 Nut 3 |13 |3 |13 [3 |3 |3
19 574069 Control lever 2 12 |12 |2 |2 |2 |2
20 202226 Lever handle 3 |3 3 |83 [3 |83 |8
21 199728 Boot 1 1 1 1 1 1 1
22 58538 M 10 - 70 bolt 3 |13 |3 |13 (3 |3 |3
24 524560 Hydraulic pump 101 11 1111 11 11
25 51510 M 10 - 25 bolt 6 6 6 |6 6 |6 |6
26 179313 Clamp 4 |4 |4 |4 |4 |4 |4
27 77389 Level, fluid 101 11 11 11 11 1
28 215532 Filter, hydraulic 101 11 1111 11 11
30 18804 M 10 - 30 bolt 2 |12 |12 |12 |2 |2 |2

|__7.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 4 AB 20S

1- TMT320 7- TMT320WF 13-
2/2 HYDRAULICS, TANK AND CONTROL VALVES g mgggﬂ% g- ]g

4- TMT320FL/HT 10-

5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-

11234 |5|6|7|8|9|10/11|12]13|14 |15

31 42347 M 8 - 20 bolt 2 |12 |12 |12 |2 |2 |2
32 58528 M 8 nut 2 12 |12 |12 |12 |2 |2
33 801174 Tank, hydraulic and fuel 11 1t 1 |1 |1\
34 189535 Plug 2 |12 |12 |12 |2 |2 |2
35 189536 Seal 2 |12 |12 |12 |2 |2 |2
36 B169 Fuel cap, vented 11 1 |1 1 (1~
37 19911 Strainer 11 1 |1 |1 (1 [
38 5804 M 10 - 25 bolt 1 1 1 1 1 1 1
39 63545 M 10 - 35 bolt 2 |12 |12 |12 |2 |2 |2
40 33593 Clamp 2 |2 12 |12 |2 |2 |2
41 56354 M 10 nut 5 5 (5 |5 |5 |5 |5
42 574070 Control lever 1 1 1 1 1 1 1




PARTS INDEX

ALPHABETICAL CONTENTS

PICTORIAL CONTENT

00'8 |

A © wa
- »«@«@@@&

N

X 20

/W%C%WE% u.-\ia .I ’ A\\N\\Mﬂ
\vh ENSDA

o) D
G L= =

)
D

=

®
=
T Ny
oy .‘\'w : \
=
@— @&
T © i B
2Xe AT NET N N—-— ./o -
m
25 > ©®
2F .
T
0 ? H
29 L
o W n
.
T
®
O
__w @ ¥
3 o \f ;
o L
S 5 “\\\ﬁ. .
4
2 ]
O ek O
|
2 pm
5 i
m Ll
: 4
()]
o
(4]
m
< |3
<+ |3
3
Te]

SEE BF12/BF19

SEE 10EA24



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB 23S
1- TMT320 7- TMT320WF 13-
1/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS g: mgggﬁl% S: ]‘51:
- EXCEPT TURBO - |4 tm320FLHT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
1 225420 Hydrostatic pump 1 1 1 [ 1
2 524582 Feed block 1 1 |1 11 1
3 524573 Hydrostatic motor 2 |2 |2 |2 2
4 75498 Valve, inching 1 1 1 1 1
5 202243 Valve 1 1 |1 1 1
6A 241985 Filter S/N: 181150 & above, except 750093 1 1 |1 1 1
6B 226758 Filter S/N: 181149 & below, including 750093 1 1 1 1 1
7 21979 Clamp 10 |10 |10 |10 10
8 524569 Divider 1 |1
9 487028 Hose 3 |3 |3 |38 3
10 524792 Hose 1 1 |1 1 1
11 524793 Hose 1 1 1 1 1
12 524799 Hose 3 |3 |3 |3 3
13 169324 Hose 1 1 /1 |1 1
14 190330 Hose 1 1 |1 1 1
15 202240 Hose 1 1 1 1 1
16 212290 Hose 1 1 |1 1 1
17 211712 Hose 1 1 1 1 1
18 524601 Hose 1 1 |1 1 1
19 212137 Hose 1 1 1 1 1
20 76112 Hose 1 1 |1 1 1
21 205112 Hose 1 1 1 1 1
22 524790 Hose 1 1 |1 1 1
23 524794 Hose 1 1 1 1 1
24 525403 Hose 2 |2 |12 |2 2
25 524797 Hose 1 1 1 1 1
26 524798 Hose 1 1 1 1 1
27 204505 Hose 1 1 1 1 1
28 200709 Union 1
29 175746 Connection 2 12 |2 |2 2
30 194896 Connection 2 12 |2 |2 2

| 8.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB 23S
1- TMT320 7- TMT320WF 13-
2/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS g: mgggﬂ% g: ]g:
- EXCEPT TURBO - |4 tm320FLHT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
31 193325 Connection (includes seal - 189956) 6 |6 |6 |6 6
32 480158 Connection (includes seal - 184787) 12 |10 |10 |10 10
33 191197 Connection (includes seal - 177636) 7 \7 |7 |7 7
34 192386 Connection (includes seal - 190877) 3 3 [3 |3 3
35 175498 Connection 3 |3 [3 |3 3
36 497922 Connection (includes seal - 190013) 2 |2 |2 |2 2
37 217047 Connection (includes seal - 190874) 2 |12 |2 |2 2
38 217044 Fitting 1 1 1 1 1
39 202218 Fitting 1 /1 (1 |1 1
40 33593 Clamp 2 |2 |2 |2 2
41 173038 Fitting 1 |1 (1 |1 1
42 168735 Connection 1 11 /1 |1 1
43A 242737 Union S/N: 750270 & above 1 |1 (1 |1 1
43B 200708 Union S/N: 750269 & below 1 1 1 |1 1
44 405951 Connection 2 |12 |2 |2 2
45 405950 Connection 1 1 |1 [ 1
46 190442 Connection 3 |3 [3 |3 3
47 208561 Fitting 1 1 1 1 1
48 524789 Fitting 1 |1 (1 |1 1
50 44672 M 12 nut 20 |20 |20 |20 20
51 6224 Bolt 2 |2 |2 |2 2
52 42325 M 8 washer 2 |12 |2 |2 2
53 63754 M 8 - 30 bolt 4 |4 |4 |4 4
54 61674 M 8 washer 4 |4 |4 |4 4
55 63545 M 10 - 35 bolt 4 |4 |4 |4 4
56 42232 M 10 washer 4 |4 |4 |4 4
57 485973 Half flange 2 |12 |2 |2 2
58 85822 ”0” ring 2 |12 |2 |2 2
59 54284 M 6 - 35 bolt 2 |2 |2 |2 2
60 29469 M 6 washer 2 12 |2 |2 2




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 4 AB 23S
1- TMT320 7- TMT320WF 13-
HYDRAULICS, HYDROSTATIC PUMP AND MOTORS (2- TMT320FL 8- 14-
3/3 EXCEPT TURBO - |3 TMT320HT 9- 15-
- ~— 14- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
61 42818 M16 - 40 2 |2 |12 |2 2
62 42322 Washer 2 |2 |2 |2 2
63 62203 Washer 2 |2 |12 |2 2
64 58540 M10 - 90 bolt 4 |4 |4 |4 4
65 168855 Half-clamp 9 9 9 |9 9
66 168854 Protection plate 5 |5 |5 |5 5
67 77435 Stud 5 |5 |5 |5 5
68 58528 M 8 nut 7 |7 |7 |7 7
69 168758 Half-clamp 6 |6 |6 |6 6
70 168494 Protection plate 3 |3 |3 |38 3
71 58530 M 8 - 45 bolt 2 |2 |12 |2 2
72 58531 M 8 - 50 bolt 1 1 |1 1 1
73 21981 Clamp 15 |15 |15 |15 15
74 191727 Connection (includes seal - 190878) 2 |2
75 480158 Fitting 2 |2
76 5818 M 12 - 70 bolt 20 |20 |20 |20 20
77 223456 Fitting 2 |2 |12 |2 2
78 171109 Hose 1 1 1 1 1
79 401668 Nut 2 |2
80 605579 Divider 1 |1
81 601470 Plug S/N: 750128 & above 2 |2 |2 |2 2
82 202511 Fitting S/N: 750128 & above 1 1 |1 1 1
83A 191728 Connection S/N: 750128 & above 1 1 |1 1 1
83B 191197 Connection S/N: 750127 & below 1 11 /1 |1 1
84 Z5100 Sleeve, hose protection x 16 in. 1 1 (1 (1 1







PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
4 AB 525 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS | 1yras0/FUHT TURBO
- TURBO
605221)G

SEE BF18

Bleky

D
@
®
%"
W/~
afe

I\
X
X W 8
o
@ 8
,
R =
s SENe
0\“\\\\“@
@9 PO\ Y
\ ﬁ
o D)%Y
SEE BF19 o

SEE 10EA24



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB 52S
1- TMT320 7- TMT320WF 13-

1/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS g: mgggﬁ# g: ]g:

- TURBO - |4 tmMT320FLHT 10-

5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15

1 605210 Hydrostatic pump 1 |1
2 524582 Feed block 1
3 581178 Hydrostatic motor 2 |2
4 75498 Valve, inching 1 |1
5 202243 Valve 1 |1
6 241985 Filter 1 1
7 21979 Clamp 10 |10
8 581334 Divider 1 1
9 487028 Hose 3 |3
10 524792 Hose 1 |1
11 524793 Hose 1 |1
12 524799 Hose 3 |3
13 169324 Hose 1 |1
14 190330 Hose 1
15 202240 Hose 1 1
16 212290 Hose 1 1
17 211712 Hose 1 |1
18 524601 Hose 1 |1
19 212137 Hose 1 1
20 76112 Hose 1 1
21 205112 Hose 1 1
22 524790 Hose 1 |1
23 524794 Hose 1 |1
24 525403 Hose 2 |2
25 524797 Hose 1 1
26 524798 Hose 1 N
27 204505 Hose 1 1
28 200709 Union 1 1
29 175746 Connection 2 |2
30 194896 Connection 2 |2

| 9.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB 52S

1- TMT320 7- TMT320WF 13-

2/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS g: mgggﬂ% g: ]‘51:
- TURBO -

4- TMT320FL/HT 10-

5- TMT320HT TURBO 1-
ITEM [ PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-

112|834 |5|6|7|8|9|10/11|12]13|14 |15

31 193325 Connection (includes seal - 189956) 3 |3
32 480158 Connection (includes seal - 184787) 6 |6
33 191197 Connection (includes seal - 177636) 7 |7
34 192386 Connection (includes seal - 190877) 3 |3
35 175498 Connection 3 (3
36 497922 Connection (includes seal - 190013) 4 |4
37 217047 Connection (includes seal - 190874) 2 |2
38 217044 Fitting 1 1
39 202218 Fitting 1 1
40 33593 Clamp 2 |2
41 173038 Fitting 1 |1
42 168735 Connection 1 1
43 242737 Union S/N: 750270 & above 1 |1
44 405951 Connection 2 |2
45 405950 Connection 1 |1
46 190442 Connection 3 (3
47 208561 Fitting 1 |1
48 524789 Fitting 1 1
49 58595 M16 - 110 bolt 10 |10
50 171460 M 16 nut 14 |14
51 6224 Bolt 2 (2
52 42325 M 8 washer 2 |2
53 63754 M 8 - 30 bolt 4 |4
54 61674 M 8 washer 4 |4
55 61212 M 10 - 50 bolt 2 |2
56 42232 M 10 washer 4 |4
57 58589 M16 - 45 bolt 4 |4
58 85822 ”0” ring 2 |2
59 54284 M 6 - 35 bolt 2 (2
60 29469 M 6 washer 2 |2




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 4 AB 52S
1- TMT320 7- TMT320WF 13-

3/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS  (2- TuT320FL 6- 14-

- TURBO - |4 tmMT320FLHT 10-

5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15

61 42818 M16 - 40 2 |2
62 42322 Washer 8 (8
63 62203 Washer 2 |2
64 58540 M10 - 90 bolt 4 |4
65 168855 Half-clamp 9 |9
66 168854 Protection plate 9 |9
67 77435 Stud 5 |5
68 58528 M 8 nut 7 |7
69 168758 Half-clamp 6 |6
70 168494 Protection plate 3 (3
71 58530 M 8 - 45 bolt 2 |2
72 58531 M 8 - 50 bolt 1 |1
73 21981 Clamp 15 |15
74 58594 M16 - 80 bolt 6 |6
75 605185 Hydrostatic motor, front 2 |2
76 191727 Fitting (includes seal - 190878) 6 |6
77 401668 Nut 2 |2
78 601470 Plug S/N: 750128 & above 2 |2
79 202511 Fitting S/N: 750128 & above 1 |1
80 191728 Connection S/N: 750128 & above 1 1
81 Z5100 Sleeve, hose protection x 16 in. 1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
4 AB S1 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS
‘ _WIDE FRAME | T™T320/FLWF
801177)B

SEE BF11

SEE BF11

SEE 10EA24

SEE BF19

10.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB S1
1- TMT320 7- TMT320WF 13-
1/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS |2- TMT320FL 8- 14-
W|DE FRAME 3- TMT320HT 9- 15-
— — 14- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 225420 Hydrostatic pump 1
2 524582 Feed block 1
3 524573 Hydrostatic motor 2
4 75498 Valve, inching 1
5 202243 Valve 1
6A 241985 Filter S/N: 181150 & above, except 750093 1
6B 226758 Filter S/N: 181149 & below, including 750093 1
7 21979 Clamp 10
8 800475 Divider 1
9 487028 Hose 1
10 525401 Hose 1
11 525402 Hose 1
12 524799 Hose 3
13 169324 Hose 1
14 190330 Hose 1
15 202240 Hose 1
16 212290 Hose 1
17 211712 Hose 1
18 525703 Hose 1
19 212137 Hose 1
20 76112 Hose 1
21 205112 Hose 3
22 524790 Hose 1
23 524794 Hose 1
24 525403 Hose 2
25 524797 Hose 1
26 524798 Hose 1
27 204505 Hose 1
28 200709 Union 1
29 175746 Connection 2
30 194896 Connection 2

|_10.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AB S1

1- TMT320 7- TMT320WF 13-

2/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS g: mgggﬂ% g: ]‘51:
- WIDE FRAME -

4- TMT320FL/HT 10-

5- TMT320HT TURBO 1-
ITEM [ PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-

112|834 |5|6|7|8|9|10/11|12]13|14 |15

31 193325 Connection (includes seal - 189956) 3
32 480158 Connection (includes seal - 184787) 10
33 191197 Connection (includes seal - 177636) 8
34 192386 Connection (includes seal - 190877) 3
35 175498 Connection 3
36 497922 Connection (includes seal - 190013) 2
37 217047 Connection (includes seal - 190874) 2
38 217044 Fitting 1
39 202218 Fitting 1
40 33593 Clamp 2
41 173038 Fitting 1
42 168735 Connection 1
43A 242737 Union S/N: 750270 & above 1
43B 200708 Union S/N: 750269 & below 1
44 405951 Connection 2
45 405950 Connection 1
46 190442 Connection 3
47 208561 Fitting 1
48 524789 Fitting 1
49 29475 M12 - 45 bolt 20
50 44672 M 12 nut 20
51 6224 Bolt 2
52 42325 M 8 washer 2
53 63754 M 8 - 30 bolt 4
54 61674 M 8 washer 4
55 63545 M 10 - 35 bolt 4
56 42232 M 10 washer 8
57 485973 Half flange 2
58 85822 ”0” ring 2
59 54284 M 6 - 35 bolt 2
60 29469 M 6 washer 2




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 4 AB S1
1- TMT320 7- TMT320WF 13-
3/3 HYDRAULICS, HYDROSTATIC PUMP AND MOTORS  (2- TuT320FL 6- 14-
- WIDE FRAME - |4 tmt320FLHT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
61 42818 M16 - 40 2
62 42322 Washer 2
63 62203 Washer 2
64 58540 M10 - 90 bolt 4
65 168855 Half-clamp 9
66 168854 Protection plate 5
67 77435 Stud 5
68 58528 M 8 nut 7
69 168758 Half-clamp 6
70 168494 Protection plate 3
71 58530 M 8 - 45 bolt 2
72 58531 M 8 - 50 bolt 1
73 21981 Clamp 15
74 191727 Connection (includes seal - 190878) 2
75 800237 Fitting 1
76 801181 Hose 1




ALPHABETICAL CONTENTS

PICTORIAL CONTENT

PARTS INDEX

4 AC 26

FUEL SYSTEM, EXCEPT TURBO

TMT320/FL
TMT320/FL/HT

TMT320/FL/WF

1er MONTAGE 2éme MONTAGE
1ste MONTAGE 2te MONTAGE
1ro MONTAJE 2do MONTAJE
15t MOUNTING 2nd MOUNTING
1mo MONTAGGIO 2do MONTAGGIO

VOIR PLAQUE DE NUMERO D'ORDRE
SEHEN MOTOR SERIENNUMMERNCODE
VER PLACA DE NUMERO SERIAL

SEE ENGINE SERIAL NUMBER

VEDI NUMERQ DI SERIE DEL MOTORE
A N°: LPWS4 A 108
A N° LPWS4 A 311

\

| A\

ISTER-PETTER

g

7
%’Wyl/m%w// o
G e
f e

"

~

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AC 26
1- TMT320 7- TMT320WF 13-
1/3 FUEL SYSTEM, EXCEPT TURBO g: mgggﬁ# g: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
1 167981 Screw 6 |6 |6 |6 6
2 187283 Fuel gauge 1 1 |1 1 1
3 187485 Seal 1 1 |1 1 1
4 525440 Hose 1 1 |1 1 1
5 524824 Hose 1 1 |1 1 1
6 479218 Clamp 2 12 |12 |2 2
7 129397 Hollow screw 2 |2 |12 |2 2
8 3411 Copper seal 4 14 |4 |4 4
9A 550967 Fuel pump 1 1 |1 1 1
9B 563469 Fuel pump service kit A/R A/R/A/R AR A/R
10 550968 Stop 1 1 |1 1 1
11 550969 Seal 1 1 |1 1 1
12 550970 Stud-bolt 2 |2 |12 |2 2
13 550971 M 8 washer 2 12 |2 |2 2
14 550965 M 8 nut 2 |2 |2 |2 2
15 550972 Olive 3 |3 |3 |38 3
16 550973 Connection 3 |3 [3 |3 3
17 550974 Tube A/RA/RIA/R AR A/R
18 550975 Filter bracket 1 1 1 [ 1
19 550976 Filter 1 1 1 1 1
20 42347 M 8 - 20 bolt 2 |2 |2 |2 2
21 58528 M 8 nut 2 |12 |2 |2 2
22 550977 Plug 1 1 |1 1 1
23 550978 Seal 1 1 |1 1 1
24 550979 Plug 2 |2 |2 |2 2
25 550980 Seal 2 |12 |2 |2 2
26 550981 Hose 1 1 |1 1 1
27 550982 Clamp 1 1 1 1 1
28 550983 Tube 1 1 |1 1 1
29 550984 Hollow screw 2 12 |2 |2 2
30 550985 Seal 4 14 |4 |4 4

|_11.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AC 26
1- TMT320 7- TMT320WF 13-
2/3 FUEL SYSTEM, EXCEPT TURBO g: mggg% g: 1151:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
31 550986 Injection pump 4 |4 |4 |4 4
32 550987 Clamp 4 |4 |4 |4 4
33 550988 Tube 1 1 |1 |1 1
34 550989 Tube 3 |3 (3 |3 3
35 550990 Injector 4 |4 |4 |4 4
36 550991 Seal 4 |4 |4 |4 4
37 601749 Hose 1 1 |1 1 1
38 550993 Hose 3 |3 (3 |3 3
39 550994 Heating plug 4 |4 |4 |4 4
40 550995 Wiring harness 3 3 [3 |3 3
41 550996 Washer 4 |4 |4 |4 4
42 550997 Nut 4 |4 |4 |4 4
43 550998 Tappet 4 |4 |4 |4 4
44 550999 Stud-bolt 4 14 |4 |4 4
45 551000 Cup 4 |4 |4 |4 4
46A 551001 Shim kit 4 |4 |4 |4 4
46B 551013 Shim (0,075 mm) A/R|A/R|A/R|A/R AR
46C 551014 Shim (0,125 mm) A/RA/RIA/R AR AR
47 551002 Stud-bolt 4 |4 |4 |4 4
48 551003 Clamp 4 |4 |4 |4 4
49 551004 Nut 4 |4 |4 |4 4
54 563079 Filter bracket 1 1 1 |1 1
55 563078 Filter 1 1 1 [ 1
57 565450 Injector 4 |4 |4 |4 4
58 565452 Washer 4 |4 |4 |4 4
59 601721 Plug 1 1 |1 11 1
60 601716 Ball 2 |12 |12 |2 2
61 601718 Connection 1 1 1 |1 1
62 601717 Hose 1 1 1 1 1
63 601719 Olive 1 1 |1 1 1




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 4 AC 26
1- TMT320 7- TMT320WF 13-
3/3 FUEL SYSTEM, EXCEPT TURBO g: mggg% g: 1151:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
64 601720 Tube 1 1 1 [ 1
65 550945 Washer 2 12 |2 |2 2
66 550951 Screw 2 |2 |12 |2 2
67 601722 Nut 2 12 |2 |2 2
69 601715 Injection pump 4 |4 |4 |4 4
70 B169 Fuel cap 1 /1 1 (1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

4 AC73

PARTS INDEX

FUEL SYSTEM, TURBO

TMT320/FL/HT TURBO

MBE

&

)

W\
A
%)

%)
%
I
¥
&
K
S
K
K
%
]
K

K]

2
%
9
24,
K3
X
Ki
%
Kl
%
o
)
%

3
b‘v




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 4 AC73
1- TMT320 7- TMT320WF 13-
1/2 FUEL SYSTEM, TURBO |2- TuTa20rL 6- 14-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 167981 M 4 - 10 screw 6 |6
2 187283 Fuel gauge 1
3 187485 Seal 1 |1
4 525440 Hose 1 |1
5 524824 Hose 1 |1
6 479218 Clamp 1 1
7 129397 Hollow screw 2 |2
8 3411 Copper seal 4 |4
9A 550967 Fuel pump 1 1
9B 563469 Fuel pump service kit A/R/A/R
10 550968 Stop 1 1
11 550969 Seal 1 |1
12 550970 Stud-bolt 2 |2
13 550971 M 8 washer 2 |2
14 550965 M 8 nut 2 |2
15 550972 Olive 3 |3
16 550973 Connection 5 |5
17 550974 Tube 1 |1
18 563079 Filter bracket 1 |1
19 550945 Washer 2 |2
20 550951 Screw 2 |2
21 601722 Nut 2 |2
22 601721 Plug 1 |1
23 550978 Seal 1 1
24 601716 Ball 2 |2
25 601719 Olive 1 1
26 601718 Connection 1 |1
27 601717 Hose 1 |1
28 601720 Tube 1 1
29 601742 Injection pump 4 |4
30 550987 Clamp 4 |4

|_12.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 4 AC73
1- TMT320 7- TMT320WF 13-
o/ FUEL SYSTEM, TURBO |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
31 563078 Filter 1 |1
33 601714 Tube 1 1
34 601745 Tube 3 (3
35 601743 Injector 4 |4
36 565452 Seal 4 |4
37 601748 Hose 4 |4
38 601749 Hose 3 (3
39 550992 Hose 1 |1
40 601750 Connection 4 |4
41 601746 Clamp 4 |4
42 601747 Screw 4 |4
43 601744 Injector nozzle 4 |4
44 550999 Stud-bolt 4 |4
45 551000 Cup 4 |4
46A 551001 Shim kit 4 |4
46B 551013 Shim (0,075 mm) A/R/A/R
46C 551014 Shim (0,125 mm) A/R|A/R
47 551002 Stud-bolt 4 |4
48 551003 Clamp 4 |4
49 551004 Nut 4 |4
50 550998 Tappet 4 |4
51 B169 Fuel cap 1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

5AC2S

PARTS INDEX

BOOM SIDE SHIFT, OBSOLETE

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

NOTE:

MBE

FOR S/N: 172032 & BELOW - THE PARTS SHOWN ARE OBSOLETE.
FOR USE ONLY WHERE THE SIDE SHIFT CYLINDER HAS NOT YET
BEEN UPDATED. SEE 10 CS 1 FOR UPDATE NOTICE.

FOR S/N: 172033 & ABOVE AND FORKLIFTS WITH UPDATED SIDE
SHIFT CYLINDER INSTALLED - SEE FOLLOWING PAGE 5 AC 30.

12




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 5AC 2S
1- TMT320 7- TMT320WF 13-
1/1 BOOM SIDE SHIFT, OBSOLETE g: mgggﬁ% g: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 3|4 |5|6|]7|8]9|10/11|12]13|14 |15
2 524724 Shim 2 12 |12 |2 |12 |2 |2
4 524722 Hub 2 |12 |12 |2 |2 |2 |2
5 210001 M 10 - 35 bolt 14 |14 |14 (14 |14 |14 |14
6 269 Greaser 2 |12 |12 |2 |2 |2 |2
8 33439 M 12 - 30 bolt 4 14 (4 |4 |4 |4 |4
9 42231 M 12 washer 12 (12 |12 |12 |12 |12 |12
11 525738 Delivery port connection 2 12 |2 |2 |2 |2 |2
12 29475 M 12 - 45 bolt 8 8 |8 |8 |8 |8 |8
14 574312 Bushing 2 12 |12 |2 |12 |2 |2

| 13.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

5AC 30

PARTS INDEX

BOOM SIDE SHIFT, CURRENT

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

NOTE:

MBE

FOR S/N: 172033 & ABOVE AND FORKLIFTS WITH UPDATED SIDE
SHIFT CYLINDER INSTALLED. SEE 10 CZ A FOR UPDATE NOTICE.

7®




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 5 AC 30
1- TMT320 7- TMT320WF 13-
1/1 BOOM SIDE SHIFT, CURRENT |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 3|4 |5|6|]7|8]9|10/11|12]13|14 |15
1 660752 Washer A/R|A/R|A/R| A/R| A/R| A/R| A/R
2 660410 Hub 2 12 |2 |12 |2 |2 |2
3 210001 Screw 14 (14 |14 |14 |14 |14 |14
4 660411 Reinforcement hub 2 12 (2 |12 |2 |2 |2
5 42231 M 12 Washer 8 |8 |8 |8 |8 (8 |8
6 29475 M 12 - 45 bolt 8 |18 |8 |8 |8 (8 |8
7 18804 M 10 - 30 bolt 6 6 |6 |6 |6 |6 |6
8 187526 Thread lock A/R|A/RA/R A/R/A/R|A/R|A/R

|_14.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
5 BA 147 TMT320/FL/HT

BOOM AND CARRIAGE INSTALLATION, FL LONG BOOM | JMI320/EHE L TURBO

8o 30 29 8o

-

MBF, 219073)G




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 5 BA 147
1- TMT320 7- TMT320WF 13-
1/2 BOOM AND CARRIAGE INSTALLATION, FL LONG BOOM g: mggg% g: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM [ PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
1 581280 Telescope, outer 1 1 1
2 210304 Wedge 2 2 2
3 210305 Wedge 2 2 2
4 218962 Slide block 2 2 2
5A 218395 Shim 0,5 mm (0.020 in.) A/R A/R A/R
5B 188472 Shim 1 mm (0.039 in.) A/R A/R A/R
5C 188473 Shim 2 mm (0.079 in.) AR AR AR
5D 188542 Shim 4 mm (0.157 in.) A/R A/R A/R
8 188441 Insert 22 22 22
9 201166 M 12 - 85 stud 2 2 2
10 191026 Guide ring 2 2 2
11 193741 M 12 - 80 stud 2 2 2
12 58548 M 12 nut 22 22 22
13 218962 Slide block 2 2 2
14A 188472 Shim 1 mm (0.039 in.) A/R A/R A/R
14B 188473 Shim 2 mm (0.079 in.) AR A/R AR
16 193756 M 12 - 45 stud 4 4 4
17 218966 Slide block 2 2 2
18A 218396 Shim 0,5 mm (0.020 in.) A/R A/R A/R
18B 211442 Shim 1 mm (0.039 in.) A/R A/R AR
18C 211443 Shim 2 mm (0.079 in.) A/R A/R A/R
18D 218398 Shim 4 mm (0.157 in.) AR A/R AR
21 1479 M 12 - 35 stud 4 4 4
22 580864 Inner telescope with bushing 1 1 1
23 211770 Bushing 2 2 2
24 218962 Slide block 1 1 1
25A 188472 Shim 1 mm (0.039 in.) AR A/R A/R
258 188473 Shim 2 mm (0.079 in.) A/R A/R A/R
25C 188542 Shim 4 mm (0.157 in.) AR A/R AR

|_15.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 5 BA 147
1- TMT320 7- TMT320WF 13-
2/2 BOOM AND CARRIAGE INSTALLATION, FL LONG BOOM g: mgggﬂ% S: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
28 188545 M 12 - 55 stud 2 2 2
29 218968 Slide block 4 4 4
30A 219068 Shim 0,5 mm (0.020 in.) AR A/R AR
30B 199303 Shim 1 mm (0.039 in.) A/R A/R A/R
30C 199874 Shim 2 mm (0.079 in.) AR A/R AR
32 1479 M 12 - 35 stud 8 8 8
33 51534 Greaser 1 1 1
35 210299 Axle 1 1 1
36 60360 M 10 - 16 bolt 1 1 1
37 42366 M 10 washer 1 1 1
44 176716 M 14 - 30 bolt 2 2 2
45 9911 Washer 2 2 2
51 524722 Hub 2 2 2
52 574312 Bushing 2 2 2
53 524724 Washer 2 2 2
54 269 Greaser 2 2 2
55A 46668 M 6 - 20 bolt 2 2 2
55B 29469 Washer 2 2 2
56 525885 Movement indicator 1 1 1
57 29469 M 6 washer 2 2 2
58 25713 M 6 - 16 bolt 2 2 2
59 525466 Side shift indicator 1 1 1
60 187526 Bottle of thread lock AR A/R AR
61 581276 Axle 1 1 1
62 62685 M 12 - 100 bolt 1 1 1
63 44672 M 12 nut 1 1 1
64 55940 M 8 - 16 bolt 2 2 2
65 42325 M 8 washer 2 2 2
66A 605684 Carriage, 50 in. (1st mounting) 1 1 1
66B 805773 Carriage, 50 in. (2nd mounting) 1 1 1
66C 801566 Carriage, 58 in. 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320
5 BA 149 TMT320/HT
BOOM AND CARRIAGE INSTALLATION, STD BOOM m%gngFTURBO

8530 29 8o

-

MBE,_219072)H




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 5 BA 149
1- TMT320 7- TMT320WF 13-
1/2 BOOM AND CARRIAGE INSTALLATION, STD BOOM g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
1 581278 Telescope, outer 1 1 1 1
2 210304 Wedge 2 2 2 2
3 210305 Wedge 2 2 2 2
4 218962 Slide block 2 2 2 2
5A 218395 Shim 0,5 mm (0.020 in.) A/R A/R A/R A/R
5B 188472 Shim 1 mm (0.039 in.) A/R A/R A/R A/R
5C 188473 Shim 2 mm (0.079 in.) AR AR A/R A/R
5D 188542 Shim 4 mm (0.157 in.) A/R A/R A/R A/R
8 188441 Insert 22 22 22 22
9 201166 M 12 - 85 stud 2 2 2 2
10 191026 Guide ring 2 2 2 2
11 193741 M 12 - 80 stud 2 2 2 2
12 58548 M 12 nut 22 22 22 22
13 218962 Slide block 2 2 2 2
14A 188472 Shim 1 mm (0.039 in.) AR A/R A/R A/R
14B 188473 Shim 2 mm (0.079 in.) AR AR A/R A/R
16 193756 M 12 - 45 stud 4 4 4 4
17 218966 Slide block 2 2 2 2
18A 218396 Shim 0,5 mm (0.020 in.) A/R A/R A/R A/R
18B 211442 Shim 1 mm (0.039 in.) AR AR A/R A/R
18C 211443 Shim 2 mm (0.079 in.) A/R A/R A/R A/R
18D 218398 Shim 4 mm (0.157 in.) AR AR A/R AR
21 1479 M 12 - 35 stud 4 4 4 4
22 580863 Inner telescope with bushing 1 1 1 1
23 211770 Bushing 2 2 2 2
24 218962 Slide block 1 1 1 1
25A 188472 Shim 1 mm (0.039 in.) AR AR A/R A/R
25B 188473 Shim 2 mm (0.079 in.) AR A/R A/R A/R
25C 188542 Shim 4 mm (0.157 in.) AR AR A/R AR

|_16.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 5 BA 149
1- TMT320 7- TMT320WF 13-
2/2 BOOM AND CARRIAGE INSTALLATION, STD BOOM g: mgggﬂ% S: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
28 188545 M 12 - 55 stud 2 2 2 2
29 218968 Slide block 4 4 4 4
30A 219068 Shim 0,5 mm (0.020 in.) AR AR A/R AR
30B 199303 Shim 1 mm (0.039 in.) AR A/R A/R A/R
30C 199874 Shim 2 mm (0.079 in.) AR AR A/R AR
32 1479 M 12 - 35 stud 8 8 8 8
33 51534 Greaser 1 1 1 1
35 210299 Axle 1 1 1 1
36 60360 M 10 - 16 bolt 1 1 1 1
37 42366 M 10 washer 1 1 1 1
44 176716 M 14 - 30 bolt 2 2 2 2
45 9911 Washer 2 2 2 2
51 524722 Hub 2 2 2 2
52 574312 Bushing 2 2 2 2
53 524724 Washer 2 2 2 2
54 269 Greaser 2 2 2 2
55A 46668 M 6 - 20 bolt 2 2 2 2
55B 29469 Washer 2 2 2 2
56 525885 Movement indicator 1 1 1 1
57 29469 M 6 washer 2 2 2 2
58 25713 M 6 - 16 bolt 2 2 2 2
59 525466 Side shift indicator 1 1 1 1
60 187526 Bottle of thread lock AR AR AR A/R
61 581276 Axle 1 1 1 1
62 62685 M 12 - 100 bolt 1 1 1 1
63 44672 M 12 nut 1 1 1 1
64 55940 M 8 - 16 bolt 2 2 2 2
65 42325 M 8 washer 2 2 2 2
66A 605684 Carriage, 50 in. (1st mounting) 1 1 1 1
66B 805773 Carriage, 50 in. (2nd mounting) 1 1 1 1
66C 801566 Carriage, 58 in. 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
5 BA S1 TMT320/FL/HT

LOAD BACKREST, 50 IN. FOLDING | IMI320/FL/HT TURBO

- h

il
— ! Nidins
D — e
= |t :ﬁ%
IS — 7 ‘; ;"
= | — ii::f,‘,
r::: zi — i — iqzﬂt — — :::\
o ] I i o o o
N N | gl T
‘ | i4‘ ‘Li - | ‘
[ —— -
| ‘ [ ‘ I {: ‘ |
| [ I (. |
N | | ]
| [ S N N N R B
E | ! I T‘ ‘
L‘u — — ::T:: A AT — — Lr T
@ e 4opLes TMT CARRIAGE REF.
@ @4—PLCS

800310)B




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 5 BA S1
1- TMT320 7- TMT320WF 13-
11 LOAD BACKREST, 50 IN. FOLDING |2- TuT320FL 8- 14
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
11234 |5|6|7/|8|9|10/11 1213|1415
800310 50” Folding Load Backrest Assembly 11 1 1 |1 [
1 800311 50” Backrest 11 1 1 |1 [
2 800322 Support bracket 1 1 1 1 1 |1
3 800327 Plate and rod weldment 2 12 |12 |2 |2 |2
4 E382 Lynch pin w/ chain 1 1 1 1 |1 |1
5 K44732 Washer, flat 2 |2 |2 |2 |2 |2
6 K34808 Washer, lock 1 /1 |1 (1 [1 [1
7 800321 Nut, hex 11 1 1 |1 [
8 KN630070 Washer, M12 4 14 |4 |4 |4 |4
9 KN605561 Bolt, M12 4 |4 |4 |4 |4 |4
10 800326 Hex head cap screw 11 1 1 1 |1

| 17.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
TMTOB0/FLIHT
5 BA S2
LOAD BACKRESTS, MISC. | TMI320FL/HT TURBO
\
( w M
| | I
\
| | |
I T ::‘TE ﬁ:l
|\l
Mg ****** e
T D I | T e
| - 1= | o)
A N Y
. I B

494345)F




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 5 BA S2
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 LOAD BACKRESTS, MISC. (2- TMT320FL 8- 14
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1A 494345 51” Load Backrest 1 1 1 1 1 1
1B 496562 42” Load Backrest 1 /1 /1 /1 [1 1
1C 803348 50” Load Backrest, Heavy duty 1 1 /1 |1 [1 |1
2A KN630070 M12 Washer, flat (except for ltem 1C) 4 |4 |4 |4 |4 |4
2B 61676 M12 Washer, flat (for Item 1C) 4 |4 |4 |4 |4 |4
2C 42231 M12 Washer, lock (for Item 1C) 4 |4 |4 |4 |4 |4
3A KN605557 Bolt (except for Item 1C) 4 |14 |4 |4 |4 |4
3B 29475 M12-1.75 Bolt (for Iltem 1C) 4 14 14 |4 |4 |4

|_18.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

5BAS3

PARTS INDEX

TMT320/FL
TMT320/FL/HT

CARRIAGE ROLLERS, KITS |TMT320/FL/HT TURBO

TMT320WF

605684
(WELDING REQ.D)

A - ROLLER KIT FOR CARRIAGE

805773 (WELDING

C - ROLLER KIT FOR CARRIAGE

B - ADJUSTABLE ROLLER KIT OPTION
(WELDING REQ.D)

=

REQ.D)

3

800990)F 804377)C 805772)REL

DANGER
\s Front tires will come off the
- ground when lowering or
‘Qi extsnding ths carlage a he
N\ d. On roung
TN || Trairae
serious injury or death.
/N WARNING
SN
Pl
-}( Carriage roller may damage
‘!‘. truck with eadreme forward
b @ 1lit, when boerm 18 reiracisd
and lowarad.
\ EUESESJ




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 5 BA S3
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 CARRIAGE ROLLERS, KITS |2- TuT320FL & 14-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
A 800990 Roller kit for carriage 605684 (1st mounting) 1 1 |1t 1 1 |1\
B 804377 Adjustable roller kit option 1 1 1t 1 1 |1 1
C 805772 Roller kit for carriage 805773 (2nd mounting) 1 1 |1t 1 1 |1\
1 802635 Decal, warning (included in all kits shown) A R s R N I O R
2 K44879 Washer 8 8 8 |8 |8 |8 |8
3 800841 Plate 2 |12 |12 |2 |2 |2 |2
4 800847 Pin 2 |2 12 |12 |2 |2 |2
5 800845 Poly roller 2 |12 |12 |2 |2 |2 |2
6 800842 Washer 4 |4 |4 |4 |4 |4 |4
7 800846 Bearing 4 |4 |4 |4 |4 |4 |4
8 K72111 Cotter 4 14 |4 |4 |4 |4 |4
9 802447 Roller bracket, RH 1 1 1 1 (1 (1 (1
10 K45628 1/2 in. bolt 4 |4 |4 |4 |4 |4 |4
11 800848 Roller bracket, LH 11 |1 (1 (1 |1 |1
12 804702 Tube, roller adjusting 2 12 |12 |12 |2 |2 |2
13 804704 Pin, tee handle 2 |12 |12 |2 |2 |2 |2
14 804706 Plate assembly, roller mount 2 12 |12 |12 |2 |2 |2
15 804754 Lanyard 2 |12 12 |12 |2 |2 |2
16 28988 M4 washer 2 |2 |12 |12 |2 |2 |2
17 61801 M4 bolt 2 |12 12 |12 |2 |2 |2
18 28987 M4 washer 2 12 |12 |12 |2 |2 |2

|_19.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

TMT320/FL
TMT320/FL/HT

FRAME, COUNTER WEIGHTS AND MISC. | IMI320/FL/HT TURBO

TMT320WF

OPERATOR’S GATE
(OPTION)

803438)C 804226)B 558709)A 495237)B

STANDARD COUNTER WEIGHT INSTALLATION
INCLUDES ITEMS 5 - 11 NOT SHOWN

ADDITIONAL COUNTER WEIGHTS OPTION
INCLUDES ITEMS 6, 8, 9, 11, 13 - 15 NOT SHOWN




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 6 AA 133
1- TMT320 7- TMT320WF 13-
1/2 FRAME, COUNTER WEIGHTS AND MISC. g mgggﬂ% g_ ]‘5‘
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 804226 Frame, turbo 1 1
2A 803438 Frame, all except turbo and wide frame 1 /1 (1 (1
S/N: 750269 & above
2B 591966 Frame, all except turbo and wide frame 1 1 1 [
S/N: 750268 & below
3 801110 Frame, wide 1
Wide frame S/N: 170224
4 558709 Standard counter weight installation 11 1 |1 |1 (1 [
Includes Items 5 - 11
5 525790 Counter weight, standard 1 1 |1t 1 |1 |1 !
6 42232 M10 washer, lock 4 |4 |4 |4 |4 |4 |4
7 63727 M10 bolt 2 |12 |12 |2 |2 |2 |2
8 42366 M10 washer 4 |4 |4 (4 4 4 |4
9 63544 M10 bolt A/RIA/R|A/R|A/R| A/R|A/R A/R
10 29437 M10 washer 2 |12 |12 |2 |2 |2 |2
11 56354 M10 nut A/R/A/R/A/R|A/R|A/RIA/RIA/R
12 495237 Counter weight option 1 1 |1t 1 1 |1\
Includes Items 6, 8, 9, 11, 13-15
13 495099 Counter weight, 380 Ib, LH mount 1 1 1 1t (1 (1 (1
14 495098 Counter weight, 200 Ib, RH mount 11 1 1 |1 (1 [
15 495921 Decal, capacity 400 Ib 1 1 1 1 (1 (1 (1
16 800592 Removable step L s R N s I
18 25758 M4 nut 4 14 |4 |4 |4 |4 |4
19 28988 M4 washer 8 |8 |8 |8 |8 |8 |8
20 42316 M6 washer, lock 3 (3 (3 |3 |3 |3 |3
21 801532 M6 bolt 3 |3 (3 |13 (3 |3 |3
22 803450 M4 screw 4 4 |4 |4 |4 |4 |4
23 804911 Gate 1 1 1 1 1 1 1
24 804926 Chain bolt 1 1 |1t 1 |1 |1 [
25 804927 Spring hinge 2 12 |12 |12 |2 |2 |2

| 20.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 6 AA 133
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/2 FRAME, COUNTER WEIGHTS AND MISC. S TMTasohT o ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
26 804929 M4 screw 4 14 |4 |4 |4 |4 |4
27 804933 Strike plate (requires welding) L R s N s O
28 805146 Bar 1 /1 |1 (1 (1 |1 |1
29 24176 Loom x 7 in. 1 1 1 1 1 1 1
30 25714 M6 nut 3 |3 |3 |3 |3 |3 |3
31 525541 Foot (except HT models) 2 |2 2
32 M0000233 Foot (HT models) 2 |2 |12 |2
33 524541 Pin 2 |2 |2 |2 |2 |2 |2
34 29437 M10 washer 2 |12 |12 |2 |2 |2 |2
35 42232 M10 washer 2 |2 |2 |2 |2 |2 |2
36 63727 M10 bolt 2 (2 |2 |2 |2 |2 |2
37 51534 Grease fitting 2 |2 |12 |12 |2 |2 |2
38 525721 Cover, LH 1 1 1 1 1 1 1
39 525720 Cover, RH 1 1 |1t 1 |1 |1 [
40 181673 Screw 6 6 |6 (6 |6 |6 |6




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
6 88 101 e
PEDALS AND THROTTLE CABLE | TMT320/FL
8 10
26 7
24
27 25

[ 28
30 &&d\_ﬁﬁCB 184 /487
10
M\:\\z 80

~—

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 6 BB 101
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
111 PEDALS AND THROTTLE CABLE S TMTasohT o bpy
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 546603 Inching pedal 101 11
2 172569 Bushing 2 o |2 |2 |2 |2 |2
3 57446 Screw 2 |2 |2 |2 |2 |2 |2
4 3212 M8 nut 2 |2 |2 |2 |2 |2 |2
5 406017 Pedal cover 1011 11 11 11 11 1
6 801178 Accelerator pedal 11 1 111 1 |1
7 25713 M6 screw 101 1 111111
8 42316 M6 washer 101 11 11 11 11 11
9 5398 Spring 1 1 1 1 1 1 1
10 524759 Axle 101
11 172569 Bushing 2 12 |12 |12 |2 |2 |2
13 25714 M6 nut 101 11 1111 11
15 4240 M5 bolt 2 (2 |2 |2 |2 |2 |2
20 574112 Cable bracket 101 11 11 11 11 1
21 573870 Cable, accelerator 101 1 1111 11 11
22 46668 M6 screw 101 1 1111
23 8081 Spring 101 11 1111 11 1
24 605821 Diff lock pedal 101 1
25 175549 Spring 101 1 11 11 11 11
26 660234 Screw 101 1 11 11 11
28 188736 M4 screw 2 12 |12 |12 |2 |2 |2
29 25758 M4 nut 2 12 |12 |12 |2 |2 |2
30 28988 Washer 6 |6 |6 |6 |6 |6 |6

| 21.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
7AA7 TMT320/FL/HT

: TMT320/FL/HT TURBO
STEER AXLE ASSEMBLY, S/N: 750268 & BELOW TMT320(NF/

SEE BF 12 FOR ALL EXCEPT HT MODELS
SEE BF 19 FOR HT MODELS ONLY

SEE 10 CE 11 FOR ALL EXCEPT HT MODELS
SEE 10 CE 25 FOR HT MODELS ONLY

MBF) 802206)N




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 7AA7
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
1/1 STEER AXLE ASSEMBLY, S/N: 750268 & BELOW S TMTasohT o bpy
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1A 605177 Pivot, steering housing 1 |1
1B 581216 Pivot, steering housing 1 /1 (1 |1 |1
2 686249 Bushing 2 12 |12 |12 |2 |2 |2
3 686267 Bushing 1 1 1 1 1 1 [
4 524716 Bearing 1 1 /1 /1 (1 [1 |1
5 37703 Washer 4 |4 |4 |4 |4 |4 |4
6 802000 Nut, clamp (replaces nut, part no. 20033 quantity 2) 1 1 1 1 1 1 1
12A 29475 M12 bolt 10 |10
12B 61308 M16 bolt 10 (10 |10 |10 |10
13A 44672 M12 nut 10 |10
13B 171460 M16 nut 10 |10 |10 |10 [10
15 62203 Washer 1 11 1 11 1 [1 1
16 171460 M16 nut 1 /1 /1 |1 |1 (1 [
17 166322 Cotter 1 11 1 11 1 (1 N
18 61685 Washer 1 11 /1 |1 (1 [1 1
23 51534 Zerk 2 |12 |12 |2 |2 |2 |2

| 22.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
7 AA 36 TMT320/FL/HT

STEER AXLE ASSEMBLY, S/N: 750269 & ABOVE | TMT320/FL/HT TURBO

SEE BF 12 FOR ALL EXCEPT HT MODELS
SEE BF 19 FOR HT MODELS ONLY

SEE 10 CE 41 FOR ALL EXCEPT HT MODELS
SEE 10 CE 42 FOR HT MODELS ONLY

MBF) 803443)REL




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 7 AA 36
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
1/1 STEER AXLE ASSEMBLY, S/N: 750269 & ABOVE S TMTasohT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|4567 8|9 |10/11|12/13 14|15
1A 803444 Pivot, steering housing 1 |1
1B 803445 Pivot, steering housing 11 (1 |1 |1
2 686249 Bushing 2 12 |12 |12 |2 |2 |2
3 686267 Bushing 1T 1 1t 1 1t |1 1
4 524716 Bearing 1T 1 1 |1 (1 {1 A
5 37703 Washer 4 |4 |4 |4 |4 |4 |4
6 802000 Nut, clamp (replaces nut, part no. 20033 quantity 2) L s R N s R
16 20033 Nut 4 |4 |4 |4 |4 |4 |4
18A 29475 M12 bolt 10 |10
18B 61308 M16 bolt 10 [10 |10 |10 |10
19A 44672 M12 nut 10 |10
19B 171460 M16 nut 10 [10 |10 |10 |10
23 51534 Zerk 2 12 |12 |12 |2 |2 |2

| 23.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

8 AA 23

SEAT ASSEMBLY, FIRST MOUNTING S/N: 751126 & BELOW

PARTS INDEX

MBE

TMT320/FL

TMT320/FL/HT

TMT320/FL/HT TURBO

TMT320WF

& [CVRE ENPOCHETIE

IN SATZ LIEFERN
ENTREGADOS EN JUEGO
DELIVERED IN KIT




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 8 AA 23
1- TMT320 7- TMT320WF 13-
1/1 SEAT ASSEMBLY, FIRST MOUNTING S/N: 751126 & BELOW g: mgggﬂ% g: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|456 |7|8|9/|10/11]12/13|14 |15
1 208521 Complete seat 101 11 11 11 11 1
2 183733 Backrest 101 1 11 11 11 1
3 183732 Seat 101 111
4 190229 Packing 101 11 1111 11
5 190230 Packing 1011 11 11 11 11 1
6 190231 Supporting structure 1 1 1111 1 1 1
7 190232 Weight adjustment 101 1 11 11 11 11
8 190233 Wear parts kit 101 11 11 11 11 11
9 190234 Screw 101 11 11 11 11 1
10 183734 Spring o o o |2 o |2 |2
11 190235 Suspension 101 11 1111 11 1
12 183743 Channel 101 11 11 11 11 1
13 183742 Channel with drive 101 1 111111
14 190236 Screw 4 |4 |4 |4 |4 |4 |4
15 190237 Washer 4 |4 |4 4 |4 |4 |4
16 190238 Tilting lever 101 1 1111
17 190239 Fixing 101 11 11 11 11 1
18 183736 Spring 101 11 11 11 11 1
19 183735 Suspension handle 101 1 1111111
20 210879 Seat belt kit 101 1 1111 1111

| 24.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

8 AA 275 SEAT ASSEMBLY, 2ND MOUNTING AND MISC., S/N'S NOTED

TMT320/FL
TMT320/FL/HT

TMT320/FL/HT TURBO

TMT320WF

34 J
35

30 &
31 27 - 3
32 1 A
38 _ 3 28
M 29

SCREW SUPPLIED
WITH RAIL KIT

MBE) 804745)A

SEE 8AA23
S/N: 751126 & BELOW

SPACER SUPPLIED
WITH RAIL KIT

TMT 320 St

TMT 315 SIFL
TMT 320 AL HT
TMT 320 AL TURBO HT-

ania

)

O TMT325
TMT 320
TMT 320 FL
TMT 32081
TMT 315 SIFL.
TMT320FLHT |
TMT 320 FL TURBO HT—>

* S/N: 751127 & ABOVE

°: 170989 [SAUF POUR - NICHT FUR
°: 170950 |EXCEPTO PARA - EXCEPT
°: 170955 |TRANNE PER

°: 170987 [ N°: 165350 - 167 401
°: 167 404 170 542 -170 948
°: 170533

°: 161947

°:170 990 [ETFOUR - UND FUR

:q;ggg; Y PARA - AND FOR - EPER

° 1172047 [ ] N°:165350-167 401
170542 - 170 848

°:170 541
°:170 723
N°:170 971




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 8 AA 275
1- TMT320 7- TMT320WF 13-
’ 2- TMT320FL 8- 14-
1/2 SEAT ASSEMBLY, 2ND MOUNTING AND MISC., S/N'S NOTED S TMTasohT o Iny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
2 79570 Hinge 2 |12 |12 |12 |2 |2 |2
3 61975 Screw 12 |12 |12 |12 |12 |12 |12
4 29469 M6 washer 12 (12 |12 |12 |12 |12 |12
5 162229 M6 nut 12 |12 |12 |12 |12 |12 |12
6 53501 Stop 2 12 |12 |2 |2 |2 |2
7 25714 Nut 2 12 |12 |12 |12 |2 |2
8 524859 Locker 1 /1 /1 /1 (1 (1 |1
9 63754 M8 screw 1 1 1 1 (1 [1 |1
10 54242 M8 nut 11 1 |1 (1 (1 1
11 525780 Seat bracket 11 1 |1 (1 (1 1
12 524811 Air spring 1 1 1t 1 1 |1
13 57446 M8 screw 2 12 |12 |12 |12 |2 |2
14 54242 M8 nut 2 |12 |12 |12 |2 |2 |2
16 63754 M8 screw 4 |4 |4 |4 |4 |4 |4
17 54242 M8 nut 4 |4 |4 |4 |4 |4 |4
21 191356 Steering wheel 1 1 /1 /1 (1 (1 (1
22 191357 Steering wheel cap 1 1 1 /1 (1 [1 |1
23 191358 Steering wheel ball 1 1 1 1 (1 (1 |1
24 202953 Steering column cover, front 1 1 /1 /1 (1 [1 |1
25 202954 Steering column cover, rear 1 1 |1t 1 1 |1 1
26 189172 M6 screw 8 |8 |8 |8 |8 (8 |8
27 203115 Light switch bracket 1 1 1 1 1 1 1
28 168870 Protection plate 4 |4 |4 |4 |4 |4 |4
29 174321 Half-clamp 2 |12 |12 |12 |2 |2 |2
30 204665 M6 nut 2 |12 |12 |12 |2 |2 |2
31 78310 Screw 2 12 |12 |12 |12 |2 |2
32 211687 Paper clamp 1 1 1 1 1 1 1
33 189858 M5 washer 4 |4 |4 |4 |4 |4 |4
34 79533 M5 screw 1 1 1 1 1 1 1

| 25.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 8 AA 275
1- TMT320 7- TMT320WF 13-
2/2 SEAT ASSEMBLY, 2ND MOUNTING AND MISC., S/N'S NOTED g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
35 216229 Paper clamp 1 1 1 1 1 |1 [
36 448834 Spirit level 11 1t |1 (1 (1 H
37 191113 M4 screw 2 |12 |12 |2 |2 |2 |2
38 485980 M4 nut 2 |12 |12 |12 |2 |2 |2
39 532082300071 | Paper clamp A s R N I I B
40 206083 M4 screw 2 12 |12 |12 |2 |2 |2
41 25758 M4 nut 2 |2 |12 |12 |2 |2 |2
42 165919 M6 screw 2 |12 |12 |2 |2 |2 |2
43 8081 Spring 1 1 1 1 |1 |1 [
45 660092 Seat bracket 1 /1 /1 |1 |1 (1 [
46 660115 Stop plate 2 |2 12 |12 |2 |2 |2
47 605770 Air spring 1 /1 1 |1 |1 (1 [
48 802398 Rail kit 1 1 |1 1 |1 |1 !
49 804673 Seat assembly 1 1 |1t 1 1 |1 1
50 804753 Seat belt kit, 2 in. 1 1 1t 1 |1 |1 [
51 804678 Arm rest kt 1 1 1 1 1 1 1
52 804650 Adapter plate 2 |12 |12 |2 |2 |2 |2
53 K20326 5/16 bolt 4 |4 |4 |4 |4 |4 |4
54 42325 M8 washer 4 14 (4 |4 |4 |4 |4
55 K55691 5/16 nut 4 14 4 |4 |4 |4 |4




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




ALPHABETICAL CONTENTS

PICTORIAL CONTENT

PARTS INDEX

8 AA 276

CAB STRUCTURE

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

121}

il

i

i)

=[I=]

MBF) 802053)E 803441)D




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 8 AA 276
1- TMT320 7- TMT320WF 13-
112 CAB STRUCTURE |- tezor : i
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1A 800585 Protector roof 11 1 1 |1 (1 [
1B 802641 Overhead Guard, extended (option) L R s N s O
1C 803882 Overhead Guard, extended (optional kit includes hardware) 11 1t 1 |1 1 [
3 42231 Washer 2 |2 |2 |2 |2 |2 |2
4 58546 M12 screw 2 |12 |12 |2 |2 |2 |2
5 61676 M12 washer 2 |12 |12 |2 |2 |2 |2
6 44672 M12 nut 2 2 |2 |2 |2 |2 |2
7 524860 Fastening plate 1 1 1t 1 1 |1 1
8 25713 M6 screw A/R|A/R|A/R|A/R|A/R|A/R|A/R
9 525788 Lateral axle case 11 |1t 1 1 |1\
11 524842 Floor (S/N: 750111 & below) 1 1 1 1 1 1 1
12 42347 M8 screw (S/N: 750111 & below) 4 |4 |4 |4 |4 |4 |4
13A 524816 Rubber mat (S/N: 750111 & below) 11 |1 (1 (1 |1 |1
13B 660643 Plate, aluminum (S/N: 750112 & above) L I s R N s I I
14 525491 Fastening plate (S/N: 750111 & below) 1 /1 1 |1 |1 (1 [
15 525492 Fastening plate (S/N: 750111 & below) 1 1 |1t 1 1 |1 !
16 196951 M6 screw 3 3 |3 |3 |3 |3 |3
17A 524877 Housing (S/N: 172032 & below) 1 /1 |1 (1 (1 |1 |1
17B 660753 Housing (S/N: 172033 & above) 1 1 |1 (1 (1 |1 |1
18 202144 M8 screw 2 |12 |12 |2 |2 |2 |2
19 574064 Rubber bumper, overhead 1 1 1 1 1 1 1
20 46668 M6 screw 2 2 |2 |2
21 202144 M8 screw 3 |3 (3 |13 (3 |3 |3
22 29469 M6 washer A/RIA/R|A/R|A/R|A/R|A/R|A/R
23 25714 M6 nut A/R/A/R|A/R|A/R|A/R|A/R|A/R
24A 580885 Housing (S/N: 750268 & below) 1 1 1 1 1 1 1
24B 686278 Housing (S/N: 750269 & above) 11 |1 (1 (1 |1 |1
25 225809 Rubber strip 11 1 1 |1 (1 [
26 580971 Locking screw 2 12 |2 |2 |2 |2 |2

| 26.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 8 AA 276

1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-

2/2 CAB STRUCTURE |~ TirssonT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-

ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-

1123456789 |10/11]12|13|14|15

29 546405 Protector 1 1 /1 /1 {1t (1 (1

30 46668 M6 screw 6 6 6 |6 |6 |6 |6

33 581331 L.H. housing 1T 1 /1 /1 {1 (1 (1

34 581655 OHG support 1 1 |1t 1 |1 |1 !

35A 581653 Guard, rear (S/N: 172032 & below) 1 1 1 /1 {1 (1 |1

35B 803335 Gurard, rear (S/N: 172033 & above) 1 1 |1t 1 1 |1 !

36 63544 M10 screw 4 |4 |4 |4 |4 |4 |4

37 29437 M10 washer 3 3 [3 13 |13 |3 |3

38 56354 M10 nut 3 |3 |3 |3 |3 |3 |3

39 44807 M12 screw 2 12 |12 |12 |2 |2 |2

40 5160 M12 washer 2 |12 |12 |12 |2 |2 |2

41 168547 M12 screw 2 12 |12 |12 |12 |2 |2

42 162229 M6 nut, nylon 3 |3 3 |83 (3 |83 |3




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

9AA 193 ENGINE COVER AND MISC. SHEETMETAL, EXCEPT TURBO

TMT320/FL
TMT320/FL/HT

TMT320WF

40

MBE_801787)D 802320)B

W7o MONTAGE
1ste MONTAGE
1ro MONTAJE

15t MOUNTING
1mo MONTAGGIO

(2 [2&me MONTAGE
2te MONTAGE
2do MONTAJE
2nd MOUNTING
2do MONTAGGIO




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 9 AA 193
1- TMT320 7- TMT320WF 13-
1/2 ENGINE COVER AND MISC. SHEETMETAL, EXCEPT TURBO g mgggﬂ% g_ ]‘5‘
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 524891 Engine bonnet 1 1 1 1 [ 1
2 79570 Hinge 2 |12 |2 |2 |2 2
3 29441 M6 screw 8 |8 |8 |8 |8 8
4 211029 M6 screw 4 |4 |4 |4 |4 4
5 29469 M6 washer 12 |12 |12 |12 |12 12
6 162229 M6 nut 12 |12 |12 |12 |12 12
7 208234 Locker (S/N: 172028 & below) 1 1 1 1 [ 1
8 184036 Screw 4 |14 |4 |4 |4 4
9 54232 M5 nut 2 12 |12 |2 |2 2
10 524889 Fastening lug 11 1 |1 1
11 61974 M5 screw 2 12 |12 |2 |2 2
12 79568 Hook (S/N: 172028 & below) 1 /1 |1 |1 [ 1
13 54232 M5 nut 2 12 |12 |2 |2 2
14 58528 M8 nut 4 14 |4 |4 |4 4
15 190427 Rubber stop 2 12 |12 |2 |2 2
16 189009 Air spring 1 1 /1 |1 |1 1
17 524670 Spacer 2 12 |12 |2 |2 2
18 58530 M8 screw 2 12 |2 |2 |2 2
19 54242 M8 nut 2 12 |12 |2 |2 2
20 801786 Housing 1 1 |1 |1 [ 1
21 202144 M8 screw 2 12 |2 |2 |2 2
22 25713 M6 screw 1 1 1 1 1 1
23 525882 Rubber strip 1.5x.75x12 in. 1 1 1 1 [ 1
24 196951 M6 screw 4 |4 |4 |4 |4 4
25 202731 M8 screw 2 |2 |2 |2 |2 2
26A 524611 Housing 1 1 1 1 1
26B 801132 Housing 1
28 58588 M16 screw 2 12 |2 |2 |2 2
29 62203 M16 washer 2 |12 |12 |2 |2 2
30 42322 M16 washer 2 |12 |12 |2 |2 2

| 27.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 9 AA 193
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/2 ENGINE COVER AND MISC. SHEETMETAL, EXCEPT TURBO S TMTasohT o Iny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
33 524649 Cover plate 101 11 11 11 1
34 524590 Protection grid 11 1t 1 1 1
39 551451 Rearview mirror 101 11 11 1 1
40 605235 Rear sheet 101 11 11 11 1
42 223902 Locker (S/N: 172029 & above) 1 1 11 1 11 1
43 223903 Spring (S/N: 172029 & above) 1 1 11 11 11 1
44 223904 Hook (S/N: 172029 & above) 111 11 11 N1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

9 AA 194

ENGINE COVER AND MISC. SHEETMETAL, TURBO

PARTS INDEX

TMT320/FL/HT TURBO

MBE_804279)REL

45

1mo MONTAGGIO

2&me MONTAGE
2te MONTAGE
2do MONTAJE
2nd MOUNTING
2do MONTAGGIO




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 9 AA 194
1- TMT320 7- TMT320WF 13-
1/2 ENGINE COVER AND MISC. SHEETMETAL, TURBO g mgggﬂ% g_ ]‘5‘
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 605105 Engine bonnet 1
2 79570 Hinge 2
3 29441 M6 screw 8
4 211029 M6 screw 4
5 29469 M6 washer 12
6 162229 M6 nut 12
7 208234 Locker (S/N: 172028 & below) 1
8 184036 Screw 4
9 54232 M5 nut 2
10 524889 Fastening lug 1
11 61974 M5 screw 2
12 79568 Hook (S/N: 172028 & below) 1
13 54232 M5 nut 2
14 58528 M8 nut 4
15 190427 Rubber stop 2
16 189009 Air spring 1
17 524670 Spacer 2
18 58530 M8 screw 2
19 54242 M8 nut 2
20 804280 Housing 1
21 202144 M8 screw 2
22 25713 M6 screw 1
23 581176 Housing 1
24 196951 M6 screw 4
25 202731 M8 screw 2
27 581327 Rear sheet 1
28 58588 M16 screw 2
29 62203 M16 washer 2
30 42322 M16 washer 2

| 28.00




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 9 AA 194
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/2 ENGINE COVER AND MISC. SHEETMETAL, TURBO S TMTasohT o o
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
11234 |5|6|7|8|9|10/11|12]13|14 |15
32 524649 Cover plate 1
34 524590 Protection grid 1
35 525882 Rubber strip 1.5x.75x12 in. 1
39 551451 Rearview mirror 1
42 223902 Locker (S/N: 172029 & above) 1
43 223903 Spring (S/N: 172029 & above) 1
44 223904 Hook (S/N: 172029 & above) 1
45 605196 Exhaust pipe 1
46 42347 M8 screw 3
47 54242 M8 nut 3
48 61674 M8 washer 6




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

10 AA 64

STEERING AND CONTROL VALVE CIRCUIT

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

POUR FLEXIBLE ET BACCORD
PARA FLEXIBLE Y RACOR

FUR SCHLAUCH UND VERSCHRAUBUNG

FOR HOSE AND CONNECTION
PER FLESSIBILE Y RACCORDO
2 1.6mm
13 @ _18.7mm
47
91
o 1.6mm
41 @_ismm

30

g 16mm
g 1mm

43

@ 21mm
» 30,2mm

a

A

MBE_605216)REL 573696)B

s 2mm
g 2omm

A

g 1.5mm
9mm
2 g 2.2mm
064 _19.3mm
& 1.5mm ¥
mim

-2




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AA 64
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/3 STEERING AND CONTROL VALVE CIRCUIT S TMTasohT o ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 524560 Complete pump 1 1 |1t 1 1 |1\
2 51510 M10 Screw 2 12 |12 |12 |12 |2 |2
3 524719 Connection 11 1t |1 (1 (1 \
4 4039 O-ring A/R A/R|A/R/A/RIA/R A/RIA/R
5 51510 M10 screw 4 |4 |4 |4 |4 |4 |4
6 524731 Hydraulic tube 1T 1 1 |1 (1 {1 A
7 42347 M8 screw 2 12 |12 |12 |2 |2 |2
8 42325 M8 washer 2 12 |12 |12 |12 |2 |2
9 58528 M8nut 2 12 |12 |12 |2 |2 |2
10 191624 Hose 2 12 |12 |12 |12 |2 |2
11 179313 Clamp 4 14 4 |4 |4 |4 |4
12 480158 Connection 1 1 1 /1t {1 (1 (1
13 184787 Seal A/R|A/R|A/R|A/R|A/R|A/R|A/R
14 193325 Connection 1 1 1 1 (1 (1 (1
15 189956 O-ring A/R|A/R|A/R|A/R|A/R|A/R|A/R
16 211720 Hose 1 1 1 1 1 1 1
17 167925 Connection 1T 1 1t |1 (1 (1 H
19 58538 M10 screw 3 |3 (3 |13 |3 |83 |3
20 42232 M10 washer 3 |3 (3 |83 |3 |8 |3
21 29437 M10 washer 3 (3 (3 |3 |3 |3 |3
22 199728 Bellows 1T 1 1t |1 (1 (1
23 203976 Bellows 2 |12 |12 |2 |2 |2 |2
24 274069 Lever 2 12 |12 |12 |2 |2 |2
25 58548 M12 nut 3 |3 (3 |13 |3 |83 |3
26 202226 Handle 3 |3 (3 |13 |3 |83 |3
27 213400 Connection 1 1 1 1 1 1 1
29 208561 Connection 11 /1 |1 (1 (1
30 190017 O-ring A/R A/R|A/R A/RIA/R A/R AR

| 29.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10 AA 64
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/3 STEERING AND CONTROL VALVE CIRCUIT S TMTasohT o ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
31 61610 Hose 11 1t |1 (1 (1
32 33593 Clamp 2 |2 |12 |2 |2 |2 |2
33 202218 Connection 11 1t |1 (1 (1 \
34 217044 Connection 1 1 1 1 1 1 1
40 192386 Connection 1T 1 1t |1 (1 (1 H
41 190877 Seal A/R| A/R|A/R|A/RIA/R/A/RIA/R
42 197233 Connection 11 1 |1 (1 (1
43 190874 O-ring A/R A/R|A/R A/RIA/R A/R AR
44 203209 Hose 1T 1 /1t |1 (1 (1
45 190887 Connection 2 12 |12 |12 |2 |2 |2
46 191197 Connection 11 1t |1 (1 (1 H
47 177636 Seal A/R| A/R|A/R|A/RIA/RA/RA/R
48 525455 Hose 1T 1 1t |1 (1 (1
49 190013 O-ring A/R A/R|A/R A/RIA/R A/RA/R
50 498411 Hollow screw 1T 1 1 |1 (1 (1
51 479275 Copper seal 1 1 |1t 1 1 |1 !
52 498234 Copper seal 11t 1 1t 1 (1 [
58 30327 Steering column 1 1 1 1 |1 |1 [
59 63544 M10 screw 4 |4 |4 |4 |4 |4 |4
60 42232 M10 washer 4 14 |4 |4 |4 |4 |4
61 171784 Hose 1T 1 1t |1 (1 (1
62 217047 Connection 1 1 1 1 1 1 1
63 173038 Connection 11 1t |1 (1 (1 H
64 169373 O-ring A/R/A/R|A/R/A/RIA/RA/RIA/R
65 497890 Connection 2 |12 |12 |12 |2 |2 |2
67 191197 Connection 2 12 |12 |12 |12 |2 |2
68 497922 Connection 2 12 |12 |12 |12 |2 |2
69 202501 Hose 2 2 |12 |2 |2 |2 |2
70 175498 Connection 2 |12 |12 |12 |2 |2 |2
71 177588 O-ring A/R/A/R/A/R|A/R|A/RIA/RIA/R




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 10 AA 64
1- TMT320 7- TMT320WF 13-
3/3 STEERING AND CONTROL VALVE CIRCUIT |2- TMT320FL 8- 14
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
73 552648 Complete coupling piece 11 1 11 |1 1
74 551186 Screw 4 |4 |4 |4 |4 |4 |4
75 561746 Seal kit 1 11 1 |11 1 [1 N
76 550520 Seal kit 101 (1 [1 [1 |1 |1
79 19911 Strainer 1 11 1 |11 1 [1 1
87 215532 Complete hydraulic return oil filter 1T 1 1 |1 (1 {1 A
88 18804 M10 screw 2 |2 |12 |12 |2 |2 |2
89 29437 M10 washer 2 12 |12 |12 |12 |2 |2
90 222661 Connection 1 11 1 |1 (1 [1 1
91 190875 Seal A/RIA/R|A/R|A/R|A/R|A/R|A/R
92 574070 Lever 1 1 1 1 1 (1 [
93 77389 Gauge 1 /1 /1 /1 |1 [1 [




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

10 AE 98

HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION AND
TILT CYLINDER CIRCUITS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

POUR TUBE - FUR RACCORD
PARA TUBO - FOR TUBE

PER TUBO
66

POUR FLEX(BLE ET RACCORD
FUR SCHLAUCH UND VERSCHRAUBUNG
PARA FLEXIBLE Y RACOR

FOR HOSE AND CONNECTION

PER FLESSIBILE Y RACCORDO

8_2.2mm
2 #_15.3mm
g _1.5mm
¢ 19.8mm
2 _15mm 4
4 2_9mm 65

7o

MBE

g _ 2.6mm
; @ 15mm

<§¢10CA 80
<¢ 10 CA 209




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE 98
1- TMT320 7- TMT320WF 13-
1/3 HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION AND g: mgggﬂ% g: ]‘5‘:
TILT CYLINDER CIRCUITS |4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15

1 168753 Connection 2 |2 |12 |12 |2 |2 |2
2 169552 O-ring A/R/A/R/A/R/A/R|A/R|A/R|A/R
3 203209 Hose 2 |2 |12 |12 |2 |2 |2
4 190874 O-ring A/R A/R A/R A/R|A/RIA/R|A/R
6 487355 Connection 4 |4 |4 4 |4 4 |4
7 177638 Seal A/RA/R|A/R|A/R|A/RA/RA/R
8 189077 Valve (S/N: 172032 & below) 1 1 |1t 1 |1 |1 |
9 58530 M8 screw 4 |4 |4 |4 |4 |4 |4
16 63547 M12 screw 1 1 1 1 |1 |1 [
17 42231 M12 washer 1 1 1 1 1 1 1
18 211078 Connection 2 |12 |12 |2 |2 |2 |2
19 211093 Fuel jet 2 |2 12 |12 |2 |2 |2
20 217047 Connection 2 |12 |12 |12 |2 |2 |2
21 211712 Hose 2 12 |12 |12 |12 |2 |2
22A 210315 Hose 2 |12 |12 |2 |2
22B 212668 Hose 2 2
23 167927 Connection 2 |12 |12 |2 |2 |2 |2
24 169436 O-ring A/R/A/R|A/R|A/R|A/R|A/R|A/R
26 210311 Axle 1 1 |1t 1 |1 |1 [
27 7519 Circlips LA R s AR D s I
28 210309 Axle 1 1 1t 1 |1 |1 |
29 60360 M10 screw 1 1 |1t 1 1 |1 |
30 42366 Washer 1 /1 /1 |1 |1 (1 [
31 197233 Connection A I s R N s I R
32 212137 Hose 2 12 |12 |12 |12 |2 |2
33 89179 Connection 11 1t |1 (1 (1 H
34 167927 Connection 1T 1 1 /1 (1 (1 (1
38 63544 Washer 1 1 1 1 |1 |1 !
39 42232 M10 washer 1 1 1 1 1 1 1
40 168753 Connection 2 |12 |12 |12 |2 |2 |2

|_30.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10 AE 98
1- TMT320 7- TMT320WF 13-

2/3 HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION AND g: mgggﬂ% g: ]‘5‘:

TILT CYLINDER CIRCUITS |4- TMT320FL/HT 10-

5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15

41 175728 Hose 2 12 |12 |12 |2 |2 |2
43 197233 Connection 2 12 |12 |12 |2 |2 |2
44A 210317 Hose 11 1 1 [
44B 212666 Hose 1 1
45A 210316 Hose 11 1 1 [
45B 212667 Hose 1 1
46 211682 Valve 1 1 1 1 1 1 1
47 210346 Guide 1 /1t /1 |1 |1 (1 [
48 58531 M8 screw 4 |14 |4 |4 |4 |4 |4
49 42325 M8 washer 4 14 |4 |4 |4 |4 |4
51 163729 M16 screw A s s N s O R
52 194287 M16 washer 1 1 1 1 1 1 1
53 210312 Axle A I s R N I O B
54 2631 Circlips 2 |2 |12 |12 |2 |2 |2
55 164856 Clamp 4 |4 |4 |4 |4 |4 |4
56 168001 Fastening plate to weld 2 |2 |12 |12 |2 |2 |2
57 168863 Half-clamp 4 |4 |4 (4 |4 4 |4
58 6224 M8 screw 2 |12 |12 |2 |2 |2 |2
60 168758 Half-clamp 16 |16 |16 |16 (16 |16 |16
61 168494 Protection plate 8 8 8 |8 |8 |8 |8
62 61323 M8 screw 7 |7 |7 |7 |7 |7 |7
63 525606 M8 screwed spindle 11 1 |1 |1 (1 [
64 58528 M8 nut L s R s N s O
65 189960 O-ring A/R/A/R/A/R|A/R|A/RIA/RIA/R
66 169437 Seal A/RIA/R|A/R|A/R|A/R|A/R|A/R
69 525620 Flange 1 /1 /1 |1 |1 (1 [
70 54951 M8 screw 4 14 |4 |4 |4 |4 |4
71 42325 Washer 4 4 |4 |4 |4 |4 |4
75 20037 Circlips 1 1 1t 1 1 |1\
76 525810 Axle 1 /1 /1 |1 |1 (1 [
79 573694 Flange 11 1t 1t 1 1 [




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE 98
1- TMT320 7- TMT320WF 13-
3/3 HYDRAULICS, LIFTING, TELESCOPING, COMPENSATION AND g: mgggﬁ% g: 1151:
TILT CYLINDER CIRCUITS |4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
82 63544 M10 screw 3 |3 (3 |83 |3 |8 |3
83 42232 M10 washer 3 |3 (3 |13 |3 |3 |3
84 580746 Stop plate 101 11 11 11 11 1
85 581289 Stop plate 1011 11 11 11 11 1
86 63547 M12 screw 101 1 1111 11 11
87 42231 M12 washer 1 1 1111 1 1 1
88 660556 Avrticulating pin 101 11 11 11 11 1
89 660555 Valve (S/N: 172033 & above) 1 1 1 1 1 1 N




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 AE St

[FOR SHORT (STANDARD) BOOMS ONLY, TO S§/N: 750413]
FORK POSITIONING KIT, 1ST MOUNTING, EXCEPT FL MODELS

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

NOTE: BEFORE SERVICING, VERIFY VALVE ITEM 1
IS IDENTICAL AS PICTURED BELOW.

802793)B

EXISTING STABILIZER




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE S1
1- TMT320 7- TMT320WF 13-
1/2 FORK POSITIONING KIT, 1ST MOUNTING, EXCEPT FL MODELS g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 495247 Valve, selector 1 1 1 1
2 K45546 5/16 bolt 2 2 2 2
3 K34806 5/16 washer, 4 4 4 4
4 K33797 5/16 nut 4 4 4 4
5 605522 Handle 1 1 1 1
6 525714 Lever 1 1 1 1
7 471 Nut 1 1 1 1
8 225183 Fuse 1 1 1 1
9 177739 Relay 1 1 1 1
10 686197 Harness 1 1 1 1
11 K62-6 Connector 4 4 4 4
12 496452 Hose assembly 1 1 1 1
13 496451 Hose assembly 1 1 1 1
14 802802 Hose assembly 2 2 2 2
15 168758 Collar 3 3 3 3
16 168494 Plate 3 3 3 3
17 58530 M8 bolt 3 3 3 3
18 573705 Plate, mounting 1 1 1 1
19 KN605557 M12 bolt 1 1 1 1
20 K71-6 Elbow 4 4 4 4
21 496953 Tube clamp 8 8 8 8
22 802906 Plate 1 1 1 1
23 425071 Plate, cover 8 8 8 8
24 K20464 1/4 bolt 8 8 8 8
25 802825 Tube assembly 1 1 1 1
26 802867 Tube assembly 1 1 1 1
27 802868 Hose assembly 2 2 2 2
28 802878 Hose track 1 1 1 1
29 K108-6 Fitting 2 2 2 2
30 K20346 5/16 bolt 2 2 2 2

| 31.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE S1
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/2 FORK POSITIONING KIT, 1ST MOUNTING, EXCEPT FL MODELS S TMTasohT o Iny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
11234 |5|6|7|8|9|10/11|12]13|14 |15
31 496445 Valve bracket 1 1 1 1
32 K44722 5/16 washer 4 4 4 4
33 496448 Tube 2 2 2 2
34 496454 Adapter 2 2 2 2
35 K52-6 9/16 nut 2 2 2 2
38 178696 Screw 4 4 4 4
39 25714 M6 nut 4 4 4 4
40 K4-10-8 Adapter 4 4 4 4
41 496456 Adapter 2 2 2 2
42 186606 Adapter 2 2 2 2
43 29469 Washer 4 4 4 4
44 KN630175 M12 washer 1 1 1 1
45 K71-6-8 Elbow 2 2 2 2
46 K37-8 Nut 2 2 2 2
47 421831 Reducer 2 2 2 2




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PARTS INDEX

ALPHABETICAL CONTENTS

[FOR SHORT (STANDARD) BOOMS S/N: 750474 & ABOVE

TMT320/FL

TMT320/FL/HT

TMT320/FL/HT TURBO

TMT320WF

FOR LONG (FL) BOOMS - ALL]

FORK POSITIONING, 2ND MOUNTING, S/N: 750414 AND ABOVE

PICTORIAL CONTENT

10 AE S2

EXISTING STABILIZER

LINES

573714)E




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE S2
1- TMT320 7- TMT320WF 13-
1/2 FORK POSITIONING, 2ND MOUNTING, S/N: 750414 AND ABOVE g: mggg% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 191946 Valve, selector 1 1 1 1 1 1 1
2 178696 M6 bolt 4 |4 |4 |4 |4 |4 |4
3 29469 M6 washer 8 |8 |8 |8 |8 |8 |8
4 25714 M6 nut 8 |8 |8 |8 |8 |8 |8
5 686196 Handle 1 1 |1t 1 1 |1\
6 525714 Lever 1 1 |1t 1 1 |1 !
7 4711 M10 nut 1 1 1t 1 |1 |1\
8 225183 Fuse, 20Amp 1 1 1 /1 {1 (1 (1
9 177739 Relay, 10Amp 1 1 |1t 1 1 |1\
10 686197 Harness 1 1 1 |1 |1 (1 [
11 190887 Fitting 6 |6 (6 |6 |6 |6 |6
12 212137 Hose assembly 1T 1 1 |1 (1 {1 A
13 203709 Hose assembly 1 1 |1t 1 1 |1\
14 211712 Hose assembly 2 |12 12 |12 |2 |2 |2
15 168758 Collar 3 |3 3 |83 (3 |83 |3
16 168494 Plate 2 |2 12 |12 |2 |2 |2
17 58530 M8 bolt 1 1 |1t 1 1 |1\
18 573705 Plate 1 1 |1t 1 1 |1 !
19 58550 M12 bolt 1 1 |1t 1 1 |1\
20 89179 Fitting 2 |2 |12 |12 |2 |2 |2
21 168746 Tube clamp 8 |8 |8 |8 |8 |8 |8
22 573712 Plate 1 1 |1t 1 |1 |1 |
23 168847 Plate, cover 4 |4 |4 |4 |4 |4 |4
24 54305 M6 screw 8 |8 |8 |8 |8 |8 |8
25 546653 Tube assembly 1 /1 1 |1 |1 (1 [
26 546654 Tube assembly 1 1 |1t 1 1 |1\
27 182012 Hose assembly (except FL Models) 2 2 2 2
28 605483 Hose track (except FL Models) 1 1 1 1
29 405950 Fitting 2 |12 12 |12 |2 |2 |2
30 169091 Fitting 2 |2 |12 |12 |2 |2 |2

|_32.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE S2
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
2/2 FORK POSITIONING, 2ND MOUNTING, S/N: 750414 AND ABOVE T TMTaoorT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
11234 |5|6|7|8|9|10/11|12]13|14 |15
31 192038 Adapter 2 |12 |12 |12 |2 |2 |2
32 192039 Cap 2 |12 |12 |12 |2 |2 |2
33 192040 Plug 2 |12 |12 |12 |2 |2 |2
34 35220 Screw 2 |12 |12 |12 |2 |2 |2
35 58528 Nut 2 |12 |12 |12 |2 |2 |2
38 197233 Fitting 2 |12 |12 |12 |2 |2 |2
39 61323 M8 bolt 11 1 |1 |1 (1 [
40 61975 M6 screw 4 |4 |4 |4 |4 |4 |4
41 89167 Fitting (FL Models) 2 2 2
42 203209 Hose assembly (FL Models) 2 2 2
43 516324 Hose track 2 2 2
60 174546 Fitting 2 |12 |12 |12 |2 |2 |2
61 58548 M12 nut 11 1 |1 |1 (1 [
62 199728 Boot 1 1 1 1 1 1 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 AE S3

AUXILIARY HOSE REEL KIT, SERVICE ONLY

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

496440)REL

10 AMP FUSE
(EXISTING)




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AE S3
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/2 AUXILIARY HOSE REEL KIT, SERVICE ONLY S TMTasohT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 496453 Hose reel 1 1 |1t 1 1 |1\
2 496441 Hose reel bracket 11 1t |1 (1 (1 H
3 496444 Hose clamp bracket 11 1t 1 |1 1 [
4 496438 Bulkhead fitting bracket L R R R R B
5 496450 Hose assembly 2 |12 12 |12 |2 |2 |2
6 496449 Hose assembly 2 12 |2 |2 |2 |2 |2
7 425069 Hose clamp half 4 |4 |4 |4 |4 |4 |4
8 425074 Hose clamp cover 2 |2 |12 |2 |2 |2 |2
9 K71-6 Adapter 6 |6 6 |6 |6 |6 |6
10 K62-6 Adapter 8 |8 |8 |8 |8 |8 |8
11 K108-6 Adapter 2 |12 12 |12 |2 |2 |2
12 K52-6 9/16 nut, jam 2 |12 |12 |2 |12 |2 |2
13 K20332 1/2 bolt 2 |2 12 |12 |2 |2 |2
14 K34809 1/2 washer, lock 4 14 (4 |4 |4 |4 |4
15 K20558 1/2 bolt 2 |2 12 |12 |2 |2 |2
16 K33845 1/2 nut 2 |2 12 |12 |2 |2 |2
17 KN605557 M12 bolt 1 1 |1t 1 1 |1\
18 KN630175 M12 washer, lock 1T 1 1 1 (1 (1 |1
19 K20348 3/8 bolt 3 |3 |3 |83 (3 |83 |3
20 K34807 3/8 washer, lock 3 |3 (3 |13 |3 |3 |3
21 K20428 3/8 bolt 1 1 |1t 1 1 |1\
22 K20426 5/16 bolt 1 1 |1t 1 |1 |1 |
23 495247 Valve, selector 1 1 1 1 (1 (1 |1
24 496445 Valve bracket, weldment 1T 1 1 1 (1 (1 |1
25 496448 Tube assembly 2 12 |2 |2 |2 |2 |2
26 496436 Valve handle 1T 1 1 /1 {1 (1 |1
27 496452 Hose assembly 1 /1 1 |1 |1 (1 [
28 496451 Hose assembly 1 1 |1t 1 1 |1 1
29 496456 Adapter 2 |12 12 |12 |2 |2 |2
30 186606 Adapter 2 |2 |12 |12 |2 |2 |2

|_33.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10 AE S3

1- TMT320 7- TMT320WF 13-

2- TMT320FL 8- 14-
2/2 AUXILIARY HOSE REEL KIT, SERVICE ONLY S TMTasohT > ing

4- TMT320FL/HT 10-

5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-

112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15

31 496454 Adapter 2 |2 |12 |12 |2 |2 |2
32 K45546 5/16 bolt 2 12 |12 |12 |12 |2 |2
33 K20346 5/16 bolt 2 |2 |12 |12 |2 |2 |2
34 K44722 5/16 washer 4 |4 |4 |4 |4 |4 |4
35 K34806 5/16 washer, lock 4 |4 |4 |4 |4 |4 |4
36 K33797 5/16 nut 2 12 |12 |12 |12 |2 |2
37 495246 Rocker grip handle L s R N s R
38 496455 Harness 1 1 1 /1 {1 (1 (1
39 496475 Hose assembly L R R N s O I




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 AG 13

PARTS INDEX

CYLINDERS, STABILIZERS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

573662)REL

SEE 10 CF 19

SEE PRIMARY
CIRCUIT

SEE PRIMARY
CIRCUIT




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 AG 13
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 CYLINDERS, STABILIZERS S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-

1,234 |/5,6,|7 8|9 101112131415

1 169324 Hose assembly 2 12 2 |2 |2 |2 |2
2 180396 Hose assembly 2 12 12 |12 |2 |2 |2
3 212290 Hose assembly 2 |12 12 |12 |2 |2 |2
4 174546 Fitting 2 |2 |2 |2 |2 |2 |2
5 167927 Fitting 4 14 |4 |4 |4 |4 |4
6 168735 Fitting, tee 2 12 |12 |12 |2 |2 |2
7 525981 Cylinder, stabilizer 2 |2 |2 |2 |2 |2 |2
8 524629 Cylinder head axle 2 |12 12 |12 |2 |2 |2
9 42232 M10 washer 2 |2 |2 |2 |2 |2 |2
10 63727 M10 bolt 2 |2 |2 |2 |2 |2 |2
11 61683 M20 washer 2 |12 |12 |2 |2 |2 |2
12 166322 Pin, cotter 2 |2 |2 |2 |2 |2 |2
13 168758 Clamp half 4 4 |4 |4 |4 |4 |4

|_34.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

10 CA 80

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO

CYLINDER, LIFT, S/N: 172032 AND BELOW | tyit350WF

@ 60mm (2,367

4

orsa : 694mm

b
t
Course - Hub - Carrera - G
f

Stroke : 27.32"

L

ldalalolalss

NS

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 10 CA 80
1- TMT320 7- TMT320WF 13-
11 CYLINDER, LIFT, S/N: 172032 AND BELOW |2- TWT320FL & -
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
1 546400 Lifting cylinder 101 11 11 11 11 1
2 562038 Cylinder body 11 1 111
3 550837 Knee joint 101 11 11 11 11 1
4 125963 Straight greaser 101 11 1111 11
5 192777 Cap 1 1 1 1 1 1 1
6 562039 Cylinder rod 101 1
7 184351 Knee joint 111t 1l
8 65396 Circlips 11 1 111
9 125963 Straight greaser 101 11 11 11 11 1
10 192777 Cap 101 1 11 11 11 11
11 550841 Fastening ring 101 1 11 11
14 5307 Seal 101 1 1111 1111
15 187399 Anti extrusion seal 101 11 11 11 11 11
16 4586 O-ring 1011 11 11 1 11 1
17 550838 Piston 101 11 11 11 11 1
18 5093 O-ring 1 01 11 11 11 11 1
20 192271 M8 screw 1 1 1111 1 11 1
21 202687 Seal kit 101 1

|_35.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

10 CA 209

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO

CYLINDER, LIFT, S/N: 172033 AND ABOVE | v1550WF

NN

O 60mm (2,36")

Course - Hub - Carrera - Corsa : 694mm

R

‘ Stroke : 27,32"

—
N

23

NI

|J\)
™
%

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CA 209
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
1/1 CYLINDER, LIFT, S/N: 172033 AND ABOVE S TMTasohT o bpy
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
1 660652 Lifting cylinder 101 11 11 11 11 1
2 702447 Cylinder body 101 1 1111 11 11
3 550837 Knee joint 101 1 1111
4 125963 Greaser 2 |12 12 |2 |2 |2 |2
6 702448 Cylinder rod 101 1 11 11 11 11
7 184351 Knee joint 111t 1l
8 65396 Circlips 11 1 111
9 562789 Bushing 101 1
10 550701 Bushing 101
11 561686 Fastening ring 101 1 11 11
12 561685 Seal 101 11 11 1 11
13 187400 O ring 101 1
15 187399 Anti extrusion seal 101 11 11 11 11 11
16 4586 Orring 1011 11 11 1 11 1
17 561690 Cylinder piston 101 1 1111
18 4040 Orring 1 01 11 11 11 11 1
19 549135 Seal 101 1
20 551264 M8 Screw 11 1 111
21 550655 Seal o |2 |2 |2 |2 |2 |2
22 604317 Seal N P T T P
23 561683 Seal kit 101 111

|_36.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10CB 24

PARTS INDEX

CYLINDER, COMPENSATION

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

jimi]

A\

e

@35mm (1,38")

1 235mm {1,38")
Course - Hub - Carrera - Corsa : 734mm

Stroke : 28,90"

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10CB 24
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 CYLINDER, COMPENSATION S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
1 546401 Compensation cylinder 11 1 1111
2 562027 Cylinder body 101 1 1111 11 11
3 561692 Knee joint 101 11 11 11 11 1
4 125963 Greaser 2 12 |2 |2 |2 |2 |2
6 562028 Cylinder rod 1011 11 11 11 11 1
7 562025 Knee joint 111t 1l
8 2632 Circlips 101 11 11 11 11 11
9 550831 Fastening ring 101 1
10 169962 Seal 101 11 11 11 11 1
12 550830 O-ring 101 1
13 550829 Anti-extrusion seal 101 1 111111
14 5093 O-ring 1 11 1 1 1 11 1
15 550826 Cylinder piston 101 11 11 11 11 1
16 160694 Rod seal 101 11 1111 11 1
17 5077 O-ring 101 11 11 11 11 1
18 550825 M8 screw 101 11 1111 11 1
19 550832 Seal kit 101 1
20 2057 Circlips 101 1 11 11 11 11

|_37.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 CC 35

PARTS INDEX

TMT320

TMT320/HT
CYLINDER, BOOM EXTENTION, EXCEPT FL MODELS

TMT320/HT TURBO
TMT320WF

@35mm (1,38")
= ¢

’ Course - Hub - Carrera - Corsa : 920 mm
Stroke : 36,22"

MBE

[FIN L

—_
(&)




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CC 35
1- TMT320 7- TMT320WF 13-
1/1 CYLINDER, BOOM EXTENTION, EXCEPT FL MODELS g mgggﬂ% g_ ]‘51
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|456 |7|8|9[10/11]12/13|14|15
1 524644 Telescope cylinder 1 1 1 1
2 551760 Cylinder body 1 1 1 1
3 551761 Cylinder rod 1 1 1 1
4 550850 Fastening ring 1 1 1 1
5 177405 Seal 1 1 1 1
6 169962 Seal 1 1 1 1
7 192260 O-ring 1 1 1 1
8 186925 Anti-extrusion seal 1 1 1 1
9 5045 O-ring 1 1 1 1
10 550849 Spacer 1 1 1 1
11 178942 Cylinder piston 1 1 1 1
12 4039 O-ring 1 1 1 1
13 61169 Seal 1 1 1 1
14 48132 Nut 1 1 1 1
15 550853 Seal kit 1 1 1 1

|_38.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

10 CC 64

TMT320/FL

TMT320/FL/HT
CYLINDER, BOOM EXTENTION, FL MODELS

TMT320/FL/HT TURBO

MBE

o =%

@35mm (1,38")

¢

Course - Hub - Carrera - Corsa : 1310 mm
Stroke : 51,57

524 645

3l loleolovfen

—
&)}




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CC 64
1- TMT320 7- TMT320WF 13-
1/1 CYLINDER, BOOM EXTENTION, FL MODELS g mgggﬂ} S_ ]g
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|456 |7|8|9[10/11]12/13|14|15
1 524645 Telescope cylinder 1 1 1
2 550851 Cylinder body 1 1 1
3 550852 Cylinder rod 1 1 1
4 550850 Fastening ring 1 1 1
5 177405 Seal 1 1 1
6 169962 Seal 1 1 1
7 192260 O-ring 1 1 1
8 186925 Anti-extrusion seal 1 1 1
9 5045 O-ring 1 1 1
10 561676 Spacer 1 1 1
11 178942 Cylinder piston 1 1 1
12 4039 O-ring 1 1 1
13 61169 Seal 1 1 1
14 48132 Nut 1 1 1
15 550853 Seal kit 1 1 1

|_39.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
10 CD 40 -
CYLINDER, CARRIAGE TILT |TMT320/FL
% @50mm (1,97")
Course - Hub - Carrera - Corsa : 357mm
Stroke: 14,05"

MBE

Iz lalz iRzl
—h
w

N
g
N

k




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CD 40
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 CYLINDER, CARRIAGE TILT S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|456 |7|8|9/|10/11]12/13|14 |15
1 546402 Tilting cylinder 101 11 11 11 11 1
2 562035 Cylinder body 11 1 111
3 550847 Bushing 4 |4 |4 |4 |4 |4 |a
4 550844 Greaser 1011 11 11 11 11 1
6 562036 Cylinder rod 101 1
7 125963 Straight greaser 1011 11 11 11 11 1
8 561700 Fastening ring 101 11 11 11 11 11
9 6193 Seal 1111l
10 549115 Seal 101 11 11 11 11 1
11 187453 O-ring 101 11 11 11 11 1
12 187452 Anti-extrusion seal 11 11 11 1 1 1
14 177751 Cylinder piston 101 1 1111 1111
17 550700 M8 Screw 101 1 1111
18 562034 Seal kit 1 01 11 11 11 11 1
19 562029 Valve 111t 1l
20 72654 Seal kit 1 1 1 1 1 1 1
21 562032 Guide ring 2 |12 12 |2 |2 |2 |2
23 562031 Seal 101 111

|_40.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
10 CE 11 TMT320/FL
CYLINDER, STEERING, S/N: 750268 AND BELOW, EXCEPT HT | TMIS20/fL TURBO
M @ 25mm (0,98")
— 0 25mm (098

Course - Hub - Carrera - Corsa : 283mm |

Stroke : 11,14"

MBE

IBlonlslslsle

@G

=

4
5

6

7

%




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CE 11
1- TMT320 7- TMT320WF 13-
1/1 CYLINDER, STEERING, S/N: 750268 AND BELOW, EXCEPT HT g %2285% g_ ]g
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 524651 Steering cylinder 1 |1 1
2 550835 Cylinder body 1 |1 1
3 550833 Bushing 1 |1 1
4 550834 Cylinder rod 1 |1 1
5 550836 Straight greaser 1 |1 1
6 125963 Greaser 1 1 1
7 192777 Cap 1 |1 1
8 186754 Fastening ring 1 |1 1
9 1640 Seal 1 |1 1
10 1639 Seal 1 |1 1
11 548134 O-ring 1 |1 1
12 186926 Anti-extrusion seal 1 1 1
13 32407 O-ring 1 |1 1
14 176829 Cylinder piston 1 1 1
15 176830 O-ring 1 |1 1
16 548131 Seal 1 |1 1
17 169952 Nut 1 |1 1
18 548135 Seal kit 1 |1 1

| 41.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 CE 25

PARTS INDEX

CYLINDER, STEERING, S/N: 750268 AND BELOW, HT MODELS

TMT320/FL/HT
TMT320/FL/HT TURBO

MBE

©]o

9 25mm (0,987

Course - Hub - Carrera ; 234mm

Stroke : 9,21" '

Iz & Isslsle

—
[ep!




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CE 25
1- TMT320 7- TMT320WF 13-
: 2- TMT320FL 8- 14-
1/1 CYLINDER, STEERING, S/N: 750268 AND BELOW, HT MODELS S TMTasohT o Iny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|456 |7|8|9/|10/11]12/13|14 |15
1 581330 Steering 1 11 11 1
2 601600 Cylinder body 1 11 11 1
3 550833 Bushing 1 011 11 1
4 601601 Cylinder rod 1 011 11 1
5 550836 Bushing 1011 11 1
6 125963 Straight greaser 1 /1 (1 |1
8 186754 Fastening ring 1 11 11 1
10 1639 Seal 1 011 11 1
11 548134 O-ring 1 1 11 11
12 186926 Anti-extrusion seal 1 1 |1 1
13 32407 O-ring 1 11 11 1
14 176829 Cylinder piston 1 1 |1 1
15 176830 O-ring 111 1
16 548131 Seal 1 011 11 1
17 169952 Nut 1 11 1
18 548135 Seal kit 1 011 11 1
19 601599 Spacer 1 11 11 1

|_42.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 CE 41

CYLINDER, STEERING, S/N: 750269 AND ABOVE, EXCEPT HT

PARTS INDEX

TMT320/FL
TMT320/FL TURBO
TMT320WF

MBE

O

Course -
I

@ 25mm (0,98")

Hub - Carrera - Corsa : 283mm

Stroke : 11,14"




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CE 41
1- TMT320 7- TMT320WF 13-
1/1 CYLINDER, STEERING, S/N: 750269 AND ABOVE, EXCEPT HT g mgggﬂ% g_ ]g
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|345 |6|7 1011|1213 |14 |15
1 686306 Steering cylinder 1 1 1
2 702450 Cylinder body 1 1 1
3 702451 Cylinder rod 1 |1 1
4 548130 Knee-joint 1 1 1
5 548129 Circlips 2 |2 2
6 125963 Greaser 1 1 1
7 192777 Cap 1 1 1
8 186754 Fastening ring 1 |1 1
9 1640 Seal 1 1 1
10 1639 Seal 1 |1 1
11 548134 O-ring 1 |1 1
12 186926 Anti-extrusion seal 1 1 1
13 32407 O-ring 1 1 1
14 176829 Cylinder piston 1 1 1
15 176830 O-ring 1 |1 1
16 548131 Seal 1 |1 1
17 169952 Nut 1 |1 1
18 548135 Seal kit 1 |1 1

| 43.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 CE 42

PARTS INDEX

TMT320/FL/HT

CYLINDER, STEERING, S/N: 750269 AND ABOVE, HT MODELS | TMT320/FL/HT TURBO

MBE

0]

@ 25mm (0,98")

O

Course - Hub - Carrera - Corsa : 234mm
T

Stroke : 9,21"

[BlalslRIzlsle
—_—
o)

686 307




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 CE 42
1- TMT320 7- TMT320WF 13-
: 2- TMT320FL 8- 14-
1/1 CYLINDER, STEERING, S/N: 750269 AND ABOVE, HT MODELS S TMTasohT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (101112131415
1 686307 Steering cylinder 1 11 /1 |1
2 702452 Cylinder body 11 1 11
3 702453 Cylinder rod 1 1 |1 1
7 192777 Cap 2 |12 |2 |2
8 186754 Fastening ring 1 1 |1 1
9 1640 Seal 1 1 |1 1
10 1639 Seal 1 1 |1 1
11 548134 O ring 1 /1 (1 (1
12 186926 Anti-extrusion seal 1 1 1 [
13 32407 O ring 1 1 1 [
14 176829 Cylinder piston 1 1 |1 1
15 176830 O ring 1 1 1 [
16 548131 Seal 1 1 1 [
17 169952 Nut 1 11 1 |1
18 548135 Seal kit 1 1 1 [
19 601599 Spacer 1 1 |1 1

| _44.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

10 CF 19

CYLINDER, STABILIZERS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

525 981

& 40mm (1,57")
A é%

)

1o {§

Course - Hub - Carrera - Corsa : 150mm

Stroke : 5,9"




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10 CF 19
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 CYLINDER, STABILIZERS S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|456 |7|8|9/|10/11]12/13|14 |15
1 525981 Stabilizer cylinder 2 12 |2 |2 |2 |2 |2
2 550821 Cylinder body 11 1 111
3 550818 Back pressure valve 2 |12 |12 |2 |2 |2 |2
4 550822 Cylinder rod 1011 11 11 11 11 1
5 550820 Fastening ring 1011 11 11 11 11 1
6 550819 Seal 101 1
7 192260 O-ring 101 11
9 186925 Anti-extrusion seal 101 1 111111
10 5045 O-ring 101 11 11 11 11 1
11 176830 O-ring 101 11 11 11 11 1
12 192247 Cylinder piston 101 1 11 11 11 11
13 203024 Piston seal 101 11 11 11 11 1
14 169952 Nut T P P P P PR
15 550817 Seal kit 101 1
16 72654 Seal kit 11 11 11 1 11 1

| _45.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

10CS 1

TMT320/FL
TMT320/FL/HT

SIDE SHIFT CYLINDER NOTICE | TMaaative B0

SIDE SHIFT CYLINDER

NOTICE:

CYLINDER STAMPED 574384 IS OBSOLETE, IT MUST BE REPLACED BY 660763 CYLINDER KIT
AND REQUIRES INSTALLATON OF 804717 PRESSURE LIMITER KIT.
- SEE 10 CS 2 AND 10 CS 4 (REF. SERVICE BULLETIN NO. D1065 & TB1282)

CYLINDER STAMPED 660408 IS OBSOLETE, IT MUST BE REPLACED BY 660763 CYLINDER KIT
AND REQUIRES INSTALLATION OF 804717 PRESSURE LIMITER KIT.
- SEE 10 CS 2 AND 10 CS 4 (REF. SERVICE BULLETIN NO. D1065 & TB1282)

CYLINDER STAMPED 686945 IS OBSOLETE, IT MUST BE REPLACED WITH 720715RE CYLINDER
KIT AND REQUIRES 804717 PRESSURE LIMITER KIT.
- SEE 10 CS 3 AND 10 CS 4 (REF. SERVICE BULLETIN NO. TB1282)

CYLINDER STAMPED 720715 IS OBSOLETE, IT MUST BE REPLACED WITH 720715RE CYLINDER
KIT - VERIFY INSTALLATION OF 804717 PRESSURE LIMITER KIT.
- SEE 10 CS 3 AND 10 CS 4 (REF. SERVICE BULLETIN NO. TB1282)

CYLINDER STAMPED 720715RE IS CURRENT AND SERVICEABLE - VERIFY INSTALLATION OF
804717 PRESSURE LIMITER KIT.
- SEE 10 CS 3 AND 10 CS 4 (REF. SERVICE BULLETIN NO. TB1282)

|_46.00




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10CS 2

PARTS INDEX

SIDE SHIFT CYLINDER, 660763 KIT

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

660763)REL

NOTE: SEE PAGE 10 CS 1 FOR SIDE
SHIFT CYLINDER NOTICE.




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10CS 2
1- TMT320 7- TMT320WF 13-
1/1 SIDE SHIFT CYLINDER, 660763 KIT |2- TMT320FL 8- 14~
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|456 |7|8|9/|10/11/12|13 14|15
660763 Side shift cylinder kit Tt
17 720715RE Cylinder assembly 11 1t |1 (1 (1 \
18 660410 Boom articulation hub 2 |12 |12 |2 |2 |2 |2
19 660752 Shim 92x110x0.5 4 14 (4 |4 |4 |4 |4
20 210001 Screw M12x60 14 |14 |14 |14 |14 |14 |14
23 660411 Support ring 2 |2 |2 |2 |2 |2 |2
24 29475 Bolt M12x45 8 8 |8 |8 |8 |8 |8
25 42231 Washer RL.W 12 ZN12C 8 |8 |8 |8 |8 |8 |8
26 18804 Bolt, M10x30 6 6 6 |6 |6 |6 |6
28 660753 Hose cover 1 11 /1 |1 [1 [1 1
29 58552 Screw M12x60 4 14 (4 |4 |4 |4 |4
30 31003 Bolt M10x60 4 |4 |4 |4 |4 |4 |4
31 187526 Loctite 1 1 1 1 1 1 1

| _47.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10CS 3

PARTS INDEX

SIDE SHIFT CYLINDER, 720715RE

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

NOTE: SEE PAGE 10 CS 1 FOR SIDE
SHIFT CYLINDER NOTICE.

720715RE)E

AN

DETAIL B




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 10CS 3
1- TMT320 7- TMT320WF 13-
1/1 SIDE SHIFT CYLINDER, 720715RE g-mgggﬂ} g- ]g-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6|7 10|11 12|13 |14 |15
720715RE Cylinder assembly
1 702455 Cylinder rod L s s N s O B
3 549135 Seal 11 1 1 1 |1
4 562343 Screw 2 |12 |12 |2 |2 |2 |2
5 702454 Cylinder body 1 1 |1t 1 1 |1\
6
7 128622 Seal 2 |12 |2 |2 |2 |2 |2
8 702457 Wiper seal 2 |2 |2 |2 |2 |2 |2
9
11 704983 Spacer 2 |12 |2 |2 |2 |2 |2
12

|_48.00



TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320/FL/WF

PARTS INDEX
PRESSURE LIMITER KIT, 804717

ALPHABETICAL CONTENTS

10CS 4
NOTE: SEE PAGE 10 CS 1 FOR SIDE

SHIFT CYLINDER NOTICE.

®

s

A
- ayD- -
3 ! o) =

PICTORIAL CONTENT




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10CS 4
1- TMT320 7- TMT320WF 13-
1/1 PRESSURE LIMITER KIT, 804717 |2- TMT320FL 8- 14-
3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
804717 Pressure limiter kit 1 1 1 1 1 1 1
30 187526 Loctite 1 11 /1 |1 [1 [1 1
31 197233 Elbow connector 2 12 |12 |12 |12 |2 |2
32 192386 Connector 4 |4 |4 |4 |4 |4 |4
33 720937 Pressure limiter 1 1 1 1 1 1 1
34 25714 Nut M6 4 |4 |4 |4 |4 |4 |4
35 29469 Washer M6 4 |14 |4 |4 |4 |4 |4
36 223217 Threaded rod M6 2 12 |12 |12 |2 |2 |2
37 225775 Pipe 2 12 |12 |12 |2 |2 |2
38 212137 Hose assy 2 2 2 |2 |2 |2 |2
39 211707 Hose assy 1 1 1 /1 (1 (1 (1
40 203209 Hose assy 1 1 1 |1 (1 [1 1

|_49.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 DA 99

HYDRAULIC CONTROL VALVE, S/N: 176629 AND BELOW

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

STABILISATEUR
STABILIZER
ESTABILIZADOR
STABILIZER 4
STABILIZZATORE

A
\/:ANSLAT[ON FLECHE

TRANSLATION JiB

‘ SLEEGER FORTSCHREITENDE
TRANSLACION AGUILON

TRASLAZIONE BRACCIO

TELESCOPAGE
ZUSAMMENSTROLL
TELESCOPAJE
TELESCOPE
TELESCOPAGGIO

%o

POCHETTE DE JOINTS - DICHTUNGSATZ
JUEGO DE JUNTAS - SEAL KIT




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 DA 99
1- TMT320 7- TMT320WF 13-
1/1 HYDRAULIC CONTROL VALVE, S/N: 176629 AND BELOW g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 546447 Complete valve bank 11 1 1 |1 (1 [
2 550872 Inlet member 1T 1 1 |1 (1 {1
3 550873 Spacer 11 1t 1 |1 1 [
4 550874 Double acting member 1 /1 /1 |1 |1 (1 [
5 550874 Double acting member 1 1 |1t 1 1 |1\
6 562097 Double acting member 1 /1 /1 |1 |1 (1 [
7 562098 Double acting member L s R N s R
8 550874 Double acting member 1 1 1t 1 1 |1\
9 549774 Fastening member L R R N s O I
10 550877 Kit of tie rod for Valve bank 5 member 1T 1 1 |1 (1 {1 A
11 476319 Plug 1 1 |1t 1 1 |1\
12 550878 Relief valve 1T 1 1 |1 (1 {1 A
13 550879 Seal 1 1 |1t 1 1 |1\
14 476321 Seal 1 1 |1t 1 |1 |1 |
15 550880 Spacer 1 1 |1t 1 1 |1\
16 476322 Valve 5 15 |5 |56 |5 |5 |5
17 548894 Spring return drive 5 |5 |5 |5 |5 |5 |5
18 476325 Plate 10 |10 |10 |10 |10 |10 |10
19 476324 Seal 10 (10 |10 |10 |10 |10 |10
20 476323 Valve 3 |3 3 |3 (3 |83 |3
21 476318 O-ring 3 |3 3 |83 (3 |3 |3
22 549185 Double drive 2 12 |12 |12 |2 |2 |2
23 204919 Single drive 1 1 |1t 1 1 |1\
24 192871 Seal kit A/R/A/R|A/R|A/R|A/R| A/R|A/R
25 476320 Seal 1 1 |1t 1 1 |1\

|_50.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

10 DA 245

PARTS INDEX

HYDRAULIC CONTROL VALVE, S/N: 176630 AND ABOVE

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

TRANSLAT ON FLECHE
SLEEGER FORTSCHREITENDE
TRANSLACION AGUILON
TRANSLAT:ON JIB
TRASLAZIONE BRACCIO

INCLINAISON
NEIGUNG

INCLINACION
TILTING 6
INCLINAZIONE

TELESCOPAGE
ZUSAMMENSTROLL
TELESCOPAJE
TELESCOPE

660 686

LEVAGE
AUFWINDEN
LEVANTAMIENTO
LIFTING

SOLLAVAMENTO

POCHETTE DE JOINTS - DICHTUNGSATZ
JUEGO DE JUNTAS - SEAL KIT

2‘1EQ 2180 11@
0




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL 10 DA 245
1- TMT320 7- TMT320WF 13-
1/1 HYDRAULIC CONTROL VALVE, S/N: 176630 AND ABOVE g: mgggﬂ% S: ]‘5*:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 660686 Complete valve bank 1 1 |1t 1 1 |1\
2 550872 Inlet member 1T 1 1 |1 (1 {1
3 550873 Spacer 11 1t 1 |1 1 [
4 550874 Double acting member 1 /1 /1 |1 |1 (1 [
5 550874 Double acting member 1 1 |1t 1 1 |1\
6 562097 Double acting member 1 /1 /1 |1 |1 (1 [
7 562098 Double acting member L s R N s R
8 562098 Double acting member 1 1 |1t 1 1 |1 |
9 549774 Fastening member L R R N s O I
10 550877 Kit of tie rod for Valve bank 5 member 1T 1 1 |1 (1 {1 A
11 476319 Plug 1 1 |1t 1 1 |1\
12 550878 Relief valve 1T 1 1 |1 (1 {1 A
13 550879 Seal 1 1 |1t 1 1 |1\
14 476321 Seal 7 \7 |7 |7 |7 |7 |7
15 550880 Spacer 1 1 |1t 1 1 |1\
16 476322 Valve 5 15 |5 |56 |5 |5 |5
17 548894 Spring return drive 5 |5 |5 |5 |5 |5 |5
18 476325 Plate 10 |10 |10 |10 |10 |10 |10
19 476324 Seal 10 |10 |10 |10 |10 |10 |10
20 476323 Seal 4 |4 |4 |4 |4 |4 |4
21 476318 O-ring 4 14 |4 |4 |4 |4 |4
22 549185 Double drive 2 12 |12 |12 |2 |2 |2
23 204919 Single drive 1 1 |1t 1 1 |1\
24 192871 Seal kit A/R/A/R|A/R|A/R|A/R| A/R|A/R
25 476320 Seal 1 1 |1t 1 1 |1\

| 51.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
10 EA 24 TMT320/FL/HT

HYDRAULIC FILTER ASSEMBLIES, STEERING VALVE, MISC. | TMIS20fFLHT TURBO

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 10 EA 24
1- TMT320 7- TMT320WF 13-
1/2 HYDRAULIC FILTER ASSEMBLIES, STEERING VALVE, MISC. g_ mgggﬂ% g_ ]g_
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
11 30327 Steering column 1 |1 1 (1 |1
12 208583 Steering pump body 1 1 1t 1 1 |1 1
13 25026 Seal kit A/R A/R/A/RA/RIA/RIA/RIA/R
14 169586 Bushing kit A/R|A/R|A/R|A/R|A/R|A/R|A/R
15 202243 Complete electrovalve A s R N I I B
16 548870 Solenoid 1 1 1 |
17 194449 Connector 11 1t 1 1 |1 1
21 46005 Spring LA I R N s O I
22 46028 Filter cartridge 11 |1 (1 (1 |1 |1
24 46020 Gasket 11 |1t 1 1 |1 1
25 75505 Plug T 1 1t 1 1t |1 1
26 75487 O-ring 1T 1 1 |1 (1 {1 A
27 75504 Plug 1T 1 1t 1 1 |1 1
28 169374 O-ring 2 12 |12 |12 |2 |2 |2
29 35095 Gasket 1 1 |1 (1 (1 |1 |1
30 46009 O-ring 1 1 |1 1 1 |1 [
35 215532 Complete hydraulic return oil filter 1 1 |1t 1 1 |1\
36 561144 Gauge 1 1 |1t 1 1 |1 !
37 2170831 Cartridge hydraulic return oil filter 1 1 |1t 1 1 |1\
38 561145 Cover 11 1t 1 1 |1 1
39 561148 Seal kit A/R A/R A/RA/RIA/RIA/RIA/R
40 561146 Filter head 1T 1 1 |1 (1 {1
41 561150 Plug L R T s R I I e O
42 561147 Skirt 1T 1 1 1 1 |1 A1
43 561149 Bushing 11 1 |1 1 |1 1
44 217093 Air filter 1T 1 1 |1 (1 {1
45A 226758 Oil filter transmission (S/N: 181149 & below, and 750093) LI I I B R B B
45B 241985 Qil filter transmission (S/N: 181150 & above, except 750093) L R s s N B O
46 564362 Cover 11 |1 (1 (1 |1 |1
47 564363 O-ring 11 |1 1 1 |1 1

| 52.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 10 EA 24
1- TMT320 7- TMT320WF 13-
2/2 HYDRAULIC FILTER ASSEMBLIES, STEERING VALVE, MISC. g_ mgggﬂ% g_ ]‘5‘_
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
48 564364 Filter head 1 1 /1 /1 {1t (1 (1
49 28402 Seal 1 1 1 1 1 1 1
50 564359 Seal 1T 1 /1 /1 {1 (1 (1
51 564372 Seal kit A/R A/R|A/R A/RIA/RA/RIA/R
52 215934 Bushing 1 1 1 /1 {1 (1 |1
58 524569 Flow divider 1 /1 |1 1
59 605579 Flow divider 1
60 603828 Solenoid 11 /1 |1 |1 (1 [
61 40158 O ring 1 /1 (1 (1 1
62 702463 Connection 1 11 |1 |1 1
63 213866 Seal kit A/R|A/R|A/RIA/R AR
64 581334 Flow driver 1 |1
65 702462 Seal kit 1 |1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
11 370 TMT320§FL/HT
AA ELECTRICAL, PRIMARY, S/N: 750268 AND BELOW | TMIS20/FL/HT TURBO

<t 10EA 24

35 Jns
_ Jn2
®r.22  po

37

49

49 ——<(11CB 184
Th)
s <o) 43 %
20 / ﬂ% 20

[-Ma
\Rg

i 54 ¢ i
BT Loy e N §Tloid
! ! B : :

MBE



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 AA 370
1- TMT320 7- TMT320WF 13-
1/2 ELECTRICAL, PRIMARY, S/N: 750268 AND BELOW g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
1 562117 Connector 101 |1 {1 ({1 |1 |1
2 84307 Earth cable 1 /1 |1 (1 (1 |1 |1
3 210845 Cable 101 |1 {1 ({1 |1 |1
4 185193 Earth cable 1 /1 |1 {1 (1 |1 |1
8 524885 Wiring harness 1 1 |1t 1 1 |1\
14 524883 Wiring harness 11 1 1 1 1 [
15 524884 Cable 11 |1 {1 (1 |1 |1
16 496074 Cable 1 /1 |1 (1 (1 |1 |1
18 573865 Junction box 11 |1 {1 (1 |1 |1
19 573834 Wiring harness 1T 1 1 |1 (1 {1 A
20 574313 Wiring harness 1 1 |1t 1 1 |1\
22 574363 Wiring harness 1 1 |1t 1 1 |1\
23 574364 Wiring harness 1 /1 |1 {1 (1 |1 |1
29 191478 Fuses box 2 12 |12 |12 |2 |2 |2
33 214516 Warning lights panel 11 1 |1 |1 (1 [
34 214517 Panel, Hour recorder, Fuel Gauge 1 1 1 1 (1 (1 (1
35 184817 Ignition switch 1 /1 /1 |1 |1 (1 [
36 20125 Horn 101 |1 {1 ({1 |1 |1
37 201121 Switch 11 |1 |1 |1 |1 |1
38 574065 Wiring harness L R R N s O I
39 202884 Horn switch 1 1 |1t 1 1 |1\
41 71516 Horn 11 |1 {1 ({1 |1 |1
42 229831 Cable terminal T 1 1 |1 (1 {1 A
43 187283 Fuel gauge 101 |1 {1 ({1 |1 |1
44 210942 Test modulus 11 1 |1 (1 {1 A
45 55658 Oil filter transmission Clogging switch 1 1 |1t 1 1 |1\

| 53.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 AA 370
1- TMT320 7- TMT320WF 13-
: 2- TMT320FL 8- 14-
2/2 ELECTRICAL, PRIMARY, S/N: 750268 AND BELOW S TMTasohT o bpy
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
46A 86559 Clogging switch (S/N: 172032 and below) 1 011 1 (1 11 |1 1
46B 241731 Clogging switch (S/N: 172033 and above) 11 1 11 1 1 1
47 525506 Wiring harness 101 1 1111
49 546865 Sidelight o o o |2 o |2 |2
51 573690 Wiring harness 101 1 1111
61 605874 Horn wiring harness 1 1 1 1 1 1 1
62 605520 Main wiring harness 101 1 111111
63 229803 Relay 2 12 |2 |2 |2 |2 |2




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

11 AA 676

ELECTRICAL, PRIMARY, S/N: 750269 AND ABOVE

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO

N
Jnive o JnNe

A

31 3

i3

No.
M
Be

HARRENN BHE‘

e o |22
1® ep D@ ]

g

24

In Ve

I

-Jn. Ve
+No JnVe
Jn.Ve
Ve
Jn.Ve:
In.Ve
dn.ve
Jn.Ve
Rg

Ag

Jn.Ve

>

N\In/ve.

11CB, &
4875 A

12

‘%’w 29

<{ 10EA 24

T L a7 a1

\sg

SUIVANT MONTAGE
NACH MONTAGE
SEGUN MONTAJE
AS MOUNTING

SECONDQ MONTAGGIO

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 AA 676
1- TMT320 7- TMT320WF 13-
: 2- TMT320FL 8- 14-
1/2 ELECTRICAL, PRIMARY, S/N: 750269 AND ABOVE S TMTasohT o bpy
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|456 |7|8/|9 |10/11]12/13|14 |15
1 686127 Main wiring harness 101 11 11111
2 660297 Earth cable 11 11 1 11 1
3 687325 Cable 101 11 1
4 660298 Earth cable 101 11 11 11 1
10 524885 Wiring harness 101 1 1 11 1
12 686289 Wiring harness 101 11 11 11 1
13 803038 Backup alarm 101 11 11 11 1
14 229803 Relay 101 11t 1
15 686227 Fuel level switch 111 11 11 11 1
16 496074 Cable 1 11 11 11 11 1
18 573865 Junction box 111 11 11 11 1
19 573834 Wiring harness 101 11 11 11 1
20 574313 Wiring harness 101 11 1 11 11
22 574363 Wiring harness 101 11 11 11 1
23 574364 Wiring harness 101 11 11 11 11
24 581656 Side light (less bulb) 2 |12 12 |2 |2 |2
29 660995 Fuses box 101 11 11 11 1
30 225183 Relay o |2 |2 |2 |2 |2
31 234956 Reversing gears 111 11 11 11 1
33 686343 Wiring light’s panel 11 11 1 11 1
34 686226 Hour recorder 101 11 11 111
35 184817 Ignition switch 101 11 11 11 1
36 20125 Horn 11 11 11 11 1
37 660384 Parking break switch 11 11 1 11 11
38 686282 Horn wiring harness 11 11 1 11 11
39 202884 Horn switch 101 11 11 11 1
40 216894 Diff. lock switch 101 11 11 11 1
41 223480 Rear light 11 11 1 11 1
42 229831 Cable terminal 101 11 1 11 11
43 187283 Fuel gauge 101 11 11 11 1

| 54.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 11 AA 676
1- TMT320 7- TMT320WF 13-
: 2- TMT320FL 8- 14-

2/2 ELECTRICAL, PRIMARY, S/N: 750269 AND ABOVE S TMTasohT o bpy

4- TMT320FL/HT 10-

5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-

1123|456 |7|8|9/|10/11]12/13|14 |15
44 210942 Test modulus 101 11 11111
45 55658 Oil filter transmission clogging switch 1 011 11 (1 11 1
46 241731 Clogging switch 1 1 11 1 11 |1
47 686286 Wiring harness 101 11 11 11 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

11 BA 37

ELECTRICAL, LIGHTS, S/N: 750268 AND BELOW

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

<{ 11 CB 266

JniVe.

46

11 CB 266 >
N

Faisceau principal
Haupt kabeistrang
Haz principal

Main wiring harness
Fascio principale

<t 11 AA 370

<t 11 CB 66—

MBE

Be
) =
gr;Va 54 < <
NSE
JC % 11 CB 266\ 56\ 55

DETAIL B

I

5] =)

fs] (sl

11 CB 266 >

515051

<¢ 11 CB 266 ==

1
1




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 BA 37
1- TMT320 7- TMT320WF 13-
1/2 ELECTRICAL, LIGHTS, S/N: 750268 AND BELOW g: mgggﬂ% g: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _12-
11234 |5|6|7/|8|9|10/11 1213|1415
2 487961 Working headlight switch 101 |1 {1 ({1 |1 |1
3 525422 Wiring harness LA I I B R B B
4 223480 Working headlight 3 |3 3 |3 (3 |83 |38
5 525505 Wiring harness 1 /1 /1 |1 |1 (1 [
6 546700 Wiring harness 1 1 |1t 1 1 |1\
7 546680 R.H. front working headlight Wiring harness 11 1 1 1 1 [
8 546681 L.H. front working headlight Wiring harness L s R N s R
9 546682 Wiring harness L s s N s I I
12 574210 Working headlight wiring Harness (red, white and blue) L R R N s O I
14 546935 Reversing light cut-off Wiring 1 1 1 |1 |1 (1 [
18A 554935 Revolving light, magnetic base (S/N: 750745 and below) 1 /1 |1 {1 (1 |1 |1
18B 804332 Revolving light, bolt on (S/N: 750746 and above, see also 11 CB 266) 1 /1 1 |1 |1 (1 [
19 487962 Revolving light switch L R R N s O
20 573544 Power supply wiring harness L s s N B O B
21 524885 Wiring harness 1 1 1 1 |1 (1 [
22 605165 Cable 1 /1 |1 (1 (1 |1 |1
23 581681 Wiring harness 1 1 |1t 1 1 |1\
31 573834 Wiring harness 11 1 |1 (1 {1 A
32 574313 Wiring harness L R s R s O B
34 525506 Wiring harness L s R N s O I
36 574363 Wiring harness LA R R N s O I
37 574364 Wiring harness LA I I B R B B
4 573820 Complete electric box LA I s R s D I I
42 573869 Power supply wiring harness 1T 1 1 |1 (1 {1 A
43 170878 Fuse holder 1 1 1t 1 1 1 i
44 487960 Warning light switch LA I I B R B B
46 169917 Flasher unit 1 1 |1 {1 (1 |1 |1
47 605564 Earth cable 1 /1 |1 (1 (1 |1 |1
48 203569 Stop switch 1 1 |1t 1 1 |1\
49 184817 Ignition switch 1 /1 1 |1 |1 (1 [

|_55.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 11 BA 37
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-

2/2 ELECTRICAL, LIGHTS, S/N: 750268 AND BELOW S TMTasohT o bpy

4- TMT320FL/HT 10-

5- TMT320HT TURBO 1-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO 12-

1123|456 |7|8|9|10/11]12|13|14|15
50 686206 Resistance 101 11
51 686207 Resistance 11 1 111
52 686208 Resistance 101 1 1111
53 686209 Resistance 101 11 1111 11
54 205805 Fuse 101 1 111 11
55 177739 Fuse 2 (o |2 |2 |2 |2 |2




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
TMT320/FL/HT

11BA 36 ELECTRICAL, LIGHTS, S/N: 750269 AND ABOVE | TMTS20/FL/HT TURBO

11 CB 266 b <¢ 11 CB 266 11 CB 266 >

@

L‘:X:Ve [@"‘:@:‘ X:;Ve

Faisceau principal
Haupt kabelstrang
Haz principal

Main wiring harness
Fascio principale

<{ 11 AA 676

b| [

< 11 CB 266 % % 13 10 e
(5) % e

29

<{ 11 CB 266

DETAIL B
@ = 7719
v -
' Jn.Ve e et 5l e
' —?“:Be—n i " 1

5 f —i@l—lﬁ'\ﬁ

<{ 11CB 26

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 BA 56
1- TMT320 7- TMT320WF 13-
1/1 ELECTRICAL, LIGHTS, S/N: 750269 AND ABOVE g: mgggﬂ% g: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
2 224930 Front working headlight switch 1 1 |1 (1 |1 |1
3 686286 Wiring harness (rear lighting equipment) 1 1 |1 1 |1 1
4 223480 Working headlight 3 |13 3 |3 [3 |3
5 686192 Working headlight wiring harness 1 /1 1 |1 |1 [
6 686193 R.H. front working headlight wiring harness 1 1 |1t 1 |1 1
10 686194 Reversing light cut-off wiring 1 /1 1 |1 |1 [
11A 554935 Revolving light, magnetic base (S/N: 750745 and below) 1 1 |1t 1 |1 1
11B 804332 Revolving light, bolt on (S/N: 750746 and above, see also 11 CB 266) 11 1 1 |1 [
12 224768 Revolving light switch 11 |1 (1 |1 |1
13 573820 Complete electric box 1 1 |1t 1 |1 1
14 581681 Wiring harness 1 1 |1t 1 |1 1
15 686206 Resistance 1 1 |1 1 1 1
16 686207 Resistance 2 |2 |2 |2 |2 |2
17 686208 Resistance 1 1 |1t 1 |1 1
18 686209 Resistance 1 1 |1 (1 |1 |1
19 205805 Fuse 1 1 |1 (1 |1 |1
20 177739 Fuse 3 3 |3 |3 |3 |3
21 207007 Fuse 6 |5 |5 |5 |5 |5
22 573834 Wiring harness 1 1 1 1 |1 [
23 574313 Wiring harness L I N B
29 574363 Wiring harness 1 1 1 1 |1 [
30 574364 Wiring harness 1 1 1 |1 |1 [
33 605564 Ground cable 11 |1 {1 |1 |1
34 686286 Wiring harness 1 1 1 |1 (1 |1
35 686198 Power supply wiring harness 1 /1 1 |1 |1 [
36 224767 Warning light switch L R N B
37 169917 Flasher unit 1 1 1 1 |1 [
38 203569 Stop switch 1 /1 1 |1 |1 [

| 56.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

11 CB 184

ELECTRICAL, MISC. DETAILS S/N: 750268 AND BELOW

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

Blocage différentiel
Differentialsicherung
Bloqueo diferencial
Differential lock

Bloccaggio differenzialel

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 11 CB 184
1- TMT320 7- TMT320WF 13-
1/3 ELECTRICAL, MISC. DETAILS S/N: 750268 AND BELOW g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
1 ---- Purchase locally 11 1 1 |1 (1~
2 801179 Battery box 1t 1 1 1 1 (1 A
6 202703 Fastening flange 1 1 |1t 1 1 |1\
7 29469 Washer 2 12 |12 |12 |2 |2 |2
8 25714 M6 Nut 2 |12 12 |12 |2 |2 |2
9 213730 Cap (red) 1 1 |1t 1 1 |1 !
10 177013 Cap (black) 1 1 |1t 1 1 |1\
11 168758 Half-clamp 1T 1 1 |1 (1 {1
12 168494 Protection plate L R R N s O I
13 61323 M8 Screw 1 1 1 |1 |1 (1 [
15 191478 Fuses box 2 |12 12 |12 |2 |2 |2
16 79533 M5 Screw 4 |4 |4 |4 |4 |4 |4
17 28959 M5 Washer 4 |4 |4 |4 |4 |4 |4
18 54232 M5 Nut 4 14 |4 |4 |4 |4 |4
19 177739 Fuse 12 |12 |12 |12 |12 |12 |12
21 405074 Relay bracket 3 |3 3 |3 (3 |38 |3
22 79533 M5 Screw 2 |12 12 |12 |2 |2 |2
23 28959 M5 Washer 2 |2 12 |12 |2 |2 |2
24 54232 M5 Nut 2 |12 12 |12 |2 |2 |2
25 234956 Reversing gears 1 1 |1t 1 1 |1 1
26 5323 M5 Screw 2 |2 12 |12 |2 |2 |2
27 54232 M5 Nut 2 |2 12 |12 |2 |2 |2
29 214516 Warning lights panel 1 1 |1t 1 1 |1\
30 552484 Bulb with bracket (black) 9 9 9 9 9 9 |9
31 214517 Panel, hour recorder fuel gauge 11 1 |1 (1 {1 A
32 552485 Bulb with bracket (green) A R s R N I
33 184818 Key 1 1 1t 1 1 |1\
34 184817 Ignition switch LA A I B R B B
35 20125 Horn 1 1 |1t 1 1 |1\
36 54951 M8 Screw 1 /1 (1 (1 (1 |1 |1

| 57.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 184
1- TMT320 7- TMT320WF 13-
2/3 ELECTRICAL, MISC. DETAILS S/N: 750268 AND BELOW g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
37 58528 M8 nut 1 1 1 1 1 |1 [
38 488656 Switch bracket 2 |2 |12 |12 |2 |2 |2
39 201121 Switch w/ red lense, no symbol 11 1 |1 |1 |1 1
40 170836 Bulb A/RIA/R|A/R|A/R|A/R|A/R|A/R
42 196905 Plug 5 5 |5 |5 |5 |5 |5
43 573806 Cap 2 12 |12 |12 |2 |2 |2
44 202884 Horn switch 1 1 |1t 1 |1 |1 |
45 210071 Push button 1 1 1 1 1 1 1
46 573865 Junction box 1 1 1 1 |1 |1 [
47 184036 M5 screw 1T 1 1 /1 (1 (1 |1
48 581287 Nut 4 14 |4 |4 |4 |4 |4
49 164856 Clamp A/R/A/R/A/R/A/R|A/R|A/R|A/R
50 187283 Fuel gauge 1 1 |1 1 |1 |1 !
51 167981 M4 screw 6 |6 (6 |6 |6 |6 |6
52 55658 Oil filter transmission clogging switch 1 1 |1t 1 1 |1\
53 229831 Cable terminal 1 1 |1 1 1 |1 [
54 21980 Clamp A/RIA/R|A/R|A/R|A/R|A/R|A/R
55 21981 Clamp A/R/A/R/A/R/A/R|A/R|A/R|A/R
56 206307 Cable grommet A/RIA/R A/R|A/R| A/R|A/R/A/R
57 241731 Clogging switch LA A I B R B B
58 524813 Reflector 2 |2 |12 |12 |2 |2 |2
59 189172 M6 screw 4 4 |4 |4 |4 |4 |4
60 162229 M6 nut 4 |4 |4 |4 |4 |4 |4
61 2435 M6 nut 4 14 |4 |4 |4 |4 |4
62 496172 Rear light bar, 3 red lights 1t 1 1 1 1 1 [
66 581656 Side light 2 |12 |12 |2 |2 |2 |2
67 20996 Bulb 2 |12 |12 |2 |2 |2 |2
68A | 495221 Tail light unit (dual red lights, S/N: 161653 thru 751155) 2 2 2 |2 [2 |2 |2
68B 495219 Replacement lense (S/N: 161653 thru 751155) 2 12 12 12 |2 |12 |2
68C 496493 Mounting plate (S/N: 161653 thru 751155) 2 |12 |12 |12 |2 |2 |2
68D KN605515 Bolt (S/N: 161653 thru 751155) 4 14 |4 |4 |4 |4 |4




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL 11 CB 184
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
3/3 ELECTRICAL, MISC. DETAILS S/N: 750268 AND BELOW S TMTasohT o Iny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
11234 |5|6|7|8|9|10/11|12]13|14 |15
73 546865 Side light 2 |2 |12 |2 |2 |2 |2
74 5323 M5 screw 4 |4 |4 |4 |4 |4 |4
75 28959 M5 washer 4 |4 |4 |4 |4 |4 |4
76 54232 M5 nut 4 |4 |4 |4 |4 |4 |4
77 525480 Bracket 1 11 /1 |1 [1 [1 1
78 54951 M8 screw 1 1 1 1 1 1 1
79 61674 M8 washer 1 11 1 |1 (1 [1 1
80 54242 M8 nut 1 1 1 1 1 1 1
82 494286 Cable 1 1 /1 /1 (1 [1 1
94 210942 Test modulus 1 1 1 /1 (1 (1 (1
100 86506 Clamp 5 5 (5 |5 |5 |5 |5
101 4240 M5 screw 5 |5 |5 |5 |5 |5 |5
102 54232 M5 nut 5 |5 |5 |5 |5 |5 |5
105 111727 Bulb 2 12 |12 |12 |12 |2 |2
111 229803 Relay 3 3 [3 |13 |13 |3 |3
112 216894 Diff. lock switch 1 1 1 1 1 1 1
113 686830 Reflective plate 2 |12 |12 |2 |2 |2 |2




PICTORIAL CONTENT ALPHABETICAL CONTENTS

11 CB 266

PARTS INDEX

ELECTRICAL AND MISC. DETAILS

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

11 CB 487 p> 19\3 17
20 2
L —e




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 266
1- TMT320 7- TMT320WF 13-
1/2 ELECTRICAL AND MISC. DETAILS g: mgggﬂ% g: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
11 42325 M8 washer 2 |12 12 |12 |2 |2 |2
17 203569 Stop switch 1T 1 1 |1 (1 {1
18 605086 Stop switch bracket 11 1t 1 |1 1 [
19 54951 M8 screw 1 /1 /1 |1 |1 (1 [
20 61674 M8 washer 1T 1 1t 1 1t |1 1
30 20996 Bulb 4 |4 |4 |4 |4 |4 |4
32 573820 Complete electric box L s R N s R
33 184036 M5 screw 4 |4 |4 |4 |4 |4 |4
34 581287 Nut 4 14 |4 |4 4 |4 |4
35 170878 Fuse holder (S/N: 750268 and below) 1 1 |1t 1 |1 |1 |
36 207007 Fuse T 1 1t 1 1t |1 1
37 487960 Warning light switch, hazard symbol (S/N: 750268 and below) 1 1 1t 1 1 1 i
38 170836 Bulb A/R A/R A/RA/RIA/RIA/RIA/R
39 191384 Lighting switch 11 1t 1 1 |1 1
40 169917 Flasher unit 11 1t 1 1 |1 1
41 487961 Working headlight switch (S/N: 750268 and below) 1 1 1t 1 1 1 i
42 223480 Working headlight 3 |3 3 |3 (3 |83 |38
43 164378 Bulb 3 |3 |3 |3 |3 [3 |3
44 223336 Connector 3 |3 |3 |83 (3 |83 |3
49 206307 Cable grommet A/RIA/R|A/R|A/R|A/R|A/R|A/R
53A 71516 Backup alarm, round, 1st mounting LA R R N s O I
53B 803038 Backup alarm, flat base, 2nd mounting 1 1 1 /1t (1 (1 (1
54 61674 M8 washer 2 |12 12 |12 |2 |2 |2
55 546840 Spacer 2 |2 12 |12 |2 |2 |2
56 58530 M8 screw 2 |2 |2 |2 |2 |2 |2
57 554935 Revolving light, magnetic base (S/N: 750745 and below) 1 1 |1t 1 1 |1\
58 446247 Bulb 1T 1 1t 1 1 |1 1
59 487962 Revolving light switch (S/N: 750268 and below) 1 1 |1t 1 1 |1 1
60 546929 Headlight bracket 11 |1 (1 (1 |1 |1
61 58588 M16 screw 2 |2 |2 |2 |2 |2 |2

| _58.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 266
1- TMT320 7- TMT320WF 13-
2/2 ELECTRICAL AND MISC. DETAILS g: mggg% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
62 62203 M16 washer 2 |2 |2 |2 |2 |2 |2
63 42322 M16 washer 2 |2 |2 |2 |2 |2 |2
64 170878 Fuse holder 101 |1 {1 ({1 |1 |1
65 170879 Fuse 1 /1 |1 {1 (1 |1 |1
66 524810 Oil temperature sensor A s R N I I B
72 229803 Relay 1 /1 |1 (1 (1 |1 |1
75 224930 Front working headlight switch (S/N: 750269 and above) 1 1 |1t 1 1 |1\
76 224767 Warning light switch, hazard symbol (S/N: 750269 and above) LA I I B R B B
77 224768 Revolving light switch (S/N: 750269 and above) L R R N s O I
78A 804332 Revolving light,kit, bolt-on, 78A thru 78D & 58 (S/N: 750746 and above) |1 |1 |1 |1 |1 |1 |1
78B 224759 Rotating beacon 1t 1 1 1 1 (1 [
78C 804341 Wire harness 101 |1 {1 (1 |1 |1
78D 192415 Base, mounting kit L R R N s O
81 177739 Fuse 101 |1 {1 (1 |1 |1
82 573806 Cap 1 /1 |1 (1 (1 |1 |1
83A 801674 Fire extinguisher kit 1 /1 1 |1 |1 (1 [
83B 801700 5 LB. Extinguisher 101 |1 {1 ({1 |1 |1
83C 801757 Extinguisher bracket 11 1 |1 |1 (1 [
83D 25713 M6 bolt 2 |2 |2 |2 |2 |2 |2
83E 174132 M6 washer, lock 2 |2 |2 |2 |2 |2 |2
83F 25714 M6 nut 2 |2 |2 |2 |2 |2 |2
84A 806083 License plate mounting 1 /1 /1 |1 |1 (1 [
84B 806074 Bracket assembly 1 1 1t 1 1 |1\
84C 806082 Stop (latch) 1 1 |1 1 |1 |1 [
84D 29469 M6 washer 4 |4 |4 4 |4 4 |4
84E 46668 M6 bolt 2 |2 |2 |2 |2 |2 |2
84F 32963 Lynch pin 1 /1 |1 {1 (1 |1 |1
84G 42316 M6 washer, lock 2 12 2 |2 |2 |2 |2
84H 25714 M6 nut 2 |2 |2 |2 |2 |2 |2
84l 806065 Light assembly, license plate 1 1 |1t 1 1 |1\




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

11 CB 487

ELECTRICAL, MISC. DETAILS S/N: 750269 AND ABOVE

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO

Biocage différential
Differentialsicherung

Blogueo diferential
Differential fock
Bloccaggio differenziale

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 487
1- TMT320 7- TMT320WF 13-
1/3 ELECTRICAL, MISC. DETAILS S/N: 750269 AND ABOVE g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
1 ---- Battery, purchase locally 11 1 1 1\
2 574128 Battery box 11 1 1 |1 [
6 202703 Fastening flange 1 1 |1t 1 |1 1
7 29469 M6 washer 2 12 |2 |12 |2 |2
8 25714 M6 nut 2 |12 12 |2 |2 |2
9 213730 Cap (red) 1 1 |1t 1 |1 1
10 177013 Cap (black) 1 1 |1t 1 |1 1
11 168758 Half clamp 11 1 |1 1 |1
12 168494 Protection plate 1 1 1 1 |1 [
13 61323 M8 screw 1 /1 1 1 |1 [
14 686283 Seal 1 1 |1t 1 |1 1
15 660985 Fuses box 1 /1 1 |1 |1 [
16 189172 M6 screw 7 |7 |7 |7 |7 |7
17 25714 M6 nut 12 |12 |12 |12 |12 |12
18 86506 Clamp 6 |6 |6 |6 |6 |6
19 177739 Fuse 7 |7 |7 |7 |7 |7
20 229803 Relay 1 1 |1t 1 |1 1
21 405074 Relay bracket 1T 1 1 |1 1 |1
22 225527 M6 screw 5 |5 |5 |5 |5 |5
23 225183 Relay 2 |2 |12 |2 |2 |2
24 603293 Relay bracket 2 |12 |12 |2 |2 |2
25 234956 Reversing gears 1 1 |1t 1 |1 1
26 5323 M5 screw 2 |12 12 |2 |2 |2
27 54232 M5 nut 2 |2 |12 |2 |2 |2
29 686343 Warning light panel 1 /1 1 |1 |1 [
30 552484 Bulb w/ bracket (black) 9 9 9 9 (9 |9
31 686227 Fuel level switch 1 1 1 1 |1 [
32 552485 Bulb w/ bracket (green) 1 1 1 1 |1 [
33 184818 Key 1 1 |1t 1 |1 1
34 184817 Ignition switch 1 1 1 |1 |1 [

| 59.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 487
1- TMT320 7- TMT320WF 13-
. 2- TMT320FL 8- 14-
2/3 ELECTRICAL, MISC. DETAILS S/N: 750269 AND ABOVE T TMTaoorT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
35 20125 Horn 1 /1 1 1 |1 [
36 54951 M8 screw 1 /1 1 |1 |1 [
37 58528 M8 nut 1 1t 1 1 |1 [
38 488656 Switch bracket 2 |12 |12 |2 |2 |2
39A 660384 Parking brake switch 1 1 |1t 1 |1 1
39B 224930 Lights switch 1 /1 1 |1 |1 [
40 170836 Bulb A/R/A/R|A/R|A/R|A/R|A/R
42 196905 Plug 5 5 |5 |5 |5 |5
43 573806 Cap 1 /1t 1 1 |1 [
44 202884 Horn switch 1T 1 1 1 (1 [
45 216894 Handbrake switch 11t 1 1 |1 [
46 573865 Junction box 1 1 1 |1 (1 |1
47 184036 M5 screw 4 |4 |4 |4 |4 |4
48 581287 Nut 4 |4 |4 |4 |4 |4
49 164856 Clamp A/R/A/R|A/R|A/R|A/R|A/R
50 187283 Fuel gauge 1 /1 1 |1 |1 [
51 167981 M4 screw 6 |6 |6 |6 |6 |6
52 55658 Oil filter transmission clogging switch 1 /1 1 |1 |1 [
53 229831 Cable terminal 1 1 |1 1 |1 11
54 21980 Clamp A/R|A/R|A/R|A/RIA/RIA/R
55 21981 Clamp A/R/A/R|A/R|A/R|A/R|A/R
56 206307 Cable grommet A/R A/R|A/R|A/R|A/R|A/R
57 241731 Clogging switch 1 1 |1 1
61 2435 M6 fly nut 1 1 1 1 1 1
66 581656 Side light 2 |12 |12 |2 |2 |2
67 20996 Bulb 2 |12 |12 |2 |2 |2
70 77522 Cap 1 1 1 1 1 1
71 686226 Hour recorder 1 1 1 |1 (1 |1
72 552482 Fastening lug 2 |2 |2 |2 |2 |2
74 5323 M5 screw 4 |4 |4 |4 |4 |4




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 11 CB 487
1- TMT320 7- TMT320WF 13-
2/3 ELECTRICAL, MISC. DETAILS S/N: 750269 AND ABOVE g: mgggﬂ% S: ]g:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
75 28959 Washer 4 14 |4 |4 4 |4
76 54232 M5 nut 4 14 14 |4 |4 |4
81 496074 Cable 1 1 |1 1 |1 11
94 210942 Test modules 1T 1 1 1 (1 [
95 86503 Clamp 1 1 |1 1 |1 11
96 4240 M5 screw 1T 1 1 1 (1 |1
97 54232 M5 nut 1 1 |1 1 |1 1
98 573988 Fastening screw 1 1 |1t 1 |1 11
99 196951 M6 screw 2 |12 |12 |2 |2 |2
100 29469 M6 washer 2 |12 |12 |2 |2 |2
101 25714 M6 nut 2 |2 |12 |2 |2 |2
102A | 495221 Tail light unit (dual red lights, S/N: 161653 thru 751155) 2 |12 |12 |2 |2 |2
102B | 495219 Replacement lense (S/N: 161653 thru 751155) 2 |12 |12 |2 |2 |2
102C | 496493 Mounting plate (S/N: 161653 thru 751155) 2 |12 |12 |2 |2 |2
102D | KN605515 Bolt (S/N: 161653 thru 751155) 4 |4 |4 |4 |4 |4
103 805195 Tail light assembly (S/N: 751156 and above) 4 |4 4 |4 |4 |4




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PARTS INDEX

ALPHABETICAL CONTENTS

PICTORIAL CONTENT

00°09

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

DECALS AND LOAD CHARTS

12 AA 68

h LN

EEEEE

=] [§e]

804227)F

o ,_ENI—'
Sl

AN %

o f

®
D7

[ A

[TMT 520 FL |
TURBO H T~

=
\




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 12 AA 68
1- TMT320 7- TMT320WF 13-
1/2 DECALS AND LOAD CHARTS (2- IMTs20rL & 1
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM [ PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 804700 Manitou logo 1 1 |1t 1 1 |1\
2 804768 Manitou text 3 |3 3 |3 (3 |83 |3
3 525801 TMT320 FL Model decal 2 2 2
4 226505 Patents 1T 1 1 1 (1 (1 |1
5 76572 Anti-freeze 1 1 |1t 1 1 |1\
7 234802 Diesel 1 1 |1t 1 1 |1 !
8 234798 Hydraulic fluid symbol 1 1 |1t 1 1 |1\
11 24653 Hook point 5 |5 |5 |5 |5 |5 |5
12 76571 Fwd-rev symbol 1 1 |1t 1 1 |1\
13 546441 Control lever symbols 1T 1 1 |1 (1 {1 A
14 234804 Read Operator’s manual A s s N s O R
15 B4712 Diff. lock 1 1 |1t 1 |1 |1 !
16 496550 I.D. plate 1 1 |1t 1 1 |1\
17 B254-2 Rivet 4 14 4 |4 |4 |4 |4
18 581169 Manitransit 1 1 1t 1 |1 |1\
20 493481 Made in USA 1 1 |1t 1 1 |1 !
21 574317 Extend boom when empty, decal 1 1 1 1 (1 (1 (1
23 B4726 Parking brake decal 1t 1 1 1 1 (1 [
24A 494706 Short Boom load chart 1 1 1 1
24B 495922 FL Boom load chart 1 1 1
24C 804835 XL Boom load chart
24D 495921 FL Boom plus 400 Ibs. load chart 1 1 1
25 420732 No riders 1 1 |1t 1 1 |1\
26 423398 Fan blade decal 1 1 1 |1 |1 (1 [
27 496174 Reflective tape, 216 in. required A/R|A/R|A/R|A/R|A/R|A/R|A/R
28 496162 Backup alarm 1T 1 1 |1 (1 {1
29 420792 Safety instructions decal 1 1 1t 1 1 |1\
30 605194 Decal, FL HT 2 2
31 B6109 OHG capacity plate 1 1 |1t 1 1 |1\
32 804178 Fuses, relay locations 1 /1 1 |1 |1 (1 [

|_60.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL 12 AA 68

1- TMT320 7- TMT320WF 13-

2- TMT320FL 8- 14-
2/2 DECALS AND LOAD CHARTS |3_ tmT320HT o- 15-

4- TMT320FL/HT 10-

5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-

1123|456 |7|8|9|10/11]12|13|14|15

33 605195 Decal, Turbo HT 1
34 801200 Decal, WF 1
35 805910 Decal, web site 1 1 1 /1 (1 (1 (1
36A 494208 Inclinometer 1 1 1 1 1 1 1
36B K40919 Screw 2 |12 |12 |12 |2 |2 |2
37A 482430 Bubble level
37B 802376 Bubble level kit, includes ltem 37A, bracket and hardware




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

= 23 MAX (PREF)

23 MAX (PREF) =

TMT320/FL
TMT320/FL/HT
15 AH $1 MOUNTING KIT, STRAP TYPE | TMT320/FL/HT TURBO FOR ELECTRICAL SCHEMATIC - SEE FOLLOWING PAGE
494855)V 8 7/ | 6 | 5 % 4 | 3 | 2 1
ASS'Y NO | ITEM|  KDM NO DWG NO | DESCRIPTION QTY [ ITEM | KDM NO DWG NO  |DESCRIPTION QTY ReMsions
494855-B | 3 494253 494253 | TUBE, BRICK & BLOCK FORK 4 20 494877 494877 | TUBE BRACE, BRICK & BLOCK 4 = 115;24 ;V 005D EESECR‘UP&?NTAHON 1/1027;04 RRK
494855-5 | 3 494253 494253 | TUBE, STD. FORK 2 20 494877 494877 | TUBE BRACE, STD. 2
494855-L | 3 M0000235 MO000235 | TUBE, LUMBER FORK 2 20 | M0000236 M0000236 | TUBE BRACE LUMBER 2
[ — 1
JOUTER TRACK OF WHEELS = A] EYELET LOCATION ON EVELET LOGATION ON
D [INSIDE_ARMS OF TMT = H} 96" WIDTH TRAILER e SEENOTE .———————————=1 /7 102" WIDTH TRAILER
SET TUBE LOCATIONS ACCORDING 113, 144, SEE NOTE 8 APPROX. LOCATION OF REAR 41 REAR SUPPORT TUBE ALL ADDITIONAL MOUNTING
TO FORK POSITIONS. | s TIRE WHEN PROPERLY MOUNTED = (NOT INCLUDED IN KIT) = PLATES AND GUSSETS TO
20 MAX 175 (PREF), 203 oin BE 1/2” THICK MILD STEEL.
1 —
ﬂ (174 MAX TMT—315) FH (173 MAX TMT-315) IMPORTANT 1 3x2x.25 WALL
[ - (4 IN. MAX FROM REAR EXTREMITY)—= El STEEL TUBING
e Es—========================1 w
= :) O L O j E O (“\] APPROX. WEIGHT = F 3 i
:B ,; ::::::::::::::‘ ‘:::::::::::::: " " ﬁ e 2 e e i
‘ ‘ N o ’ f
| ‘ | | | [ ‘ 26
1 @) SEE DETA\J | | Il ]b b [ | |
O o w o A S 1 A
| i [ - ! [ i
‘ H ‘ | | = ! | H 7777777777777777
| b ‘ ‘ 2 I f “ﬁ%
| I " I ' ] @ﬁ -
i i | | %) ! :
C L. ‘ | 1 0
| [ —— -] | o -
| o |
| | = I
S ol APPROX LOCATION OF FRONT
" = TIRE WHEN PROPERLY MOUNTED
| | »
—= SEE NOTE 5 BTMN | j 16" MIN * (1)

Hﬂﬂ o1 v (’ 25 804633 804633  |INSTALLATION DOCUMENT 1
» 4 — e
* — 18" MINIMUM DISTANCE TO AVOID WIRING CONNECTOR LOCATION 24 495017 485017 STRAP, TMT HOLD—DOWN 2
SLIDE—OUT TUBES HITTING (RETRACTED OR CLOSED) SHOULD BE DETERMINED WITH
ROLLER CARRIAGE OPTION. TMT MOUNTED TO ENSURE NOTICE: BEFORE MOUNTING TMT ON 23 K34806 K34806 | WASHER, 5-16 LOCK 4
CONNECTOR FITS WITH NO TRAILER CONSULT YOUR OPERATOR\ -
INTERFERENCE. SERVICE MANUAL FOR INSTRUCTIONS. 22 K33797 K33797 NUT, 5/16-18 HEX 4
TUBE LOCATIONS FOR BRICK TUBE LOCATIONS FOR 21 K20466 K20466  |BOLT, 5/16—18 X 1-1/2 HEX 4
AND BLOCK FORKS STANDARD (1%X4) FORKS : 20 | SEE sCH. SEE SCH. |TUBE BRACE 2
TRAILER WIRE HOOK_UP @ ' 19 K44728 K44728  |WASHER, 3/8 FLAT 4
S/N 131448 & LATER ' | 18 494890 494890 LATCH WELDMENT 2
W”TBRN WHITE. GROUND ‘ 17 494288 494288 |BOLT, 3/8-16 X 2—1/2 HEX 4
B LK @RN BROWN, RIGHT TAIL LAMP 16 525630 525630 HOOK 1
GREEN, RIGHT TURN LAMP =
veb el RED, STOP LAMPS 15 - - DELETED -
EE/\;\E%W’L\EE?TE\JLRNLA\RA/;MP SEE DETAIL IF FORK TUBE IS NOT SUPPORTED AT THE 14 494283 494283  |BRACKET, PLUG 2
: AT LEFT END, THEN A MINIMUM OF 1 1/4” IS REQD.
NOTE: FOR TRAILERS WITH FOR AN ADDITIONAL BRACE TO BE PLACED 13 494284 494284 |PLUG #12065—01 1
ONE—WIRE TAIL LAMP ON THE BOTTOM OF TUBE (SEE #20 SCHD). 2 - - DELETED Z
HOOK—UP ADD 14AWG
JUMPER BETWEEN THE *NOTE: ALL WELDING MUST BE DONE 11 494286 494286 CABLE ASSY, ACCORDIAN 1
BLACK AND BROWN BY A CERTIFIED WELDER REF: STRAP SUPPLIED WITH TMT 10 K34809 K34809 WASHER, 1/2 LOCK 4
CONTACTS. MAY DIFFER FROM THAT SHOWN
9 K302235 K302235 |SCREW, 1/2—13 X 1—1/4 4
NOTES: D) 8 K33799 K33799  |NUT, 3/8-16 HEX 4

1. PRIOR TO INSTALLATION ENSURE THE DISTANCE BETWEEN REAR OF CHASSIS AND THE NEAREST POINT OF REAR WHEEL/MUD GUARD
IS A MINIMUM QF 40". ON LOWBOY TRAILERS, IF THE TOP OF THE BED IS LOWER THAN 48" OR THE OVERHANG IS LESS THAN 40" OR 7 494287 494287  |SPRING, COMPRESSION 4
GREATER THAN 48" CONTACT K—D MANITOU. _ _

2. WHEN THE FACE OF THE FORKS ARE AGAINST THE REAR OF THE CHASSIS ENSURE THEY DO NOT INTERFERE WITH ANYTHING AROUND H 61.1/2 58 1/4 58 1/4 6 K55742 NUT, 172713 HEX LOCK 4
THE REAR AXLE (E.G., SPRINGS, ETC.). CHECK FOR INTERFERENCE BETWEEN FORK POCKETS AND SLIDES WITH "AIR RIDE” SUSPENSION s 2 1/2 %o 0 5 K55748 K55748  |NUT, 3/8-16 PREVAILING 4
SYSTEMS PRIOR TO MOUNTING. FORK POCKETS SHOULD BE THE SAME LENGTH AS THE FORKS (OR LONGER). SPECIAL CARE MUST BE " 294249 291949 |TE—DOWN 2
TAKEN TO ENSURE THAT THE FORKS WILL NOT INTERFERE WITH THE FRAME. ENSURE THERE ARE NO SHARP EDGES AROUND TMT WHEEL. F4 (NOTE 6) | 3030 LB 4660 LB 4800 LB

3. CHECK THE MATERIAL OF THE TRAILER GHASSIS. IF CONSTRUCTED OF HIGH TENSILE STEEL OR ALUMINUM A BOLT ON ATTACHMENT 3 SEE Sch. SEE SCH | TUBE, FORK SCH.
MAY BE NEEDED. F3 (NOTE 6) | 7347 LB 9995 LB 10295 LB

4. DELETED 2 494248 494248  |TUBE WELDMENT, OUTER 2

5. ANY MODIFICATIONS TO THE REAR IMPACT GUARD ARE REQUIRED TO MEET FEDERAL MOTOR VEHICLE SAFETY STANDARDS. A POSSIBLE F2 (NOTE &) 7310 L8 11244 18 11580 LB . 494250 494252 |TUBE WELDMENT. INNER 5
VENDOR FOR MODIFIED ICC BUMPERS: SUN SYSTEMS, INC.; (734)973—6000. COMPLIANCE WITH APPLICABLE FEDERAL MOTOR VEHICLE = :

(NOTE 8) | 11626 LB 16579 LB 17067 LB
STANDARDS IS THE SOLE RESPONSIBILITY OF THE INSTALLER. ITEM | KDM NO DWG NO DESCRIPTION aty

6. DUE TO DYNAMIC LOADING, THE INSTALLATION OF THIS MOUNTING KIT ONTO THE TRAILER MUST HAVE SUCH RELIABILITY AS TO F 4316 LB 5335 LB 5495 LB o o [

A WITHSTAND A MINIMUM OF 5 TIMES FORCES F1 AND F3 (5:1 SAFETY FACTOR) AND 3 TIMES FORCES F2 AND F4 (3:1 SAFETY FACTOR). DEBUR AND. REMOVE AL @MAN’W"
THE INSTALLER OF THIS KIT WILL BE FULLY LIABLE IN THE EVENT OF FAILURE OF THE INSTALLATION. £ 12 5/8 141/2 141/2 SHARP EDGES

7. THE TRAILER LICENSE PLATE MUST BE VISIBLE WHEN THE TMT IS IN TRANSPORT 5 w5 7/8 w7 316 51 3/16 T

8. IN ORDER TO PROVIDE PROPER CLEARANCE BETWEEN THE TMT STEER WHEEL AND THE GROUND, THIS DIMENSION MUST BE | b | #7/8 | 473716 | =vs/1A6 | | | | | ————— MOUNTING KIT. TMT
TAKEN FROM THE UNDERSIDE OF THE BED. IF LIGHTS, HOOKS OR ANYTHING ELSE INTERFERES WITH THE LEGS ON THE TMT THEN c 17 3/4 23 1/2 23 1/2 TOLERANCES] "t o )

THOSE PARTS MUST BE MODIFIED ACCORDINGLY. [T N ———— 315 /320 /FL /HT /TURBO

B 31 1/4 321/2 321/2 ™T 1 ™T R T Ryl A

THIS IS AN EXAMPLE INSTALLATION DRAWING. EACH TRAILER MODEL WILL REQUIRE VARIOUS MODIFICATIONS. DIMENSIONS S AL L

SHOWN ARE FOR MOUNTING MODELS 315/320/320FL/320HT/320HTFL/320HTFL TURBO TMT UNITS WITH 48" FORKS. A o3 92 100 NexT assy o] N JarY) o | | aesosm , 494855
oo SORTACE | APPROVED BATE
DIM SYMBOL MT315 TMT320FL | TMT320FLHT APPLICATION ooos | a5 | ek os/30/01 [soue 178 [soume VANDF [ or

61.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS

PARTS INDEX

TRAILERING LIGHTS SYSTEM WIRING SCHEMATIC 4960/5 A

NOTES: UNLESS SPECIFIED OTHERWISE

1. CONNECTORS ARE SHOWN AS VIEWED FROM BAGCK
(NON-MATING) SIDE.

2. THIS DRAWING REPLACES DRAWING NO. 485208,
EFFECTIVE SERIAL NO. 131448.

HARNESS 574313

WHT

REV

CABLE ASSEMBLY

496074
BLK
WHT
BRN /Eféﬁjg
4 GRN | -
/
RED
4 VEL J
3 ORANGE
4

(REVERSE)

BRN (R. TAIL)

WHT (GND)

L CABLE ASSEMBLY
494286 (REF)

B7268, 1/4" 16—14
FEMALE SPADE (5 REQD)

HARNESS 573834

BLK (L. TAIL)

)

YEL (L. TURN)

e

RED (STOP)

GRN (R. TURN)

TRUCK
CONNECTOR

494284 (REF)

// /f ( ) \\ 83 \ < > \\ \\ \\ \\
e é - ‘
N [
. +
\
\
e s N i
o z = > = o m ‘
o% m% - - @ @ ® ®
Q| Q@ @B : AR
REVERSE LICENSE J L J
LIGHT PLATE - o S

(IF INSTALLED) (IF INSTALLED)

801240 (REF)

LEFT TURN STOP /TAIL

STOP /TAIL RIGHT TURN

BLACK

BLUE

&

REVERSE
LIGHT
(IF INSTALLED)

801240 (REF)



NOTES: UNLESS SPECIFIED OTHERWISE

PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
e
15 AH S2 MOUNTING KIT, CHANGING MOFFIT TYPE TO TMT TYPE | TMT320/FL/HT TURBO
800342)F

—ell= 50 [12.7]

PREFERRED CHAIN
BLOCK MOUNTING
POSITION

APPROX. CENTERED ON
%T REAR OF TRAILER

ALTERNATE CHAIN BLOCK
MOUNTING POSITION

SEE NOTF 1

—ed = 75 [19.1]

50 [12.7]
xy 50

1. PARTS MAY BE MODIFIED AS REQUIRED TO FIT INDIVIDUAL APPLICATIONS.
2. ADDITIONAL BRACING MAY BE REQUIRED TO PROVIDE ADEQUATE SUPPORT.

2 PLCS

SEE NOTE 1

e
)
Py

1

[ A |

] SEE NOTE 1
3

=

=
Wi ==
I

N0 ]

2.25 [57.2]

\
-

TYP

ADJUST CHAIN LENGTH AS REQUIRED BY REMOVING 38

CLEVIS AND CUTTING OFF CHAIN LINKS.
NOTE: REMOVING ODD NUMBER OF LINKS WILL

CAUSE PLATE TO BE ROTATED 90" FROM SIDE OF

FORKLIFT.

WIRE HOOK—UP,
S/N 131448 & LATER

WHITE, GROUND

BROWN, RIGHT TAIL LAMP
GREEN, RIGHT TURN LAMP
RED, STOP LAMPS
YELLOW, LEFT TURN LAMP
BLACK, LEFT TAIL LAMP

NOTE: FOR TRAILERS WITH
ONE—WIRE TAIL LAMP
HOOK—UP ADD 14AWG
JUMPER BETWEEN THE
BLACK AND BROWN
CONTACTS.

REMOVE LINKS BY EVEN NUMBERS ONLY.

WIRE HOOK-UP,
S/N 131447 & EARLIER

WHITE, GROUND
BROWN, NOT USED
GREEN, RIGHT TURN LAMP
RED, STOP LAMPS
YELLOW, LEFT TURN LAMP
BLACK, LEFT TAIL LAMP

U

AT T

Fﬁ 24.00 [609.6] —=

2.00 [50.8]

>

\ \ DO NOT REMOVE, RELOCATE
MAY REMOVE

TO BETTER POSITION IF POSSIBLE
23 [801073 801073 PLATE 2
22 |801072 801072 PLATE 2
21 K33799 K33799 NUT, 3/8-16 HEX 2
WIRING CONNECTOR LOCATION 20 34807 K34807 WASHER, 3/8 LOCK 2
SHOULD BE DETERMINED WITH 19 494283 494283 BRACKET, SOCKET MOUNTING 7
CONNESTOR FITS WM NG 18 20468 <2046 BOLT, 3/8-16 X 1-1/2 HEX | 2
ITEREERENCE. 17 494286 494286 CABLE ASSY, ACCORDIAN 7
16 |494284 494284 PLUG #12063—01 7
5 |- - - -
T4 |E417 E4711 PIN, LYNCH 7
13 |804900 804900 WELDMENT, PIN & HANDLE 2
2 |- - DELETE -
- - DELETE -
0 |- - DELETE -
9 |- - DELETE -
8 — — — —
7 — — — —
6 — — — —
5 — — — —
4 [800387 800387 CHAIN ASSEMBLY 2
3 800402 800402 TUBE, 3x3x.312x34" LONG 1
2 |800401 800401 TUBE, 4x4x.5x34” LONG 1
T |800396 800396 CHAIN BLOCK WELD ASY 2
ITEM |  KDM NO DWG NO DESCRIPTION Qry
DO NOT SCALE DRAWING @MAN’W"
DEBUR AND REMOVE ALL
SHARP EDGES
MAT'L DESC
TOLERANCES] o MOUNTING GROUP,
T e | e T™MT PIN TYPE
.02 1/32 DLW  03/29/01
XXX ANGLE CHECKED DATE SIZE | WEIGHT DWG NO.
Xcijl SU;FACE AS::/OVED Ojg;i/(M D 8 O O 5 4 2
.0005 125 RRK 03/29/01 SCALE 1/8 ‘SOURCE MANUF ‘SHEEF 1 0F 1

62.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

TMT320/FL
TMT320/FL/HT
‘ 15 AH S3 MOUNTING KIT 800403, MOFFIT TYPE PIN INSTALLATION | TMT350/FL/HT TURBO ‘
800403)D
oot

7.14 [181.4] j

=

N

.

\ S

)AMHMH mi \
E

-
i

N

10.00 [254.0]

REMOVE PAINT

| _PRIOR TO WELDING
AND REPAINT
AFTER WELDING

CAB SIDE

WELDING CHARACTERISTICS:
GAZ (coMPOSITION):  B80% ARGON, 20% CO2

PROCEDE: MAG (135)

ENERSIE (J/CM): 3BO<E<HI0

(®

\\
N
&
3
©,

REMOVE PAINT

| _PRIOR TO WELDING
AND REPAINT
AFTER WELDING

ENGINE SIDE

<

63.00

6 802981 MOFFET STYLE PIN —7.1 LG 2

5 54232 - NUT, M5 HEX 4

4 28959 - WASHER, M5 FLAT 4

S 42490 - BOLT, M5x16 HEX 4

2 800348 800348 HOOK, 3.5” PLATED 2

1 605146 605146 MOFFET STYLE PIN — 5.2 LG 2
ITEM KDM NO DWG NO DESCRIPTION QTY

DO NOT SCALE DRAWING

DEBU

R AND REMOVE ALL
SHARP EDGES

ZMANITOU

MAT'L DESC.

TOLERANCES| Mt cone

(EXCEPT AS NOTED)

FRACTION DRAWN DATE
1/32 | RRK  03/08/01

MOFFET STYLE PIN

INSTALLATION PROCEDURE

ANGLE CHECKED DATE
1 RRK  03/08/01

SURFACE APPROVED DATE
125 RRK  03/08/01

SIZE | WEIGHT

D

DWG NO.

800403

SCALE 1 = 8 ‘SOURCE MANUF ‘SHEU 1 0F 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL )
TMT320/FL/HT
15 AH S4 MOUNTING KIT, PENSKE | TMT320/FL/HT TURBO 2
(o]
803985)REL
STEP 27 INSERT FORK TUBE AS. INTO
PLATE AS, FORK TUBES STICK
STEP 1 LOCATE PLATE AS., LH & RH OuT 1/4” FROM FACE OF PLATE AS,
UNDER 1/2“ THICK PLATE. USE STOP TACK WELD INTO PLACE,
ON BACK OF PLATE AS. TO
POSISTION HORIZONTALLY AGAINST CHANNELS.
TACK WELD INTO PLACE,
HORIZONTAL STOP HORIZONTAL STOP
—8.00 [203.2]
N /B CIN 7 N, )
I/ el
) e 21.00 [533.4] = )
e B e e W e
A I A R N 5 [803984 803984 PLATE AS. RH ]
A N A 4 1803981 803981 PLATE AS. LH 1
1H1 1 | H 1 = 33.00 [8382]—= 1 H 1 1 1H1 3 1803970 803970 TUBE AS. RH 1
L Do 2 |803969 803969 TUBE AS. LH 1
s N 3900 [990.6] i 4 N 1 |803978 803978 TUBE AS. FORK 2
ITEM KDM NO DWG NO DESCRIPTION QTY
\ )\ ) \ )\ ) STEP 3 INSERT SUPPORT TUBE AS. : DO SCALE DRAWNG @MAN’W”
SUPPORT TUBES STICK OUT SHARP EDGES
1/2” FROM FACE OF PLATE AS, VAT oEse.
FINISH WELDING PLATE AS.FORK TUBES
GUSSETS AND SUPPORT TURBES, TOLERANCES] mart cooe PEN SKE MOUN—HNG AS
(EXCEPT AS NOTED)
XX FRACTION DRAWN DATE
.02 1/32 MLA  07/25/03
XXX ANGLE CHECKED DATE SIZE | WEIGHT DWG ND.
.001 1 RRK D7/25/O3
XXXX SURFACE APPROVED DATE D 8 O 5 9 8 5
.0005 125 RRK ~ 07/25/03 |SCALE 1 = 10 ‘SOURCE MANUF ‘SHEET 1 0F 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
TMTaB0/FL/HT
320
15 AH S5 CANADA KIT |™T320/FL/HT TURBO
ITEM  PART NUMBER DESCRIPTION QTY
1 495017 STRAP, TIE DOWN 2
2 494286 7 POLE ELECTICAL CABLE 1
3 525480 SUPPORT FOR TRAILER CABLE 1
4 54951 BOLT, M8-16 1
5 61674 WASHER, M8 1
6 S42402 NUT, M8 1
7 227330 PLATE LIGHT 1
8 676 BUL B 1
3 4240 BOLT, MS X16 2
10 192310 WASHER, M5 2
11 542302 NUT, M5 2
12 801240 LAMP, CLEAR o
13 79533 SCREW, M5-. 08 X 10 6
14 542302 NUT, M5 6
15 215605 LAMP, SIDE 2
16 61801 BOLT, M4-16 4
17 28988 WASHER, M4 4
18 25758 NUT, M4 4
19 111727 BUL B 2
20 206307 GROMMET 2
21 5736390 HARNESS, RIGHT SIDE 1
ep 573691 HARNESS, LEFT SIDE 1
23 801646 PARTS BOOK, TMT 1
804861)B




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

65.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
DT 1 W%%Sf?% TURBO
ENGINE, COMPLETE | TMTS20FL

@ [SEULEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBQ HT
SOLAMENTE PER TMT 320 FL TURBO HT

1

VOIR PLAQUE DE NUMERO D'ORDRE
SEHEN MOTOR SERIENNUMMERNCODE
VER PLACA DE NUMERO SERIAL

SEE ENGINE SERIAL NUMBER

A N°: LPWS4 A 311
MBFE

AP LISTER-PETTER

<§ 2AA 14

O

o
VEDI NUMERO D1 SERIE DEL. MOTORE (H
-
A N°: LPWS4 A 108 \




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 1
1- TMT320 7- TMT320WF 13-
1/2 ENGINE, COMPLETE |2- TMT320FL & 14-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
1 552475 Cylinder block 1 11 /1 |1 1
2 551029 Plug 1 1 1 1 1 1 1
3A 551030 Bearing (std.) 11 1t 1 |1 1 [
3B 551031 Bearing (-0.25 mm) A/R/A/R/A/R|A/R|A/RIA/RIA/R
3C 551032 Bearing (-0.50 mm) A/RIA/R|A/R|A/R|A/R|A/R|A/R
3D 551033 Bearing (-0.75 mm) A/R/A/R/A/R|A/R|A/RIA/RIA/R
3E 551034 Bearing (-1.00 mm) A/R/A/R|A/R|A/RIA/RA/RIA/R
4 551035 Guide ring 1 1 1 1 1 1 1
5A 551036 Plug 11 1 |1 (1 {1 \
5B 551037 Plug 2 12 |12 |12 |2 |2 |2
6 551038 Axle 2 12 |12 |12 |2 |2 |2
7 551039 Motor casing 1 1 1 |1 |1 (1 [
8 551040 Seal 1T 1 1 |1 (1 {1
9 551041 Screw 16 |16 |16 |16 |16 |16 |16
10 551042 Washer 20 |20 (20 |20 |20 |20 |20
11 550970 Stud bolt 2 |12 |12 |2 |2 |2 |2
12 550971 Washer 2 12 |12 |12 |2 |2 |2
13 550965 Nut 2 12 |12 |12 |2 |2 |2
14 552474 Adapter 11t 1 1 1 1 [
15 551043 Plug 1 1 1 1 1 1 1
16 551044 Filling plug 11 1 11 11
17 551045 O ring 1 1 1 1 1 1 1
19 550999 Stud bolt 4 14 |4 |4 |4 |4 |4
20 551047 Nut 4 14 |4 |4 |4 |4 |4
22 562075 Seal kit A/RIA/R|A/R|A/R|A/R|A/R|A/R
24 601809 Cylinder block 1 1
25 601724 Housing 1 |1
26 601710 Screw 2 |12 |12 |2 |2 |2 |2
27 601807 Seal kit A/R/A/R
28 562815 Plug A/R/A/R|A/R|A/R|A/RIA/RIA/R

|_66.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 1
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
o/ ENGINE, COMPLETE |2- TMT320FL & 14-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112|345 |6|7|8|9 /(10111218
200 580994 Complete engine (S/N: 172019 & BELOW, 1 11 /1 |1 1
EXCEPT 170233, 170338 - 170342)
300 605110 Complete engine, turbo 1 |1
400 660644 Complete engine (S/N: 172020 & ABOVE, 1 1 1 [ 1

INCLUDING 170233, 170338 - 170342)




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
DT 2 %33855% TURBO
ENGINE OIL PUMP, DIPSTICK TMT320WF

MBE

SEULEMENT POUR TMT 320 FL. TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 2
1- TMT320 7- TMT320WF 13-
1/1 ENGINE OIL PUMP, DIPSTICK g mgggﬂ% g_ 1151
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 551049 Lubricating oil pump 101 1 1111111
2 551050 Valve 1 1 1 1 1 1 1
3 551051 Filter 101 11 11 11 11 1
4 551041 Screw 1011 11 11 11 11 1
5 551042 Washer 1011 11 11 11 11 1
6 551052 Counterweight 101 11 1111 11
7 551012 Washer 1011 11 11 11 11 1
8 551053 Screw 11 1 111
9 551054 Nut T 1111
10 551056 Tube 101 11 11 11 11 1
11 551057 Qil level 1 1 1 1 1 1 1
12 551046 O ring 101 1
14 551058 Screw 101 1
15 524784 Bracket 11 1 111
16 605213 Bracket 1 11
17 601725 Lubricating oil pump 1 |1
18 601726 Valve 1 11
19 601727 Strainer 1
20 601728 Seal 1 11

|_67.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

DT3

ENGINE CAMSHAFT

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

—P

*

@ [JUSQU AU MOTEUR
BIS DER MOTOR
HASTA EL MOTOR
UP TO ENGINE

FINO LA MOTORE

Ne° : 9600890

SEULEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL. TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT

VOIR PLAQUE DE NUMERO D'ORDRE
SEHEN MOTOR SERIENNUMMERNCODE
VER PLACA DE NUMERO SERIAL

SEE ENGINE SERIAL NUMBER

VEDI NUMERO D! SERIE DEL MOTORE

A N°: LPWS4 A 108
A N°: LPWS4 A 311

[N 4 i\

ISTER - PETTER

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL DT 3
1- TMT320 7- TMT320WF 13-
1/1 ENGINE CAMSHAFT g: mgggﬂ} S: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
1 552476 Camshaft 111 /1 |1 (1 [1 11
2 552477 Gear 1 11 /1 |11 1 [1 1
3 552478 Bracket 1 11 /1 |1 [1 [1 1
4 551060 Screw 2 |2 |12 |12 |2 |2 |2
5 551061 Washer 2 |2 12 |12 |2 |2 |2
6 551753 Counterweight 1 11 /1 |1 (1 [1 1
7 551062 Pin 2 |2 |2 |2 |2 |2 |2
8 551063 Washer 4 |4 |4 |4 |4 |4 |4
9 551064 Flange 4 |4 |4 |4 |4 |4 |4
10 551065 Screw 4 |4 |4 |4 |4 |4 |4
11 551061 Washer 4 |4 |4 |4 |4 |4 |4
12 551067 Coupling 1 /1 (1 [1 [1 |1 |1
13 601709 Washer 111 1 |1 (1 [1 1
14 562212 Counterweight 1 1 1 1 1 1 1
15 565449 Camshaft 1 11 /1 |1 (1 [1 1
16 551066 Coupling 1 |1
17 551068 Washer 1 1
18 601733 Camshaft 1 |1

|_68.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS

DT 4

PARTS INDEX

ENGINE CRANKSHAFT

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

@ [SEULEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 4
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 ENGINE CRANKSHAFT S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
1123 |/4]5|6|7 1011 12|13 |14 |15
1 551070 Crankshaft 11 1 |1 (1 (1 \
2 551071 Bearing kit 4 |4 |4 |4 |4 |4 |4
3 551072 Stud bolt 8 |8 |8 |8 |8 (8 |8
4 551073 Screw 8 |8 |8 |8 |8 (8 |8
5A 551074 Bearing (std) 4 4 |4 |4 |4 |4 |4
5B 551075 Bearing (-0.25 mm) A/R/A/R|A/R|A/RIA/RA/RIA/R
5C 551076 Bearing (-0.50 mm) A/RIA/R|A/R|A/R|A/R|A/R|A/R
5D 551077 Bearing (-0.75 mm) A/R A/R|A/R|A/RIA/RA/RIA/R
5E 551078 Bearing (-1.00 mm) A/R|A/R| A/R| A/R| A/R| A/R| A/R
6 551079 Gear 11 1 |1 (1 {1
7 551080 Key 1T 1 1 1 (1 (1 |1
8 551081 Stop washer kit 11t 1t 1t 1 1 [
9 551082 Axle 4 |4 |4 |4 |4 |4 |4
10 551083 Bearing kit 1 1 |1t 1 |1 |1 |
11A 551747 Bearing (-0.25 mm) A/R/A/R|A/R|A/R|A/R|A/R|A/R
11B 551748 Bearing (-0.50 mm) A/RIA/R|A/R|A/R|A/R|A/R|A/R
11C 551749 Bearing (-0.75 mm) A/R A/R|A/R|A/R|A/R|A/R|A/R
11D 551750 Bearing (-1.00 mm) A/RIA/R|A/R|A/R|A/R|A/R|A/R
12 551084 Seal 1 1 1 1 1 1 1
13 551085 Screw 5 1|5 |5 |5 |5 |5 |5
14A 551751 Shim (0.38 mm) A/RA/R|A/R|A/RIA/RA/RIA/R
14B 551752 Shim (0.50 mm) A/RIA/R|A/R|A/R|A/R|A/R|A/R
15 601729 Crankshaft 1 1
16 601730 Gear 1 1
17 702321 Bearing 1 1 1 1 1 1 1

|_69.00



PICTORIAL CONTENT

MBE

ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
DT 5 TMT320§FL§HT o
TMT320/FL/HT TURB
ENGINE THROTTLE ~ |TMT329L
58me MONTAGE
@ [SEULEMENT POUR TMT 320 FL TURBO HT 1::th/(IJ(Z,)\II:II-¢EGEE 216 MONTAGE
NUR FUR TMT 320 FL TURBO HT apiliet 2do MONTAJE
S S uroorn o
SOLAMENTE PER TMT 320 FL TURBO HT 1mo MONTAGGIO




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DTS5
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/2 ENGINE THROTTLE |2 1o onT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |/3|4|5/6|7|8|9/|10|11|12|/13|14 |15
1 551091 Bracket 1111l
8 551092 Spring 11 1 111
9A 551093 Snap ring 101 11 11 11 11 1
9B 551094 Snap ring 1011 11 11 11 11 1
10 551095 Bushing 1011 11 11 11 11 1
11 551097 Bushing 101 11 1111 11
12 551098 Plate 101 11
13 551099 Screw 101 1 11 1 11 1
14 551100 Adjusting screw o |2 |2 |2 |2 |2 |2
15 551101 Adjusting screw 111 11 1 11 11 11
17 551102 Stop 101 1 11t
18 551103 Orring 101 11 11 11 11 11
20 551104 Screw 101 1 1 11 11 1
22 551106 Plate 101 1 11t
23 551097 Bushing 101 11 11 11 11 1
24 551107 Lever kit 101 11 11 11 11 1
28 551103 Orring 101 1 11
31 551109 Spring 101 1 1 1 11
36 551110 Spring 101 111t
37 551111 Bushing 11 1 111
38 551754 Spring 101 111
39 551038 Axle 5 |2 |2 |2 |2 |2 |2
40 551113 Pin 2 |2 |2 |2 |2 |2 |2
41 551112 Pin 1111l
42 551114 Spring 101 11 11 11 11 11
43 551115 Screw 5 o |o |9 |0 |o |o
48 551096 Speed governor kit 101 11 1111 11 1
53 564489 Bushing 101 11 11 11 11 1

|_70.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 5

1- TMT320 7- TMT320WF 13-

2- TMT320FL 8- 14-
2/2 ENGINE THROTTLE |2 1o onT 9- 15-

4- TMT320FL/HT 10-

5- TMT320HT TURBO  11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-

11234 |5|6|7/|8|9|10/11 1213|1415

54 551226 Washer 2 12 2 |2 |2 |2 |2
55 | 564490 Pin A
56 551115 Screw 101 11 11 11 11 11
57 564491 Plate 101 11 1111 11
59 | 565453 Bushing P PP
60 601734 Spring 1 11




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 6

PARTS INDEX

TMT320/FL
TMT320/FL/HT

ENGINE PISTON AND ROD | TMT320/FL/HT TURBO

TMT320WF

MBE

@ [SEGLEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT

e 1

=

S

Y
o

e

e

|
n /P




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 6
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 ENGINE PISTON AND ROD S TMTasohT o bny

4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-

ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-

1123456789 |10/11]12|13|14|15

1 551119 Piston 4 14 |4 |4 |4 |4 |4

3 552479 Circlips 8 |8 |8 |8 |8 |8 |8

4A 551120 Piston ring kit A/RIA/R|A/R|A/R|A/R|A/R|A/R

4B 551121 Piston ring kit A/R A/R|A/R|A/R|A/R|A/R|A/R

4C 551122 Piston ring kit A/RIA/R|A/R|A/R|A/R|A/R|A/R

5 551123 Complete connecting rod 4 |4 |4 |4 |4 |4 |4

6 551124 Screw 8 |8 8 |8 |8 (8 |8

7 551125 Bushing 4 |4 |4 |4 |4 |4 |4

8A 551126 Bearing 4 |4 |4 |4 |4 |4 |4

8B 551127 Bearing A/R A/R/A/RA/RIA/RIA/RIA/R

8C 551128 Bearing A/R/A/R/A/R|A/R|A/RIA/RIA/R

8D 551129 Bearing A/R A/R/A/RA/RIA/RIA/RIA/R

8E 551130 Bearing A/RIA/R|A/R|A/R|A/R|A/R|A/R

9 601731 Piston 4 |4

10 601732 Complete connecting rod 4 |4

|_71.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

TMT320/FL
DT 7 TMT320/FL/HT
ENGINE CYLINDER HEAD | TMI320/FLIHT TURBO
@ [SEULEMENT POUR TMT 320 FL TURBO HT

VOIR PLAQUE DE NUMERO D'ORDRE
SEHEN MOTOR SERIENNUMMERNCODE
VER PLACA DE NUMERO SERIAL

SEE ENGINE SERIAL NUMBER

VEDI NUMERO Dt SERIE DEL MOTORE

NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT

A N°: LPWS4 A 108
A N°: LPWS4 A 311

\

AV |\

NSTER - PETTER

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 7
1- TMT320 7- TMT320WF 13-
1/1 ENGINE CYLINDER HEAD g mgggﬂ% g_ ]g
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
1 551677 Cylinder head, complete 11 1 1 |1 (1 [
2 551133 Inlet valve 4 |14 |4 |4 |4 |4 |4
3 551134 Exhaust valve 4 14 |4 |4 |4 |4 |4
4 551135 Cup 8 |8 |8 (8 [8 [8 |8
5 551136 Valve spring 8 |8 |8 |8 |8 |8 |8
6 551137 Spring plate 8 |8 |8 |8 |8 |8 |8
7 551138 Pin 16 |16 |16 |16 |16 |16 |16
8 551139 Screw 1 1 |1 |1 |1 |1 |1
9 551140 Washer 1 1 |1 |1 |1 |1 |1
10 551141 Protection bushing 8 |8 |8 |8 |18 |8 |8
11 551142 Tube 4 14 |4 |4 |4 |4 |4
12 551143 Rocker lever 8 8 8 |8 |8 |8 |8
14 551144 Nut 8 |8 |8 |8 [8 |8 |8
15 551145 Rod 8 |8 |8 (8 (8 [8 |8
16 551146 Tube 8 |8 |8 |8 [8 |8 |8
17 551147 Bushing 8 |8 |8 |8 |8 |8 |8
18 551148 Washer 8 |8 |8 |8 [8 |8 |8
19 551149 Bushing 8 |8 |8 |8 |18 |8 |8
20 551150 Hydraulic tappet 8 |8 |8 |8 |8 |8 |8
21 551151 Rod 8 (8 |8 (8 |8 [8 |8
22 551152 Screw 4 14 4 |4 |4 |4 |4
23 551153 Rod 4 14 |4 |4 |4 |4 |4
24 551154 Bushing 8 |8 |8 |8 [8 |8 |8
25 551155 Cylinder head gasket 1 1 |1t 1 1 |1\
26 551156 Bracket 2 |2 |2 |2 |2 |2 |2
27 551157 Nut 12 |12 |12 |12 |12 |12 |12
28 565448 Complete cylinder head 1 1 1t 1 1 |1 1
29 601735 Cylinder head 1 1
30 601737 Rod 8 |[8
31 601738 Screw 4 |4
32 601739 Rod 4 |4
33 601740 Bushing 4 |4

|_72.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS

DT 8

PARTS INDEX

ENGINE VALVE COVER

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

@ [SEULEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL DT 8
1- TMT320 7- TMT320WF 13-
11 ENGINE VALVE COVER |2 TMTs20FL 8- 14
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|456 |7|8|9|10/11]12|13|14|15
1 551162 Rocker lever cover 1 1 /1 /1 (1 [1
2 551158 Rocker lever cover 2 2 |2 |2 |2 |2 |2
3 551159 Cylinder head gasket 4 |4 |4 |4 |4 |4 |4
4 551160 Plug 8 |8 |8 |8 |8 |8 |8
5 551161 O-ring 8 |8 |8 |8 |8 |8 |8
6 551045 O-ring 1 1 1 1 1 1 1
7 551044 Filling plug 11 1 |1 |1 (1 [
8 601741 Rocker lever cover 1 1

|_73.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 9

PARTS INDEX

ENGINE TIMING GEAR COVER

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL DT9
1- TMT320 7- TMT320WF 13-
1/1 ENGINE TIMING GEAR COVER g: mgggﬁ'} g: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112 (3|4 5|6 |7|8|9 (10|11 /12|13 |14 |15
1 551163 Housing 1 1 1 1 1 1 1
2 551164 Gasket 1 1 1 1 1 1 1
3 551165 Seal 1 1 1 1 1 1 1
4 551166 Centering pin 2 |12 12 |12 |12 |2 |2
5 551167 Screw 7 |7 |7 |7 |7 |7 |7
6 551042 Washer 7 |7 |7 |7 |7 |7 |7

| 74.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS

DT 10

PARTS INDEX

ENGINE INTAKE AND EXHAUST MANIFOLD

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

® [SUIVANT MONTAGE
NACH MONTAGE
SEGUN MONTAJE

AS MOUNTING
SECONDO MONTAGGIO

MBE

SEULEMENT POUR TMT 320 FL TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL. TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL. TURBO HT




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 10

1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-

1/1 ENGINE INTAKE AND EXHAUST MANIFOLD S TMTasohT o o
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-

ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-

1123|456 |7|8|9|10/11]12|13|14|15

1 551168 Intake manifold 1 /1 |1 |1 1

2 551169 Gasket 8 |8 |8 |8 8

3 551755 Screw 8 |8 |8 |8 8

4 551042 Washer 8 |8 |8 |8 8

5 551170 Exhaust manifold 1 1 1 |1 1

6 551171 Gasket 4 14 |4 |4 4

7 551756 Stud bolt 8 |18 |8 |8 8

8 551047 Nut 1 1 1 1 1

9 551172 Screw 1 1 1 [ 1

10 551012 Washer 1 1 1 1 1

11 601711 Intake manifold 1 1 1 |1 1

12 601712 Adaptor 1 1 1 1 1

13 601751 Intake manifold 1 |1

14 551169 Gasket 4 |4

15 551755 Screw 8 |8

16 551042 Washer 8 (8

17 601752 Heating plug 1 1

18 601753 Cable 1 |1

19 601736 Exhaust manifold 1 1

20 601789 Stud bolt 3 (3

21 601754 Gasket 4 |4

22 551157 Nut 8 |8

23 601755 Screw 8 (8

24 601756 Gasket 1 |1

| 75.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 11

PARTS INDEX

ENGINE FLYWHEEL AND HOUSING

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL DT 11
1- TMT320 7- TMT320WF 13-
11 ENGINE FLYWHEEL AND HOUSING g: mgggﬂ} g: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
1 551757 Fly wheel 101 11
2 551175 Gear ring 101 1 11 11
3 551176 Centering pin 101 11 11 11 111
4 551177 Screw 5 5 |5 |5 |5 |5 |5
5 551758 Flywheel housing 101 1 11111
6 551178 Screw 4 |4 |4 |4 |4 |4 |4
7 551179 Plug R
8 551759 Coupling piece 101 11 11 11 11 11
9 551180 Coupling hub 101 1 11
10 551208 Screw 3 |3 |13 83 |13 |83 |38
11 551182 Coupling flange 11 1t 1 1t 1 1
12 550952 Screw 8 |8 |8 |8 |8 |8 |8
13 550945 Washer 8 |8 |8 |8 |8 |8 |8

|_76.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 12

ENGINE WATER PUMP AND THERMOSTAT

PARTS INDEX

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

124 mm 23

27 @

SEULEMENT POUR TMT 320 FL. TURBO HT
NUR FUR TMT 320 FL TURBO HT
SOLAMENTE PARA TMT 320 FL TURBO HT
ONLY FOR TMT 320 FL TURBO HT
SOLAMENTE PER TMT 320 FL TURBO HT




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 12
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/1 ENGINE WATER PUMP AND THERMOSTAT S TMTasohT o bpy

4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-

ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-

1123|4567 8|9 |10/11|12/13 14|15

2 551730 Plug 1111l

3 551731 Clamp 11 1 111

4 551676 Gasket 101 11 11 11 11 1

5 551732 Plate 1011 11 11 11 11 1

6 551733 Gasket 1011 11 11 11 11 1

7 551734 Coupling 101 11 1111 11

9 551736 Screw 3 13 13 |3 I3 |3 |3

10 551737 Screw 2 |2 |2 |2 |2 |2 |2

11 551738 Washer 9 9 |9 |9 l9 |9 |9

12 551739 Stud bolt 2 2 2 2 2 2 2

13 551043 Plug 101 1

15 551740 Water flange 101 1 1111 1111

16 551719 Gasket 2 (2 |2 |2 |2 |2 |2

17 551741 Screw 2 |2 |2 |2 |2 |2 |2

19 551743 Thermostat 101 11 11 11 11 1

20 551742 Plug 1 01 11 11 11 11 1

21 551745 Screw 101 1

23 552501 Pulley 11 1 111

25 552500 Fan belt 101 1

26 600387 Complete water pump (S/N: 172019 & BELOW, 1 01 (1 [1 [1 |1 |1

EXCEPT 170233, 170338 - 170342)
27 565512 Complete water pump, turbo engine 1 1
28 702142 Complete water pump (S/N: 172020 & ABOVE, 1 01 (1 [1 [1 |1 |1
INCLUDING 170233, 170338 - 170342)

| 77.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 13

PARTS INDEX

STARTER MOTOR

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

11

PARTS INDEX

STARTER MOTOR

QTY/MODEL

DT 13

ITEM

PART NO.

DESCRIPTION

1- TMT320

2- TMT320FL

3- TMT320HT

4- TMT320FL/HT

5- TMT320HT TURBO

6- TMT320FL/HT TURBO

7- TMT320WF
8-

O-

10-

11-

12-

13-
14-
15-

1

2

3

4

5

6

71819

10

11

12

13 |14 |15

551188
551189
550945

Complete starter motor
Screw
Washer

1
2
2

1
2
2

1
2
2

1
2
2

1
2
2

1
2
2

1
2
2

|_78.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 14

PARTS INDEX

ALTERNATOR

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL DT 14
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/1 ALTERNATOR 3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
2 551191 Fastening flange 101 1 1111111
3 551192 Spacer 101 1 11 11
4 551193 Screw 101 11 11 11 11 11
5 551194 Screw 101 11 11 11 11 11
6 551012 Washer 3 3 |3 83 |3 [3 |3
7 550971 Washer 2 |12 12 |12 |2 |2 |2
12 551196 Bushing 11t
13 551197 Spacer 101 11 11 11 11 11
14 551198 Screw 101 11 11 11 11 11
15 552499 Pulley 101 1
16 552500 Fan belt 101 11 11 11 11 1
17 601713 Spring washer 101 1 1111 1111
18 601821 Complete alternator 101 11 11 11 11 11

|_79.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320/FL
DT 15 TMT320/FL/HT

TMT FLHTT 0]
ENGINE SOLENOID | TMT320/FL/HT TURB

1er MONTAGE

1ste MONTAGE

1ro MONTAJE

1st MOUNTING

1mo MONTAGGIO 2eme MONTAGE
2te MONTAGE
2do MONTAJE
2nd MOUNTING
2do MONTAGGIO

NACH MONTAGE
SEGUN MONTAJE
AS MOUNTING

SECONDO MONTAGGIO 24

- %
' : 15
13
% 1 2 SUIVANT MONTAGE

3eme MONTAGE
3er MONTAGE
3ro MONTAJE
3rd MOUNTING
3ro MONTAGGIO

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 15
1- TMT320 7- TMT320WF 13-
11 ENGINE SOLENOID |2- TMTS20FL & 1a-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
1 551199 Solenoid 1 1 /1 /1 {1t (1 (1
2 551200 Rod 1 1 1 1 1 1 1
3 551201 Pin 2 |12 |12 |12 |2 |2 |2
4 551202 Flange 1 1 1 1 1 1 1
5 551203 Screw 1 1 1 /1 {1 (1 |1
6 551204 Solenoid 1 /1 /1 |1 |1 (1 [
7 551205 Stud bolt 2 |12 |12 |12 |2 |2 |2
8 551206 Nut 1 1 1 1 1 1 1
9 551207 Washer 6 |6 |6 (6 |6 |6 |6
10 551208 Screw 2 |2 |12 |12 |2 |2 |2
11 551209 Flange 1T 1 1 /1 {1 (1 (1
12 551117 Screw 2 12 |12 |2 |2 |2 |2
13 551210 Washer 1 1 1 /1t {1t (1 (1
14 551211 Nut 5 5 5 |5 |5 |5 |5
15 551212 Earth cable 1 1 1 /1t {1 (1 (1
16 551215 Washer 3 3 [3 |13 |13 |3 |8
17 562076 Solenoid bracket 11t 1 1t 1 (1 [
18 562078 Tie bar 1 /1 1 1 |1 |1 |1
19 562077 Rod 1 1 1 /1t {1t (1 1
20 562079 Screw 1 1 1 1 1 1 1
22 551226 Washer 1T 1 1t /1t {1t (1 (1
23 562081 Bushing 1 1 1 /1t (1 (1 (1
24 562082 Spacer 1 1 1 /1 {1 (1 (1
25 551227 Plate 1 1 1 1 1 1 1
26 565630 Solenoid bracket
27 565631 Stud bolt 1 1 1 1 1 1 1

|_80.00



PICTORIAL CONTENT

MBE

ALPHABETICAL CONTENTS PARTS INDEX
TMT320/FL
DT 16 TMT320/FL/HT
ENGINE SENSORS mggg@grﬂ TURBO

@ [Ter MONTAGE

1ste MONTAGE

L
‘1mo MONTAGGIO

2eme MONTAGE
2te MONTAGE
2do MONTAJE
2nd MOUNTING
2do MONTAGGIO




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 16
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/1 ENGINE SENSORS |2 1 ont 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO  11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-

1,234 |/5,6,|7 8|9 101112131415

1 551222 Heating plug 1 1 |1t 1 1 |1\
2 551223 Wiring harness LA I I B R B B
3 551224 Bracket 1 1 |1t 1 1 |1\
4 551225 Screw 2 2 |2 |2 |2 |2 |2
5 551226 Washer 2 |12 12 |12 |2 |2 |2
6 551227 Plate 2 |2 |12 |12 |2 |2 |2
7 551228 Clamp 1 1 |1t 1 1 |1\
8 551203 Screw 1 1 |1t 1 1 |1 |
9 551215 Washer 1 1 |1t 1 1 |1\
10 551211 Nut 1 1 |1t 1 |1 |1 |
11 552491 Clamp 3 |3 3 |3 [3 |83 |38
12 551055 Oil motor pressure switch 1 /1 1 |1 |1 (1 [
13 551217 Cap 1 1 |1t 1 1 |1\
14 551218 Cable terminal 11 1 |1 (1 {1
15 551214 Cap 1 1 |1t 1 1 |1\
16 551048 Adaptor 1 1 |1t 1 1 |1 !
17 551219 Water temperature sensor 11 1 |1 (1 {1
18 551220 Adaptor 11 1 |1 (1 {1 A
19 551221 Copper seal 1 1 |1t 1 1 |1\

| 81.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

DT 17

PARTS INDEX

ENGINE OIL COOLER, TURBO

TMT320/FL/HT TURBO

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL DT 17

1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-

111 ENGINE OIL COOLER, TURBO S TMTasohT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-

ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
1123|4567 8|9 |10/11|12/13 14|15

1 601763 Oil cooler 1 |1

2 601764 Seal 1 19

3 601765 Adapter 1 1

4 600759 Oil filter 1 11

5 601766 Hose 1 1

6 605186 Hose 1

7 601767 Clamp 4 |4

8 601768 Bracket 1 |1

9 601769 Seal 1 |1

10 601770 Spacer 1 |1

11 601771 Screw 1 1

12 601772 Bushing 1 1

13 601773 Seal 2 (2

14 601774 Screw 1 9

|_82.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

DT 18

CRANKCASE BREATHER AND TURBO

TMT320/FL/HT TURBO

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 18
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/2 CRANKCASE BREATHER AND TURBO S TMTasohT o o
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 601786 Turbocharger 1 |1
2 601787 Flange 1 1
3 601788 Seal 1 |1
4 601790 Stud bolt 4 |4
5 551157 Nut 4 |4
6 550971 Washer 4 |4
7 601791 Seal 1 1
8 601792 Oil drain pipe 1 N
9 551060 Screw 2 |2
10 551061 Washer 2 |2
11 601793 Oil drain pipe 1 |1
12 601794 Hose 2 |2
13 601779 Clamp 4 |4
14 601795 Oil feed pipe 1 1
15 601796 Plug 2 |2
16 601797 Copper seal 4 |4
17 601798 Air inlet pipe 1 |1
18 601799 Hose 1 |1
19 601800 Clamp 2 |2
20 601801 Air outlet pipe 1 |1
21 601802 Hose 2 |2
22 601803 Clamp 2 |2
23 601758 Bracket 1 |1
24 601804 Fastening lug 1 1
25 551058 Screw 3 |3
26 601805 Hose 1 N
27 601806 Clamp 2 |2
28 601776 Air breather 1 1
29 601777 Flow restrictor 1 |1
30 601778 Outlet hose 1 |1

|_83.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL DT 18

1- TMT320 7- TMT320WF 13-

2- TMT320FL 8- 14-
2/2 CRANKCASE BREATHER AND TURBO S TMTasohT o Iny

4- TMT320FL/HT 10-

5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-

1123|456 |7|8|9/|10/11/12|13 14|15
31 601779 Clamp 2 |2
32 601780 Inlet outside 1 1
33 601781 Clamp 2 |2
34 601782 Hose 1 1
35 550982 Clamp 2 |2
36 601783 Clip 1 1
37 601775 Adapter 1 1
38 601710 Screw 2 |2
39 601784 Spacer 1 1
40 551737 Screw 1 |1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

BC 50

PARTS INDEX

VALVE, PRESSURE REDUCING

TMT320/FL
TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

COUPLE DE SERRAGE: 3m. daN
ANZIEHDREHMOMENTE: 3m. daN
PAR DE APRIETE: 3m. daN
TIGHTENING TORQUES: 3m. daN
COPPIA DE SERRAGGIO: 3m.daN




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BC 50
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
11 VALVE, PRESSURE REDUCING S M Tos0HT o bny
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM PART NO. DESCRIPTION 6- TMT320FL/HT TURBO  12-
112 |3|/4|5|/6|7 8|9 /|10/11|12/13|14|15
1 403429 Pusher w/ it’s guide 101 11 11 11 11 11
2 403430 Spring 101 1 11 11 11 1
3 403431 Return spring 1 011 1 (1 (1 |1 1
4 75498 Complete inching valve 11 1t 1 1 1 |1
5 404484 Back pressure valve 1 1 1t 1 11 1 |1
6 403432 Spring 101 1111

| _84.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

BC 116

HYDROSTATIC PUMP, EXCEPT TURBO

TMT320/FL
TMT320/FL/HT

TMT320WF

[ 2ND MOUNTING |

22

MBE

[1ST MOUNTING |

“‘(E:‘ETTE

g g €
ss&“ ngs;‘J L
& Euﬁ "T‘\s

'ZI()ME

N




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL BC 116
1- TMT320 7- TMT320WF 13-
1/1 HYDROSTATIC PUMP, EXCEPT TURBO g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
112|834 |5|6|7|8|9|10/11|12]13|14 |15
1 225420 Complete pump 1 1 |1 1 1
2 565677 Sealing kit 1 1 |1 1 1
3 565675 Valve 1 1 1 [ 1
4 565673 Relief valve 2 |12 |2 |2 2
5 565678 Gear pump 1 1 1 [ 1
6 565679 Friction lining side 1 1 1 [ 1
7 201198 Seal 1 /1 1 1 1
8 565674 Relief valve 1 1 1 |1 1
9 565672 Seal 1 1 1 [ 1
10 565676 Seal kit 2 |12 |2 |2 2
11 565671 Circlips 2 |12 |2 |2 2
12 565668 Hydraulic control 1 1 |1 1 1
13 565669 Seal kit 1 1 1 [ 1
14 551532 Valve bank 1 /1 (1 (1 1
15 58113 Connector 1 1 1 [ 1
16 58113 Connector 1 1 |1 [ 1
17 201149 O-ring 1 /1 |1 |1 1
18 409248 Nut 1 1 |1 [ 1
19 565684 Control valve 1 1 1 [ 1
20 56903 O-ring 1 1 |1 1 1
21 200012 Solenoid 1 1 1 [ 1
22 602063 Control valve 1 1 1 |1 1
23 496401 Solenoid 1 1 1 [ 1

|_85.00



PICTORIAL CONTENT ALPHABETICAL CONTENTS

PARTS INDEX

BC 128

HYDROSTATIC PUMP, TURBO MODELS

TMT320/FL/HT TURBO

[1ST MOUNTING |

[2ND MOUNTING |

24

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BC 128
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
1/1 HYDROSTATIC PUMP, TURBO MODELS S TMTasohT o o
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4|5|6]7|8/]9 (1011|1213 |14 |15
1 605210 Compete pump 1 1
2 601595 Sealing kit 1 1
3 552629 Valve 1 1
4 601587 Relief valve 2 |2
5 601588 Gear pump 1 |1
6 601589 Friction lining side 1 1
7 201198 Seal 1 1
8 601590 Relief valve 1 1
9 601591 Seal 1 1
10 601596 Seal kit 2 |2
11 601592 Circlips 1 |1
12 601593 Positioning piston 1 |1
13 601597 Seal kit 1 1
14 551532 Valve bank 1 1
15 58113 Connector 1 1
16 58113 Connector 1 1
17 201149 O-ring 1 1
18 409248 Nut 1 1
19 458502 Control valve 1 1
20 601594 O-ring 2 |2
21 200012 Solenoid 1 1
22 552634 Circlips 1 1
23 401831 O-ring 1 1
24 602063 Control valve 1 |1
25 496401 Solenoid 1 1

|_86.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

BF 11

HYDROSTATIC MOTOR, FRONT WHEELS, EXCEPT TURBO

PARTS INDEX

TMT320/FL
TMT320/FL/HT

TMT320WF

MBE

’ CYLINDRE 0 - ZYLINDER 0

CILINDRO 0 - CYLINDER O
CILINDRI O

CYLINDRE 1-ZYLINDER 1
CILINDRO 1 - CYLINDER 1
CILINDRI 1




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX
QTY/MODEL BF 11
1- TMT320 7- TMT320WF 13-
1/2 HYDROSTATIC MOTOR, FRONT WHEELS, EXCEPT TURBO g: mggg% S: ]g:

4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-

ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12

1123|4567 8|9 |10/11|12/13 14|15

1 562146 Seal kit A/R|A/R/A/R|A/R AR

2 562147 Seal kit A/R|A/R|A/R|A/R A/R

10 550882 Cylinder block 1 1 |1 1 1

12 550883 Piston (cylinder 0) A/R|A/R|A/RIA/R A/R

13 550884 Piston (cylinder 1) A/R|A/R|A/R|A/R AR

15 550885 Repair kit 1 |1 (1 |1 1

25 550886 Complete cam 1 1 |1 1 1

27 550887 O-ring 2 12 |2 |2 2

40 550888 Complete housing 1 1 |1 1 1

41 550889 Housing 1 1 1 [ 1

42 550890 Screw 6 |6 |6 |6 6

45 550891 O-ring 1 |1 (1 |1 1

47 550892 Control 1 |1 (1 |1 1

48 550893 Seal kit 1 11 1 |1 1

50 550894 Plug 1 |1 (1 |1 1

52 550895 Spring 4 |4 |4 |4 4

70 550897 Complete bearing 1 1 |1 1 1

71 550898 Bearing bracket 1 1 |1 1 1

72 550899 Seal 1 1 |1 1 1

73 550900 Bearing 1 1 |1 1 1

74 550901 Bearing 1 1 1 [ 1

75 550902 Shim A/R|A/R|A/RIA/R A/R

76 550903 Bushing 1 /1 (1 |1 1

77 550904 Circlips 1 1 |1 |1 1

78 550905 Bushing 1 1 |1 [ 1

90 550906 Out put shaft 1 11 1 |1 1

91A 550653 Wheel stud 5 |5 |5 |5 5

91B 550907 Wheel stud kit 1 11 1 |1 1

92 601698 Wheel nut 5 |5 |5 |5 5

|_87.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BF 11
1- TMT320 7- TMT320WF 13-
HYDROSTATIC MOTOR, FRONT WHEELS, EXCEPT TURBO |2- TMT320FL 8- 14-
2/2 3- TMT320HT 9- 15-
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
1123456789 |10/11]12|13|14|15
100 550908 Complete brake 1 1 |1 1 1
101 550909 Housing 1 /1 (1 |1 1
102 550910 Screw 8 |8 |8 |8 8
106 550911 O-ring 1 1 1 |1 1
107 550912 Piston 1 11 1 |1 1
108 550913 Washer 1 11 /1 |1 1
109 550914 Circlips 1 11 /1 |1 1
110 550915 Drive shaft 1 /1 (1 (1 1
111 550916 Seal 1 11 1 |1 1
112 550917 Screw 1 11 |1 |1 1
113 550918 Washer 1 11 1 |1 1
135 550919 Complete brake disc 1 1 |1 1 1
141 550920 Cover 1 11 1 |1 1
142 550921 Plug 1 1 1 1 1
143 550992 O-ring 1 11 /1 |1 1
200 524573 Hydraulic motor 1 1 1 [ 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

TMT320
TMT320/FL

BF 12 HYDROSTATIC MOTOR, STEERING, TMT320 AND FL MODELS

’ CYLINDRE O - ZYLINDER O
CILINDRO 0 - CYLINDER 0
CILINDRI O

<> CYLINDRE 1 - ZYLINDER 1
CILINDRO 1 - CYLINDER 1
CILINDR! 1

MBE




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL BF 12
1- TMT320 7- TMT320WF 13-
1/1 HYDROSTATIC MOTOR, STEERING, TMT320 AND FL MODELS g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123|4567 8|9 |10/11|12/13 14|15
1 562146 Seal kit A/R/A/R
2 562147 Seal kit A/RIA/R
10 550882 Cylinder block 1 |1
12 550883 Piston (cylinder 0) A/RIA/R
13 550884 Piston (cylinder 1) A/RIA/R
15 550885 Repair kit 1 |1
25 550886 Complete cam 1 |1
27 550887 O-ring 2 |2
40 550888 Complete housing 1 1
41 550889 Housing 1 1
42 550890 Screw 6 |6
45 550891 O-ring 1 |1
47 550892 Control 1 |1
48 550893 Seal kit 1 |1
50 550894 Plug 1|1
52 550895 Spring 4 |4
60 603724 Fastening plate 1 |1
66 63727 M10 Screw 8 |[8
70 550897 Complete bearing 1 1
71 550898 Bearing bracket 1 1
72 550899 Seal 1 1
73 550900 Bearing 1 |1
74 550901 Bearing 1 1
75 550902 Shim A/R/A/R
76 550903 Bushing 1 |1
77 550904 Circlips 1 1
78 550905 Bushing 1 |1
90 550906 Out put shaft 1 |1
91A 550653 Wheel stud 5 |5
91B 550907 Wheel stud kit 1 1
92 601698 Wheel nut 5 |5
200 524570 Hydraulic motor 1 |1

| _88.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

BF 18

HYDROSTATIC MOTOR, FRONT WHEELS, TURBO MODELS

TMT320/FL/HT TURBO

’ CYLINDRE 0 - ZYLINDER O
CILINDRO 0 - CYLINDER O
CILINDRI O

O CYLINDRE 1 - ZYLINDER 1
CILINDRO 1 - CYLINDER 1
CILINDRI 1

MBE




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BF 18
1- TMT320 7- TMT320WF 13-
1/1 HYDROSTATIC MOTOR, FRONT WHEELS, TURBO MODELS g: mgggﬂ% S: ]‘5‘:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|4567 8|9 |10/11|12/13 14|15
1 601637 Seal kit A/RIA/R
2 601638 Seal kit A/R/A/R
10 601602 Cylinder block 1 1
12 601603 Piston (cylinder 0) A/R|A/R
13 601604 Piston (cylinder 1) A/R|A/R
15 601605 Repair kit 1 |1
25 601606 Complete cam 1 1
27 601607 O-ring 2 |2
40 601608 Complete housing 1 1
41 601609 Housing 1 1
42 601610 Screw 1
43 550917 Screw 2 |2
44 550918 Washer 2 (2
45 601611 O-ring 1 1
47 601612 Control 1
48 601613 Seal kit 1 1
50 550894 Plug 1
52 550895 Spring 4 |4
70 601614 Complete bearing 1 1
71 601615 Bearing bracket 1 |1
72 601616 Seal 1
73 601617 Bearing 1 |1
74 601618 Bearing 1 1
75 601619 Shim A/R|A/R
76 601620 Bushing 1 1
77 601621 Circlips 1 |1
78 601622 Circlips 1 1
90 601623 Out put shaft 1 1
91 601624 Wheel stud 10 |10
92 601698 Wheel nut 10 |10

|_89.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS PARTS INDEX

QTY/MODEL BF 18
1- TMT320 7- TMT320WF 13-
1/1 HYDROSTATIC MOTOR, FRONT WHEELS, TURBO MODELS g: mgggﬂ% g: ]‘51:
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMTS20FL/HT TURBO _ 12-
112 |3|4 |56 |7,8|9|10/11 12|13 |14 |15
100 601625 Complete brake 1 1
101 601626 Housing 1 |1
102 601627 Screw 8 |8
106 601628 O-ring 1 |1
107 601629 Piston 1 |1
108 601630 Washer 1 |1
109 601631 Circlips 1 |1
110 601632 Drive shaft 1 |1
111 601633 Seal 1 |1
112 550917 Screw 2 |2
113 550918 Washer 1 |1
135 601634 Complete brake disc 1 1
141 601635 Cover 1 1
142 550921 Plug 1 1
143 601636 O-ring 1 1
200 581178 Complete front wheel motor 2 |2




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

BF 19

HYDROSTATIC MOTOR, STEER WHEEL, HT AND TURBO

PARTS INDEX

TMT320/FL/HT
TMT320/FL/HT TURBO
TMT320WF

MBE

’ CYLINDRE O - ZYLINDER O
CILINDRO O - CYLINDER O
CILINDRI O

O CYLINDRE 1 - ZYLINDER 1
CILINDRO 1 - CYLINDER 1
CILINDRI 1




PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BF 19
1- TMT320 7- TMT320WF 13-
1/2 HYDROSTATIC MOTOR, STEER WHEEL, HT AND TURBO g_ mgggﬂ% g_ ]‘5‘_
4- TMT320FL/HT 10-
5- TMT320HT TURBO 1-
ITEM | PART NO. DESCRIPTION 6- TMT320FLHT TURBO 12
1123|456 |7|8|9[10/11]12/13|14|15
1 601637 Seal kit A/R|A/R A/R/A/R AR
2 601638 Seal kit A/RIA/R A/RIA/R AR
10 601602 Cylinder block 11 1t 1 |1
12 601603 Piston (cylinder 0) A/R|A/R|A/R|A/R|A/R
13 601604 Piston (cylinder 1) A/R|A/R|A/R/A/R|A/R
15 601605 Repair kit 1 1 (1 |1 |1
25 601606 Complete cam 1 1 1 1
27 601607 O-ring 2 |12 |12 |2 |2
40 601608 Complete housing 1 1 (1 |1 |1
41 601609 Housing 2 |12 12 |2 |2
42 601610 Screw 12 [12 |12 |12 |12
43 550917 Screw 2 |12 |12 |2 |2
44 550918 Washer 2 |2 |2 |2 |2
45 601611 O-ring L I |
47 601612 Control 1 /1 (1 |1 |1
48 601613 Seal kit 1 /1 (1 |1 |1
50 550894 Plug 11 1t 1 1
52 550895 Spring 4 |4 |4 |4 |4
60 603725 Fastening plate 1 1 (1 |1 |1
66 550926 Screw 8 (8 |8 (8 |8
70 601614 Complete bearing 1 1 1 1\
71 601615 Bearing bracket 1t 1 1 1 [
72 601616 Seal 11 1t 1 |1
73 601617 Bearing 1 1 /1 |1 |1
74 601618 Bearing 1 1 1 |1
75 601619 Shim A/RIA/R A/RIA/R AR
76 601620 Bushing 1 1 1 1 [
77 601621 Circlips 1 1 1 |1 |
78 601622 Circlips 1 1 1 1

|_90.00



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

QTY/MODEL BF 19
1- TMT320 7- TMT320WF 13-
2- TMT320FL 8- 14-
2/2 HYDROSTATIC MOTOR, STEER WHEEL, HT AND TURBO T TMTaoorT > ing
4- TMT320FL/HT 10-
5- TMT320HT TURBO 11-
ITEM | PART NO. DESCRIPTION 6- TMT320FL/HT TURBO _ 12-
1123 7189 (10111213 |14 |15
90 601623 Output shaft 1 1
91 601624 Wheel stud 10 10
92 601698 Wheel nut 10 10
200 581335 Complete rear wheel motor 1 1




PICTORIAL CONTENT ALPHABETICAL CONTENTS PARTS INDEX

PARTS INDEX



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

111727
105, 11CB184-3
19, 15AHS5
12080, 4, 4AA76-1
125963
4, 10CA80-1,
10CA209-1,
10CB24-1
6, 10CE11-1,
10CE25-1,
10CE41-1
7, 10CD40-1
9, 10CA80-1
128622, 7, 10CS3-1
129397, 7, 4AC26-1,
4AC73-1
1479
21, 5BA147-1,
5BA149-1
32, 5BA147-2,
5BA149-2
160694, 16, 10CB24-1
162229
42, 8AA276-2
5, 8BAA275-1
6, 9AA193-1,
9AA194-1
60, 11CB184-2
163729, 51, 10AE98-2
1639, 10, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
1640, 9, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
164378, 43, 11CB266-1
164856
49, 11CB184-2,
11CB487-2
55, 10AE98-2
165919, 42, 8AA275-2
166322
12, 10AG13-1
17, 7AA7-1
167925
17, 10AAG4-1
8, 4AB20S-1
167927
23, 10AE98-1
34, 10AE98-1
5, 10AG13-1
167981
1, 4AC26-1, 4AC73-1
51, 11CB184-2,
11CB487-2
168001, 56, 10AE98-2
168494
12, 11CB184-1,
11CB487-1
16, 10AES1-1,
10AES2-1

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)
CATALOG 801646, R03-05

61, 10AE98-2
70, 4AB23S-3,
4AB52S-3,
4ABS1-3
168547, 41, 8AA276-2
168735
42, 4AB23S-2,
4AB52S-2,
4ABS1-2
6, 10AG13-1
168746, 21, 10AES2-1
168753
1, 10AE98-1
40, 10AE98-1
168758
11, 11CB184-1,
11CB487-1
13, 10AG13-1
15, 10AES1-1,
10AES2-1
60, 10AE98-2
69, 4AB23S-3,
4AB52S-3,
4ABS1-3
168847, 23, 10AES2-1
168854, 66, 4AB23S-3,

4AB52S-3, 4ABS1-3

168855, 65, 4AB23S-3,

4AB52S-3, 4ABS1-3

168863, 57, 10AE98-2
168870, 28, 8AA275-1
169091, 30, 10AES2-1
169324
1, 10AG13-1
13, 4AB23S-1,
4AB52S-1,
4ABS1-1
169373, 64, 10AA64-2
169374, 28, 10EA24-1
169436, 24, 10AE98-1
169437, 66, 10AE98-2
169552, 2, 10AE98-1
169586, 14, 10EA24-1
169917
37, 11BA56-1
40, 11CB266-1
46, 11BA37-1
169952
14, 10CF19-1
17, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
169962
10, 10CB24-1
6, 10CC35-1,
10CC64-1
170836
38, 11CB266-1
40, 11CB184-2,
11CB487-2
170878
35, 11CB266-1

43, 11BA37-1
64, 11CB266-2
170879, 65, 11CB266-2
171109, 78, 4AB23S-3
171460
13B, 7AA7-1
16, 7AA7-1
19B, 7AA36-1
50, 4AB52S-2
171784, 61, 10AA64-2
172569
11, 6BB101-1
2,6BB101-1
173038
41, 4AB23S-2,
4AB52S-2,
4ABS1-2
63, 10AA64-2
174132
50, 4AA76-2
83E, 11CB266-2
174321, 29, 8AA275-1
174546
4, 10AG13-1
60, 10AES2-2
175498
35, 4AB23S-2,
4AB52S-2,
4ABS1-2
70, 10AA64-2
175549, 25, 6BB101-1
175728, 41, 10AE98-2
175746, 29, 4AB23S-1,
4AB52S-1, 4ABS1-1
176716, 44, 5BA147-2,
5BA149-2
176829, 14, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
176830
11, 10CF19-1
15, 10CE25-1,
10CE41-1,
10CE42-1
16, 10CE11-1
177013, 10, 11CB184-1,
11CB487-1
177405, 5, 10CC35-1,
10CC64-1
177405, 11, 10CB24-1
177588, 71, 10AA64-2
177636
3, 4AA76-1
33, 4AB23S-2,
4AB52S-2,
4ABS1-2
47, 10AA64-2
177638, 7, 10AE98-1
177739
19, 11CB184-1,
11CB487-1
20, 11BA56-1

55, 11BA37-2
81, 11CB266-2
9, 10AES1-1,
10AES2-1
177751, 14, 10CD40-1
178696
2, 10AES2-1
38, 10AES1-2
178942, 11, 10CC35-1,
10CC64-1
179313
11, 10AA64-1
26, 4AB20S-1
180396, 2, 10AG13-1
181673, 40, 6AA133-2
182012, 27, 10AES2-1
182899, 29, 4AA77-1
183732, 3, 8AA23-1
183733, 2, 8AA23-1
183734, 10, 8AA23-1
183735, 19, 8AA23-1
183736, 18, 8AA23-1
183742, 13, 8AA23-1
183743, 12, 8AA23-1
184036
33, 11CB266-1
47,11CB184-2,
11CB487-2
8, 9AA193-1,
9AA194-1
184351, 7, 10CA80-1,
10CA209-1
184787
13, 10AAG4-1
32, 4AB23S-2,
4AB52S-2,
4ABS1-2
184817
34, 11CB184-1,
11CB487-1
35, 11AA370-1,
11AA676-1
49, 11BA37-1
184818, 33, 11CB184-1,
11CB487-1
185193, 4, 11AA370-1
186606
30, 10AES3-1
42, 10AES1-2
186754, 8, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
186925
8, 10CC35-1,
10CC64-1
9, 10CF19-1
186926, 12, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
187283

2, 4AC26-1, 4AC73-1

-1-

43, 11AA370-1,
11AA676-1
50, 11CB184-2,
11CB487-2
187399, 15, 10CA80-1,
10CA209-1
187400, 13, 10CA80-1,
10CA209-1
187452, 12, 10CD40-1
187453, 11, 10CD40-1
187485, 3, 4AC26-1,
4AC73-1
187526
30, 10CS4-1
31, 10CS2-1
60, 5BA147-2,
5BA149-2
8, 5AC30-1
18804
26, 10CS2-1
30, 4AB20S-1
7, 5AC30-1
88, 10AA64-3
188441, 8, 5BA147-1,
5BA149-1
188472
14A, 5BA147-1,
5BA149-1
25A, 5BA147-1,
5BA149-1
5B, 5BA147-1,
5BA149-1
188473
14B, 5BA147-1,
5BA149-1
25B, 5BA147-1,
5BA149-1
5C, 5BA147-1,
5BA149-1
188542
25C, 5BA147-1,
5BA149-1
5D, 5BA147-1,
5BA149-1
188545, 28, 5BA147-2,
5BA149-2
188736, 28, 6BB101-1
189009, 16, 9AA193-1,
9AA194-1
189077, 8, 10AE98-1
189172
16, 11CB487-1
26, 8AA275-1
59, 11CB184-2
189535, 34, 4AB20S-2
189536, 35, 4AB20S-2
189858, 33, 8AA275-1
189956
15, 10AAG4-1
31, 4AB23S-2,
4AB52S-2,
4ABS1-2
43, 4AA76-2

189960, 65, 10AE98-2
190013
36, 4AB23S-2,
4AB52S-2,
4ABS1-2
49, 10AA64-2
190017, 30, 10AAG4-1
190229, 4, 8AA23-1
190230, 5, 8AA23-1
190231, 6, 8AA23-1
190232, 7, 8AA23-1
190233, 8, 8AA23-1
190234, 9, 8AA23-1
190235, 11, 8AA23-1
190236, 14, 8AA23-1
190237, 15, 8AA23-1
190238, 16, 8AA23-1
190239, 17, 8AA23-1
190330, 14, 4AB23S-1,
4AB52S-1, 4ABS1-1
190427, 15, 9AA193-1,
9AA194-1
190442, 46, 4AB23S-2,

4AB52S-2, 4ABS1-2

190874
37, 4AB23S-2,
4AB52S-2,
4ABS1-2
4, 10AE98-1
43, 10AA64-2
190875, 91, 10AA64-3
190877
34, 4AB23S-2,
4AB52S-2,
4ABS1-2
41, 10AA64-2
190878
74, 4AB23S-3,
4ABS1-3
76, 4AB52S-3
190887
11, 10AES2-1
45, 10AA64-2
191026, 10, 5BA147-1,
5BA149-1
191113, 37, 8AA275-2
191197
33, 4AB23S-2,
4AB52S-2,
4ABS1-2
46, 10AA64-2
67, 10AA64-2
83B, 4AB23S-3
191356, 21, 8AA275-1
191357, 22, 8AA275-1
191358, 23, 8AA275-1
191384, 39, 11CB266-1
191478
15, 11CB184-1
29, 11AA370-1
191624
10, 10AAG4-1
3, 4AB20S-1

191727
74, 4AB23S-3,
4ABS1-3
76, 4AB52S-3
191728
80, 4AB52S-3
83A, 4AB23S-3
191946, 1, 10AES2-1
192038, 31, 10AES2-2
192039, 32, 10AES2-2
192040, 33, 10AES2-2
192247, 12, 10CF19-1
192260, 7, 10CC35-1,
10CC64-1,
10CF19-1
192271, 20, 10CA80-1
192310, 10, 15AHS5
192386
32, 10CS4-1
34, 4AB23S-2,
4AB52S-2,
4ABS1-2
40, 10AA64-2

192415, 78D, 11CB266-2

192777
10, 10CA80-1
5, 10CA80-1,
10CA209-1,
10CB24-1,
10CD40-1
7, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
192871, 24, 10DA99-1,
10DA245-1
193325
10, 4AB20S-1
14, 10AA64-1
31, 4AB23S-2,
4AB52S-2,
4ABS1-2
193741, 11, 5BA147-1,
5BA149-1
193756, 16, 5BA147-1,
5BA149-1
194287, 52, 10AE98-2
194449, 17, 10EA24-1
194896, 30, 4AB23S-1,

4AB52S-1, 4ABS1-1

195716
12, 4AA201-1
23, 4AA77-1
196905, 42, 11CB184-2,
11CB487-2
196951
16, 8AA276-1
24, 9AA193-1,
9AA194-1
8, 3AA47-1
99, 11CB487-3
197233



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)
CATALOG 801646, R03-05

31, 10AE98-1, 202511
10CS4-1 79, 4AB52S-3
38, 10AES2-2 82, 4AB23S-3
42, 10AA64-2 202687, 21, 10CA80-1
43, 10AE98-2 202703, 6, 11CB184-1,
19740 11CB487-1
11, 4AA201-1 202731, 25, 9AA193-1,
24, 4AAT7-1 9AA194-1
19911, 2AA14 202884
37, 4AB20S-2 39, 11AA370-1,
79, 10AA64-3 11AA676-1
199303, 30B, 5BA147-2, 44,11CB184-2,
5BA149-2 11CB487-2
199728 202953, 24, 8AA275-1
21, 4AB20S-1 202954, 25, 8AA275-1
22, 10AA64-1 203024, 13, 10CF19-1
62, 10AES2-2 203115, 27, 8AA275-1
199874, 30C, 5BA147-2, 203209
5BA149-2 3, 10AE98-1
200012, 21, BC116-1, 40, 10CS4-1
BC128-1 42, 10AES2-2
20033, 16, 7AA36-1 44, 10AA64-2
20037, 75, 10AE98-2 203569
200708, 43B, 4AB23S-2, 17, 11CB266-1
4ABS1-2 38, 11BA56-1
200709, 28, 4AB23S-1, 48, 11BA37-1
4AB52S-1, 4ABS1-1 203709, 13, 10AES2-1
201121 203976
37, 11AA370-1 17, 4AB20S-1
39, 11CB184-2 23, 10AA64-1

201149, 17, BC116-1, 204505, 27, 4AB23S-1,

BC128-1 4AB52S-1, 4ABS1-1
201166, 9, 5BA147-1, 204665, 30, 8AA275-1
5BA149-1 204919, 23, 10DA99-1,
201198, 7, BC116-1, 10DA245-1
BC128-1 205112, 21, 4AB23S-1,
20125 4AB52S-1, 4ABS1-1
35, 11CB184-1, 2057, 20, 10CB24-1
11CB487-2 205805
36, 11AA370-1, 19, 11BA56-1
11AA676-1 54, 11BA37-2
202144 206083, 40, 8AA275-2
18, 8AA276-1 206307
21, 8AA276-1, 20, 15AHS5
9AA193-1, 49, 11CB266-1
9AA194-1 56, 11CB184-2,
202218 11CB487-2
33, 10AA64-2 207007
39, 4AB23S-2, 21, 11BA56-1
4AB52S-2, 36, 11CB266-1
4ABS1-2 56, 11BA37-2
5, 4AB20S-1 208234, 7, 9AA193-1,
202226 9AA194-1
20, 4AB20S-1 208521, 1, 8AA23-1
26, 10AA64-1 208561
202240, 15, 4AB23S-1, 29, 10AA64-1
4AB52S-1, 4ABS1-1 47, 4AB23S-2,
202243 4AB52S-2,
15, 10EA24-1 4ABS1-2
5, 4AB23S-1, 7, 4AB20S-1
4AB52S-1, 208583, 12, 10EA24-1
4ABS1-1 20996

202501, 69, 10AA64-2 30, 11CB266-1

67, 11CB184-2,
11CB487-2
210001
20, 10CS2-1
3, 5AC30-1
5, 5AC2S-1
210071, 45, 11CB184-2
210299, 35, 5BA147-2,
5BA149-2
210304, 2, 5BA147-1,
5BA149-1
210305, 3, 5BA147-1,
5BA149-1
210309, 28, 10AE98-1
210311, 26, 10AE98-1
210312, 53, 10AE98-2
210315, 22A, 10AE98-1
210316, 45A, 10AE98-2
210317, 44A, 10AE98-2
210346, 47, 10AE98-2
210845, 3, 11AA370-1
210879, 20, 8AA23-1
210942
44, 11AA370-1,
11AA676-2
94, 11CB184-3,
11CB487-3
211029, 4, 9AA193-1,
9AA194-1
211078, 18, 10AE98-1
211093, 19, 10AE98-1
211442, 18B, 5BA147-1,
5BA149-1
211443, 18C, 5BA147-1,
5BA149-1
211682, 46, 10AE98-2
211687, 32, 8AA275-1
211707, 39, 10CS4-1
211712
14, 10AES2-1
17, 4AB23S-1,
4AB52S-1,
4ABS1-1
21, 10AE98-1
211720
1, 4AB20S-1
16, 10AAG4-1
211770, 23, 5BA147-1,
5BA149-1
212137
12, 10AES2-1
19, 4AB23S-1,
4AB52S-1,
4ABS1-1
32, 10AE98-1
38, 10CS4-1
212290
16, 4AB23S-1,
4AB52S-1,
4ABS1-1
3, 10AG13-1
212666, 44B, 10AE98-2
212667, 45B, 10AE98-2

212668, 22B, 10AE98-1
213400

27, 10AA64-1
6, 4AB20S-1

213730, 9, 11CB184-1,

11CB487-1

213866, 63, 10EA24-2
214516

29, 11CB184-1
33, 11AA370-1

214517

31, 11CB184-1
34, 11AA370-1

2155632

28, 4AB20S-1
35, 10EA24-1
87, 10AA64-3

215605, 15, 15AHS5
215934, 52, 10EA24-2
216229, 35, 8AA275-2
216894

112, 11CB184-3
40, 11AA676-1
45, 11CB487-2

217031, 2AA14

37, 10EA24-1

217044

12, 4AB20S-1

34, 10AA64-2

38, 4AB23S-2,
4AB52S-2,
4ABS1-2

20, 10AE98-1

37, 4AB23S-2,
4AB52S-2,
4ABS1-2

62, 10AA64-2

217047

217093, 44, 10EA24-1
218395, 5A, 5BA147-1,

5BA149-1

218396, 18A, 5BA147-1,

5BA149-1

218398, 18D, 5BA147-1,

5BA149-1

218962

13, 5BA147-1,
5BA149-1

24, 5BA147-1,
5BA149-1

4, 5BA147-1,
5BA149-1

218966, 17, 5BA147-1,

5BA149-1

218968, 29, 5BA147-2,

5BA149-2

219068, 30A, 5BA147-2,

5BA149-2

21979, 7, 4AB23S-1,

4AB52S-1, 4ABS1-1

21980, 54, 11CB184-2,

11CB487-2

21981

-2 -

55, 11CB184-2,
11CB487-2
73, 4AB23S-3,
4AB52S-3,
4ABS1-3
222661
11, 4AB20S-1
90, 10AA64-3
223217, 36, 10CS4-1
223336, 44, 11CB266-1
223456, 77, 4AB23S-3
223480
4, 11BA37-1,
11BA56-1
41, 11AA676-1
42,11CB266-1
223902, 42, 9AA193-2,
9AA194-2
223903, 43, 9AA193-2,
9AA194-2
223904, 44, 9AA193-2,
9AA194-2

224759, 78B, 11CB266-2

224767
36, 11BA56-1
76, 11CB266-2
224768
12, 11BA56-1
77,11CB266-2
224930
2, 11BA56-1
39B, 11CB487-2
75, 11CB266-2
225183
23, 11CB487-1
30, 11AA676-1
8, 10AES1-1,
10AES2-1
225420, 1, 4AB23S-1,
4ABS1-1, BC116-1
225527, 22, 11CB487-1
225775, 37, 10CS4-1
225809, 25, 8AA276-1
226505, 4, 12AA68-1
226758
45A, 10EA24-1
6B, 4AB23S-1,
4ABS1-1
227330, 7, 15AHS5
229803
111, 11CB184-3
14, 11AA676-1
20, 11CB487-1
63, 11AA370-2
72,11CB266-2
229831
42, 11AA370-1,
11AA676-1
53, 11CB184-2,
11CB487-2
234798, 8, 12AA68-1
234802, 7, 12AA68-1
234804, 14, 12AA68-1

234956
25,11CB184-1,
11CB487-1
31, 11AA676-1
241731
46, 11AA676-2
46B, 11AA370-2
57,11CB184-2,
11CB487-2
241985
45B, 10EA24-1
6, 4AB52S-1
6A, 4AB23S-1,
4ABS1-1
242737
43, 4AB52S-2
43A, 4AB23S-2,
4ABS1-2
2435, 61, 11CB184-2,
11CB487-2
24653, 11, 12AA68-1
25026, 13, 10EA24-1
25713
22, 9AA193-1,
9AA194-1
49, 4AA76-2
58, 5BA147-2,
5BA149-2
7,6BB101-1
8, 8AA276-1
83D, 11CB266-2
25714
101, 11CB487-3
13, 6BB101-1
17, 11CB487-1
23, 8AA276-1
30, 6AA133-2
34, 10CS4-1
39, 10AES1-2
4, 10AES2-1
7, 8AA275-1
8, 4AA77-1,
11CB184-1,
11CB487-1
83F, 11CB266-2
84H, 11CB266-2
25758

18, 6AA133-1, 15AHS5

29, 6BB101-1

41, 8AA275-2
2631, 54, 10AE98-2
2632, 8, 10CB24-1
269

54, 5BA147-2,

5BA149-2

6, 5AC2S-1
274069, 24, 10AA64-1
28402, 49, 10EA24-2
28959

17, 11CB184-1

23, 11CB184-1

4, 15AHS3

75,11CB184-3,
11CB487-3
28987, 18, 5BAS3-1
28988
16, 5BAS3-1
17, 15AHS5
19, 6AA133-1
30, 6BB101-1
29437
10, 6AA133-1
21, 10AA64-1
29, 4AB20S-1
34, 6AA133-2
37, 8AA276-2
89, 10AA64-3
29441, 3, 9AA193-1,
9AA194-1
29469
100, 11CB487-3
22, 8AA276-1
3, 10AES2-1
4, 8AA275-1
43, 10AES1-2
5, 9AA193-1,
9AA194-1
55B, 5BA147-2,
5BA149-2
57, 5BA147-2,
5BA149-2
60, 4AB23S-2,
4AB52S-2,
4ABS1-2
7, 4AATT7-1,
11CB184-1,
11CB487-1
84D, 11CB266-2
29475
12, 5AC2S-1
12A, 7AA7-1
18A, 7AA36-1
24,10CS2-1
3B, 5BAS2-1
49, 4ABS1-2
6, 5AC30-1
30327
11, 10EA24-1
58, 10AA64-2
31003, 30, 10CS2-1
3212, 4, 6BB101-1
32407, 13, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
32963, 84F, 11CB266-2
33439, 8, 5AC2S-1
33593
32, 10AA64-2
40, 4AB20S-2,
4AB23S-2,
4AB52S-2,
4ABS1-2



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)
CATALOG 801646, R03-05

3411, 8, 4AC26-1, 42322 46668 494284 28, 10AES3-1 524601, 18, 4AB23S-1, 8, 11AA370-1
4AC73-1 30, 9AA193-1, 20, 8AA276-1 13, 15AHS1 496452 4AB52S-1 524889, 10, 9AA193-1,
35095, 29, 10EA24-1 9AA194-1 22, 6BB101-1 16, 15AHS2 12, 10AES1-1 524611, 26A, 9AA193-1 9AA194-1
35220, 34, 10AES2-2 62, 4AB23S-3, 30, 8AA276-2 494286 27, 10AES3-1 524629, 8, 10AG13-1 524891, 1, 9AA193-1
37703, 5, 7AA7-1, 4AB52S-3, 55A, 5BA147-2, 11, 15AHS1 496453, 1, 10AES3-1 524644, 1, 10CC35-1 525401, 10, 4ABS1-1
7AA36-1 4ABS1-3 5BA149-2 17, 15AHS2 496454 524645, 1, 10CC64-1 525402, 11, 4ABS1-1
40158, 61, 10EA24-2 63, 11CB266-2 6, 4AA77-1 2, 15AHS5 31, 10AES3-2 524649 525403, 24, 4AB23S-1,
401668 42325 84E, 11CB266-2 82, 11CB184-3 34, 10AES1-2 32, 9AA194-2 4AB52S-1, 4ABS1-1
77, 4AB52S-3 11, 11CB266-1 4711, 7, 10AES1-1, 494287, 7, 15AHS1 496455, 38, 10AES3-2 33, 9AA193-2 525416, 39, 4AA76-2
79, 4AB23S-3 15, 4AA201-1 10AES2-1 494288, 17, 15AHS1 496456 524651, 1, 10CE11-1 525422, 3, 11BA37-1
401831, 23, BC128-1 49, 10AE98-2 476318, 21, 10DA99-1, 494345, 1A, 5BAS2-1 29, 10AES3-1 524667, 38, 4AA76-2 525440, 4, 4AC26-1,
403429, 1, BC50-1 52, 4AB23S-2, 10DA245-1 494706, 24A, 12AA68-1 41, 10AES1-2 524670, 17, 9AA193-1, 4AC73-1
403430, 2, BC50-1 4AB52S-2, 476319, 11, 10DA99-1, 494855-B, 3, 15AHS1 496475, 39, 10AES3-2 9AA194-1 525455, 48, 10AA64-2
403431, 3, BC50-1 4ABS1-2 10DA245-1 494855-L, 3, 15AHS1 496493 524716, 4, 7TAA7-1, 525466, 59, 5BA147-2,
403432, 6, BC50-1 54, 8AA275-2 476320, 25, 10DA99-1, 494855-S, 3, 15AHS1 102C, 11CB487-3 7AA36-1 5BA149-2
4039 65, 5BA147-2, 10DA245-1 494877, 20, 15AHS1 68C, 11CB184-2 524719 525468, 27, 4AA77-1
12, 10CC35-1, 5BA149-2 476321, 14, 10DA99-1, 494890, 18, 15AHS1 496550, 16, 12AA68-1 13, 4AB20S-1 525480
10CC64-1 71, 10AE98-2 10DA245-1 494966, 15, 3AA46-1 B 5BAS2- N AH
496562, 1B, 5BAS2-1 3, 10AA64-1 3, 15AHS5
14, 4AB20S-1 8, 10AA6B4-1 476322, 16, 10DA99-1, 495017 496953, 21, 10AES1-1 524722 77. 11CB184-3
4, 10AA6G4-1 423398, 26, 12AA68-1 10DA245-1 1, 15AHS5 497890‘ 65‘ 10AA64-2 4. 5AC2S-1 5254é1 14, 8AA276-1
4040, 18, 10CA209-1 42347 476323, 20, 10DA99-1, 24, 15AHS1 497922 59 5BA147-2 595492 15 8AA276-1
404484, 5, BC50-1 12, 8AA276-1 10DA245-1 495058, 14, 3AA46-1 36, 4AB23S-2 ' “EBA149-2 525505 5. 11BA37-1
405074, 21, 11CB184-1, 20, 4AC26-1 476324, 19, 10DA99-1, 495098, 14, 6AA133-1 " AAB52S-2 504724 525506
11CB487-1 31, 4AB20S-2 10DA245-1 495099, 13, 6AA133-1 P _ _
4ABS1-2 2, 5AC2S-1 34, 11BA37-1
405950 46, 9AA194-2 476325, 18, 10DA99-1, 495219 68 10AAG4-2 53 5BA147-2 47 11AA370-2
45, 4AB23S-2, 7, 10AA64-1 479218, 6, 4AC26-1, 68B, 11CB184-2 ea - " o
AAREDG D 42556 AACTEA 495591 498411, 50, 10AA64-2 524731 525596, 41, 4AA76-2
4ABST1-2 30, 10AE98-1 479275, 51, 10AA64-2 102A, 11CB487-3 5045 4, 4AB20S-1 525604
10, 10CF19-1 6, 10AA64-1 18, 4AA201-1
405951, 44, 4AB23S-2, 37, 5BA147-2, 480158 68A, 11CB184-2 9 10CC35.1 504759, 10, 6BB101-1 21 AAATT-1
4AB52S-2, 4ABS1-2 5BA149-2 12, 10AA64-1 495237, 12, 6AA133-1 ' ' B :
10CC64-1 524784, 15, DT2-1 525606, 63, 10AE98-2
406017, 5, 6BB101-1 8, 6AA133-1 32, 4AB23S-2, 495246, 37, 10AES3-2
5077, 17, 10CB24-1 524789, 48, 4AB23S-2, 525620, 69, 10AE98-2
409248, 18, BC116-1, 4240 4AB52S-2, 495247
5093 4AB52S-2, 4ABS1-2 525621, 5, 3AA46-1
BC128-1 101, 11CB184-3 4ABS1-2 1, 10AES1-1
14, 10CB24-1 524790, 22, 4AB23S-1, 525630, 16, 15AHS1
420732, 25, 12AA68-1 15, 6BB101-1 75, 4AB23S-3 23, 10AES3-1
15, 10CD40-1 4AB52S-1, 4ABS1-1 525703, 18, 4ABS1-1
420792, 29, 12AAG8- 1 3, 15AHS3 9, 4AB20S- 1 495921 18, 10CA80-1 524792, 10, 4AB23S-1 525714, 6, 10AES1-1
421831, 47, 10AES1-2 9, 15AHS5 48132, 14, 10CC35-1, 15, 6AA133-1 ; - 1Y B ) O, B
51510 4AB52S-1 10AES2-1
42231 96, 11CB487-3 10CC64-1 24D, 12AA68-1 3 10AAB4-1 5 1 AAB235-1 0572 AA133-2
17, 10AE98-1 425069, 7, 10AES3-1 482430, 37A, 12AA68-2 495922, 24B, 12AA68-1 , 10AAG4- 524793, 11, 4AB23S-1, 525720, 39, 6AA133-
- N N 26, 4AB20S-1 4AB52S-1 525721, 38, 6AA133-2
25, 10CS2-1 425071, 23, 10AES1-1 485973, 57, 4AB23S-2, 496074
_ N C _ 5, 10AA64-1 524794, 23, 4AB23S-1, 525738, 11, 5AC2S-1
2C, 5BAS2-1 425074, 8, 10AES3-1 4ABS1-2 16, 11AA370-1,
"~ - _ . 51534 4AB52S-1, 4ABS1-1 525780, 11, 8AA275-1
3, 8AA276-1 42740, 13, 10CD40-1 485980, 38, 8AA275-2 11AA676-1
5, 5AC30-1 42818, 61, 4AB23S-3, 487028, 9, 4AB23S-1, 81, 11CB487-3 23, 7AA7-1,7AA36-1 524797, 25, 4AB23S-1, 525788, 9, 8AA276-1
87, 10AE98-3 4AB52S-3, 4ABS1-3 4AB52S-1, 4ABS1-1 496162, 28, 12AA68-1 33, 5BA147-2, 4AB525-1, 4ABS1-1 525790, 5, 6AA133-1
9, 5AC2S-1 446247, 58, 11CB266-1 487355, 6, 10AE98-1 496172, 62, 11CB184-2 a7 622%§9§2 52473%82562‘ é‘ﬁBﬁSégi ] gggg% %1?3228&12
42232 44672 487960 496174, 27, 12AA68-1 , - -1, - » 76, -
15, 4AB20S-1 13A, 7AA7-1 37, 11CB266-1 496401 5160, 40, 8AA276-2 524799, 12, 4AB23S-1, 525854, 45, 4AA76-2
20, 10AA64-1 19A, 7AA36-1 44, 11BA37-1 23, BC116-1 516324, 43, 10AES2-2 4AB52S-1, 4ABS1-1 525857, 46, 4AA76-2
35, 6AA133-2 50, 4AB23S-2, 487961 25, BC128-1 524541, 33, 6AA133-2 524810, 66, 11CB266-2 525858, 47, 4AA76-2
39, 10AE98-1 4ABS1-2 2, 11BA37-1 496436, 26, 10AES3-1 524560 524811, 12, 8AA275-1 525859, 48, 4AAT76-2
5, 3AA47-1 6, 8AA276-1 41, 11CB266-1 496438, 4, 10AES3-1 1, 10AAG4-1 524813, 58, 11CB184-2 525882
56, 4AB23S-2, 63, 5BA147-2, 487962 496441, 2, 10AES3-1 24, 4AAB20S-1 524816, 13A, 8AA276-1 23, 9AA193-1
4AB52S-2, 5BA149-2 19, 11BA37-1 496444, 3, 10AES3-1 524569 524824, 5, 4AC26-1, 35, 9AA194-2
4ABS1-2 44807, 39, 8AA276-2 59, 11CB266-1 496445 58, 10EA24-2 4AC73-1 525885, 56, 5BA147-2,
6, 6AA133-1 448834, 36, 8AA275-2 488656, 38, 11CB184-2, 24, 10AES3-1 8, 4AB23S-1 524842, 11, 8AA276-1 5BA149-2
60, 10AAB4-2 458502, 19, BC128-1 11CB487-2 31, 10AES1-2 524570, 200, BF12-1 524859, 8, 8AA275-1 525981
83, 10AE98-3 4586, 16, 10CA80-1, 493481, 20, 12AA68-1 496448 524573 524860, 7, 8AA276-1 1, 10CF19-1
9, 10AG13-1 10CA209-1 494208, 36A, 12AA68-2 25, 10AES3-1 200, BF11-2 524877, 17A, 8AA276-1 7, 10AG13-1
42316 46005, 21, 10EA24-1 494248, 2, 15AHS1 33, 10AES1-2 3, 4AB23S-1, 4ABS1-1 524883, 14, 11AA370-1 5307, 14, 10CA80-1
20, 6AA133-1 46009, 30, 10EA24-1 494249, 4, 15AHS1 496449, 6, 10AES3-1 524582, 2, 4AB23S-1, 524884, 15, 11AA370-1 5308, 12, 10CA80-1
7, 3AA47-1 46020, 24, 10EA24-1 494283 496450, 5, 10AES3-1 4AB52S-1, 4ABS1-1 524885 5316, 8, 10CF19-1
8, 6BB101-1 46028, 2AA14 14, 15AHS1 496451 524590, 34, 9AA193-2, 10, 11AA676-1 532082300071, 39,
84G, 11CB266-2 22, 10EA24-1 19, 15AHS2 13, 10AES1-1 9AA194-2 21, 11BA37-1 8AA275-2

-3-



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

5323
26, 11CB184-1,
11CB487-1
74,11CB184-3,
11CB487-2
53501, 6, 8BAA275-1
5374, 40, 4AA76-2
5398, 9, 6BB101-1
54232
102, 11CB184-3
11, 15AHS5
13, 9AA193-1,
9AA194-1

14, 6BB101-1, 15AHS5

18, 11CB184-1
24,11CB184-1
27,11CB184-1,
11CB487-1
5, 15AHS3
76, 11CB184-3,
11CB487-3
9, 9AA193-1,
9AA194-1
97, 11CB487-3
54242
10, 8AA275-1
14, 8AA275-1
17, 8AA275-1
19, 9AA193-1,
9AA194-1
27,6BB101-1
35, 4AA76-2
47,9AA194-2
6, 15AHS5
80, 11CB184-3
54284, 59, 4AB23S-2,

4AB52S-2, 4ABS1-2

54305, 24, 10AES2-1
546400, 1, 10CA80-1
546401, 1, 10CB24-1
546402, 1, 10CD40-1
546405, 29, 8AA276-2
546441, 13, 12AA68-1
546445, 22, 4AA77-1
546446

17, 4AA201-1

20, 4AA77-1
546447

1, 10DA99-1

16B, 4AB20S-1
546603, 1, 6BB101-1
546653, 25, 10AES2-1
546654, 26, 10AES2-1
546680, 7, 11BA37-1
546681, 8, 11BA37-1
546682, 9, 11BA37-1
546700, 6, 11BA37-1

546840, 55, 11CB266-1

546865
49, 11AA370-2
73,11CB184-3

546929, 60, 11CB266-1

546935, 14, 11BA37-1

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)

548129, 5, 10CE41-1
548130, 4, 10CE41-1
548131, 16, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
548134, 11, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
548135, 18, 10CE11-1,
10CE25-1,
10CE41-1,
10CE42-1
548870, 16, 10EA24-1
548894, 17, 10DA99-1,
10DA245-1
549115, 10, 10CD40-1
549135
19, 10CA209-1
3, 10CS3-1
549185, 22, 10DA99-1,
10DA245-1
54951
14, 4AA201-1
19, 11CB266-1
36, 11CB184-1,
11CB487-2
4, 15AHS5
5, 4AA201-1
70, 10AE98-2
78,11CB184-3
549774, 9, 10DA99-1,
10DA245-1
549798, 2AA14
549800, 2AA14
550520, 76, 10AA64-3
550653, 91A, BF11-1,
BF12-1

550655, 21, 10CA209-1

550700, 17, 10CD40-1

550701, 10, 10CA209-1

550817, 15, 10CF19-1
550818, 3, 10CF19-1
550819, 6, 10CF19-1
550820, 5, 10CF19-1
550821, 2, 10CF19-1
550822, 4, 10CF19-1
550825, 18, 10CB24-1
550826, 15, 10CB24-1
550829, 13, 10CB24-1
550830, 12, 10CB24-1
550831, 9, 10CB24-1
550832, 19, 10CB24-1
550833, 3, 10CE11-1,
10CE25-1
550834, 4, 10CE11-1
550835, 2, 10CE11-1
550836, 5, 10CE11-1,
10CE25-1
550837, 3, 10CA80-1,
10CA209-1
550838, 17, 10CA80-1

550841, 11, 10CA80-1
550844, 4, 10CD40-1
550847, 3, 10CD40-1
550849, 10, 10CC35-1
550850, 4, 10CC35-1,
10CC64-1
550851, 2, 10CC64-1
550852, 3, 10CC64-1

550853, 15, 10CC35-1,

10CC64-1
550872, 2, 10DA99-1,
10DA245-1
550873, 3, 10DA99-1,
10DA245-1
550874
4, 10DA99-1,
10DA245-1
5, 10DA99-1,
10DA245-1
8, 10DA99-1
550877, 10, 10DA99-1,
10DA245-1
550878, 12, 10DA99-1,
10DA245-1
550879, 13, 10DA99-1,
10DA245-1
550880, 15, 10DA99-1,
10DA245-1
550882, 10, BF11-1,
BF12-1
550883, 12, BF11-1,
BF12-1

550884, 13, BF11-1,
BF12-1

550885, 15, BF11-1,
BF12-1

550886, 25, BF11-1,
BF12-1

550887, 27, BF11-1,
BF12-1
550888, 40, BF11-1,
BF12-1
550889, 41, BF11-1,
BF12-1
550890, 42, BF11-1,
BF12-1
550891, 45, BF11-1,
BF12-1

550892, 47, BF11-1,
BF12-1

550893, 48, BF11-1,
BF12-1

550894, 50, BF11-1,
BF12-1, BF18-1,
BF19-1

550895, 52, BF11-1,
BF12-1, BF18-1,
BF19-1

550897, 70, BF11-1,
BF12-1

550898, 71, BF11-1,
BF1

550899, 72, BF11-1,
BF12-1

550900, 73, BF11-1,
BF12-1

550901, 74, BF11-1,
BF12-1
550902, 75, BF11-1,
BF12-1
550903, 76, BF11-1,
BF12-1
550904, 77, BF11-1,
BF12-1
550905, 78, BF11-1,
BF12-1

550906, 90, BF11-1,

BF12-1
550907, 91B, BF11-1,

BF12-1
550908, 100, BF11-2
550909, 101, BF11-2
550910, 102, BF11-2
550911, 106, BF11-2
550912, 107, BF11-2
550913, 108, BF11-2
550914, 109, BF11-2
550915, 110, BF11-2
550916, 111, BF11-2
550917

112, BF11-2, BF18-2

43, BF18-1, BF19-1
550918

113, BF11-2, BF18-2

44, BF18-1, BF19-1
550919, 135, BF11-2
550920, 141, BF11-2
550921, 142, BF11-2,

BF18-2
550926, 66, BF19-1
550929, 1, 4AA76-1
550930, 2, 4AA76-1
550933

14, 4AA77-1

6, 4AA76-1
550934, 7, 4AA76-1
550035, 9, 4AA76-1
550936, 10, 4AA76-1
550937, 11, 4AA76-1
550938, 12, 4AA76-1
550939, 15, 4AA76-1
550940, 16, 4AA76-1
550941, 17, 4AA76-1
550942, 18, 4AA76-1
550943, 20, 4AA76-1
550944, 21, 4AA76-1
550945

13, DT11-1

19, 4AC73-1

22, 4AA76-1

3, DT13-1

65, 4AC26-3
550946, 24, 4AA76-1
550947, 25, 4AA76-1

-4 -

CATALOG 801646, R03-05

550948, 26, 4AA76-1
550949, 27, 4AA76-1
550950, 28, 4AA76-1
550951
20, 4AC73-1
29, 4AA76-1
66, 4AC26-3
550952
12, DT11-1
30, 4AA76-1
550953, 31, 4AA76-2
550954, 32, 4AA76-2
550956, 37, 4AA76-2
550957, 1, 4AA77-1
550958, 2, 4AA77-1,
4AA201-1
550059, 3, 4AA77-1
550960, 4, 4AA77-1
5509061, 5, 4AA77-1
550962, 9, 4AA77-1,
4AA201-1
550963, 13, 4AA77-1,
4AA201-1
550964, 15, 4AA77-1
550965

14, 4AC26-1, 4AC73-1

16, 4AA77-1
8, DT14-1
550966, 19, 4AA77-1
550967, 9A, 4AC26-1,
4AC73-1
550968, 10, 4AC26-1,
4AC73-1
550969, 11, 4AC26-1,
4AC73-1
550970, 12, 4AC26-1,
4AC73-1
550971

13, 4AC26-1, 4AC73-1

6, DT18-1
7,DT14-1
550972, 15, 4AC26-1,
4AC73-1
550973, 16, 4AC26-1,
4AC73-1
550974, 17, 4AC26-1,
4AC73-1
550975, 18, 4AC26-1
550976, 19, 4AC26-1
550977, 22, 4AC26-1
550978, 23, 4AC26-1,
4AC73-1
550979, 24, 4AC26-1
550980, 25, 4AC26-1
550981, 26, 4AC26-1
550982
27, 4AC26-1
35, DT18-2
550983, 28, 4AC26-1
550984, 29, 4AC26-1
550985, 30, 4AC26-1
550986, 31, 4AC26-2

550987

30, 4AC73-1

32, 4AC26-2
550988, 33, 4AC26-2
550989, 34, 4AC26-2
550990, 35, 4AC26-2
550991, 36, 4AC26-2
550992

143, BF11-2

39, 4AC73-2
550993, 38, 4AC26-2
550994, 39, 4AC26-2
550995, 40, 4AC26-2
550996, 41, 4AC26-2
550997

16, DT5-1

42, 4AC26-2

44, DT5-1
550998

43, 4AC26-2

50, 4AC73-2
550999, 44, 4AC26-2,

4AC73-2
551000, 45, 4AC26-2,
4AC73-2

551001, 46A, 4AC26-2,

4AC73-2
551002, 47, 4AC26-2,
4AC73-2
551003, 48, 4AC26-2,
4AC73-2
551004, 49, 4AC26-2,
4AC73-2
551011, 14, 4AA76-1
551012
10, DT10-1
13, 4AA76-1
6, DT14-1
7,DT2-1

551013, 46B, 4AC26-2,

4AC73-2

551014, 46C, 4AC26-2,

4AC73-2

551017, 2AA14

10, 4AA201-1
551018, 7, 4AA201-1
551018 , 2AA14
551038, 39, DT5-1
551041, 4, DT2-1
551042

16, DT10-1

4,DT10-1

5, DT2-1

6, DT9-1
551043, 13, DT12-1
551044, 7, DT8-1
551045, 6, DT8-1
551046, 12, DT2-1
551047, 8, DT10-1
551048, 16, DT16-1
551049, 1, DT2-1
551050, 2, DT2-1

551051, 3, DT2-1
551052, 6, DT2-1
551053, 8, DT2-1
551054, 9, DT2-1
551055, 12, DT16-1
551056, 10, DT2-1
551057, 11, DT2-1
551058

14, DT2-1

25, DT18-1
551060

4, DT3-1

9, DT18-1
551061

10, DT18-1

11, DT3-1

5, DT3-1

58, 4AA76-2
551062, 7, DT3-1
551063, 8, DT3-1
551064, 9, DT3-1
551065, 10, DT3-1
551066, 16, DT3-1
551067, 12, DT3-1
551068, 17, DT3-1
551070, 1, DT4-1
551071, 2, DT4-1
551072, 3, DT4-1
551073, 4, DT4-1
551074, 5A, DT4-1
551075, 5B, DT4-1
551076, 5C, DT4-1
551077, 5D, DT4-1
551078, 5E, DT4-1
551079, 6, DT4-1
551080, 7, DT4-1
551081, 8, DT4-1
551082, 9, DT4-1
551083, 10, DT4-1
551084, 12, DT4-1
551085, 13, DT4-1
551091, 1, DT5-1
551092, 8, DT5-1
551093, 9A, DT5-1
551094, 9B, DT5-1
551095, 10, DT5-1
551096, 48, DT5-1
551097

11, DT5-1

23, DT5-1
551098, 12, DT5-1
551099, 13, DT5-1
551100, 14, DT5-1
551101, 15, DT5-1
551102, 17, DT5-1
551103

18, DT5-1

28, DT5-1
551104, 20, DT5-1
551105, 21, DT5-1
551106, 22, DT5-1
551107, 24, DT5-1



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

551109, 31, DT5-1
551110, 36, DT5-1
551111, 37, DT5-1
551112, 41, DT5-1
551113, 40, DT5-1
551114, 42, DT5-1
551115

43, DT5-1

56, DT5-2
551117, 12, DT15-1
551119, 1, DT6-1
551120, 4A, DT6-1
551121, 4B, DT6-1
551122, 4C, DT6-1
551123, 5, DT6-1
551124, 6, DT6-1
551125, 7, DT6-1
551126, 8A, DT6-1
551127, 8B, DT6-1
551128, 8C, DT6-1
551129 , 8D, DT6-1
551130, 8E, DT6-1
551143, 12, DT7-1
551144, 14, DT7-1
551145, 15, DT7-1
551146, 16, DT7-1
551147, 17, DT7-1
551148, 18, DT7-1
551149, 19, DT7-1
551150, 20, DT7-1
551151, 21, DT7-1
551152, 22, DT7-1
551153, 23, DT7-1
551154, 24, DT7-1
551155, 25, DT7-1
551156, 26, DT7-1
551157

14, DT12-1

22, DT10-1

27,DT7-1

5, DT18-1
551158, 2, DT8-1
551159, 3, DT8-1
551160, 4, DT8-1
551161, 5, DT8-1
551162, 1, DT8-1
551163, 1, DT9-1
551164, 2, DT9-1
551165, 3, DT9-1
551166, 4, DT9-1
551167, 5, DT9-1
551168, 1, DT10-1
551169

14, DT10-1

2,DT10-1
551170, 5, DT10-1
551171, 6, DT10-1
551172, 9, DT10-1
551175, 2, DT11-1
551176, 3, DT11-1
551177, 4, DT11-1
551178, 6, DT11-1
551179, 7, DT11-1

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)
CATALOG 801646, R03-05

551180, 9, DT11-1
551181, 8, 4AA76-1
551182, 11, DT11-1
551186, 74, 10AA64-3
551187, 19, 4AA76-1
551188, 1, DT13-1
551189, 2, DT13-1
551191, 2, DT14-1
551192, 3, DT14-1
551193, 4, DT14-1
551194, 5, DT14-1
551195, 11, DT14-1
551196, 12, DT14-1
551197, 13, DT14-1
551198, 14, DT14-1
551199, 1, DT15-1
551200, 2, DT15-1
551201, 3, DT15-1
551202, 4, DT15-1
551203
5, DT15-1
8, DT16-1
551204, 6, DT15-1
551205, 7, DT15-1
551206, 8, DT15-1
551207, 9, DT15-1
551208, 10, DT11-1,
DT15-1
551209, 11, DT15-1
551210, 13, DT15-1
551211
10, DT16-1
14, DT15-1
551212, 15, DT15-1
551214, 15, DT16-1
5561215
16, DT15-1
9, DT16-1
551217, 13, DT16-1
551218, 14, DT16-1
551219, 17, DT16-1
551220, 18, DT16-1
551221, 19, DT16-1
551222, 1, DT16-1
551223, 2, DT16-1
551224, 3, DT16-1
551225, 4, DT16-1
551226
22, DT15-1
5, DT16-1
54, DT5-2
551227
25, DT15-1
6, DT16-1
551228, 7, DT16-1
551237, 5, 4AA76-1
551238, 23, 4AA76-1
551264, 20, 10CA209-1
551451, 39, 9AA193-2,
9AA194-2
551532, 14, BC116-1,
BC128-1
551676, 4, DT12-1

551719, 16, DT12-1
551720, 44, 4AA76-2
551728, 36, 4AA76-2
551730, 2, DT12-1
551731, 3, DT12-1
551732, 5, DT12-1
551733, 6, DT12-1
551734, 7, DT12-1
551735, 8, DT12-1
551736, 9, DT12-1
551737

10, DT12-1

40,DT18-2
551738, 11, DT12-1
551739, 12, DT12-1
551740, 15, DT12-1
551741, 17, DT12-1
551742, 20, DT12-1
551743, 19, DT12-1
551745, 21, DT12-1
551747, 11A, DT4-1
551748, 11B, DT4-1
551749, 11C, DT4-1
551750, 11D, DT4-1
551751, 14A, DT4-1
551752, 14B, DT4-1
551753, 6, DT3-1
551754, 38, DT5-1
551755

15, DT10-1

3, DT10-1
551756, 7, DT10-1
551757, 1, DT11-1
551758, 5, DT11-1
551759, 8, DT11-1
551760, 2, 10CC35-1
551761, 3, 10CC35-1
552476, 1, DT3-1
552477, 2, DT3-1
552478, 3, DT3-1
552479, 3, DT6-1
552482, 72, 11CB487-2
552484, 30, 11CB184-1,

11CB487-1
552485, 32, 11CB184-1,
11CB487-1

552491, 11, DT16-1
552499, 15, DT14-1
552500, 2AA14

16, DT14-1

25, DT12-1
552501, 23, DT12-1
552629, 3, BC128-1
552634, 22, BC128-1
552648, 73, 10AA64-3
554935

11A, 11BA56-1

18A, 11BA37-1

57, 11CB266-1
55658

45, 11AA370-1,

11AA676-2

52,11CB184-2,
11CB487-2
558709, 4, 6AA133-1
55940, 64, 5BA147-2,
5BA149-2
561144, 36, 10EA24-1
561145, 38, 10EA24-1
561146, 40, 10EA24-1
561147, 42, 10EA24-1
561148, 39, 10EA24-1
561149, 43, 10EA24-1
561150, 41, 10EA24-1
561370, 2AA14
561676, 10, 10CC64-1
561683, 23, 10CA209-1
561685, 12, 10CA209-1
561686, 11, 10CA209-1
561687, 14, 10CA209-1
561690, 17, 10CA209-1
561692, 3, 10CB24-1
561700, 8, 10CD40-1
561746, 75, 10AA64-3
562025, 7, 10CB24-1
562027, 2, 10CB24-1
562028, 6, 10CB24-1
562029, 19, 10CD40-1
562030, 22, 10CD40-1
562031, 23, 10CD40-1
562032, 21, 10CD40-1
562034, 18, 10CD40-1
562035, 2, 10CD40-1
562036, 6, 10CD40-1
562038, 2, 10CA80-1
562039, 6, 10CA80-1
562041, 17, 4AA77-1
562076, 17, DT15-1
562077, 19, DT15-1
562078, 18, DT15-1
562079, 20, DT15-1
562081, 23, DT15-1
562082, 24, DT15-1
562097, 6, 10DA99-1,
10DA245-1
562098
7, 10DA99-1,
10DA245-1
8, 10DA245-1
562117, 1, 11AA370-1
562146, 1, BF11-1,
BF12-1
562147, 2, BF11-1,
BF12-1
562212, 14, DT3-1
562343, 4, 10CS3-1
562789, 9, 10CA209-1
563078
31, 4AC73-2
55, 4AC26-2
563079
18, 4AC73-1
54, 4AC26-2

-5-

563469, 9B, 4AC26-1,
4AC73-1
56354
11, 6AA133-1
38, 8AA276-2
4, 4AA201-1
41, 4AB20S-2
564359, 50, 10EA24-2
564362, 46, 10EA24-1
564363, 47, 10EA24-1
564364, 48, 10EA24-2
564372, 51, 10EA24-2
564489, 53, DT5-1
564490, 55, DT5-2
564491, 57, DT5-2
564492, 58, DT5-2
564861, 52, 4AA76-2
564862, 65, 4AA76-3
565448, 28, DT7-1
565449, 15, DT3-1
565450, 57, 4AC26-2
565452
36, 4AC73-2
58, 4AC26-2
565453, 59, DT5-2
565512, 27, DT12-1
565630, 26, DT15-1
565631, 27, DT15-1
565668, 12, BC116-1
565669, 13, BC116-1
565671, 11, BC116-1
565672, 9, BC116-1
565673, 4, BC116-1
565674, 8, BC116-1
565675, 3, BC116-1
565676, 10, BC116-1
565677, 2, BC116-1
565678, 5, BC116-1
565679, 6, BC116-1
565684, 19, BC116-1
56903, 20, BC116-1
573544, 20, 11BA37-1
573690
21, 156AHS5
51, 11AA370-2
573691, 22, 15AHS5
573694, 79, 10AE98-2
573705, 18, 10AES1-1,
10AES2-1
573712, 22, 10AES2-1
573806
43, 11CB184-2,
11CB487-2
82, 11CB266-2
573820
13, 11BA56-1
32, 11CB266-1
41, 11BA37-1
573834
19, 11AA370-1,
11AA676-1

22, 11BA56-1
31, 11BA37-1
573865
18, 11AA370-1,
11AA676-1
46, 11CB184-2,
11CB487-2
573869, 42, 11BA37-1
573870, 21, 6BB101-1
573988, 98, 11CB487-3
574064, 19, 8AA276-1
574065, 38, 11AA370-1
574069, 19, 4AB20S-1
574070
42, 4AB20S-2
92, 10AA64-3
574112, 20, 6BB101-1
574128, 2, 11CB487-1
574154, 4, 3AA46-1
574155, 9A, 3AA47-1
574155L, 3L, 3AA46-1
574155R, 3R, 3AA46-1
574210, 12, 11BA37-1
574312
14, 5AC2S-1
52, 5BA147-2,
5BA149-2
574313
20, 11AA370-1,
11AA676-1
23, 11BA56-1
32, 11BA37-1
574317, 21, 12AA68-1
574363
22, 11AA370-1,
11AA676-1
29, 11BA56-1
36, 11BA37-1
574364
23, 11AA370-1,
11AA676-1
30, 11BA56-1
37, 11BA37-1
57446
13, 8AA275-1
18, 4AA77-1
3, 6BB101-1
33, 4AA76-2
5804, 38, 4AB20S-2
580746, 84, 10AE98-3
580863, 22, 5BA149-1
580864, 22, 5BA147-1
580885, 24A, 8AA276-1
580971, 26, 8AA276-1
58113
15, BC116-1, BC128-1
16, BC116-1, BC128-1
581169, 18, 12AA68-1
581178
200, BF18-2
3, 4AB52S-1

581204, 25, 3AA46-2
1B, 7AA7-1
581276, 61, 5BA147-2,
5BA149-2
581278, 1, 5BA149-1
581280, 1, 5BA147-1
581287
34, 11CB266-1
48, 11CB184-2,
11CB487-2
581289, 85, 10AE98-3
581327, 27, 9AA194-1
581330, 1, 10CE25-1
581331, 33, 8AA276-2
581334
64, 10EA24-2
8, 4AB52S-1
581335, 200, BF19-2
581653, 35A, 8AA276-2
581655, 34, 8AA276-2
581656
24, 11AA676-1
66, 11CB184-2,
11CB487-2
581681
14, 11BA56-1
23, 11BA37-1
5818, 76, 4AB23S-3
58528
14, 9AA193-1,
9AA194-1
16, 4AA201-1
21, 4AC26-1
32, 4AB20S-2
35, 10AES2-2
37,11CB184-2,
11CB487-2
64, 10AE98-2
68, 4AB23S-3,
4AB52S-3,
4ABS1-3
9, 10AA64-1
58530
17, 10AES1-1,
10AES2-1
18, 9AA193-1,
9AA194-1
56, 11CB266-1
71, 4AB23S-3,
4AB52S-3,
4ABS1-3
9, 10AE98-1
58531
48, 10AE98-2
72, 4AB23S-3,
4AB52S-3,
4ABS1-3
58538
19, 10AAG4-1
22, 4AB20S-1



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

58540, 64, 4AB23S-3,

4AB52S-3, 4ABS1-3

58546, 4, 8AA276-1
58548
12, 5BA147-1,
5BA149-1
18, 4AB20S-1
25, 10AA64-1
61, 10AES2-2
58550, 19, 10AES2-1
58552, 29, 10CS2-1
58588
28, 9AA193-1,
9AA194-1
61, 11CB266-1
58589, 57, 4AB52S-2
58594, 74, 4AB52S-3
58595, 49, 4AB52S-2
591966, 2B, 6AA133-1
600387, 26, DT12-1
600759, 2AA14
4,DT17-1
601470
78, 4AB52S-3
81, 4AB23S-3
601587, 4, BC128-1
601588, 5, BC128-1
601589, 6, BC128-1
601590, 8, BC128-1
601591, 9, BC128-1
601592, 11, BC128-1
601593, 12, BC128-1
601594, 20, BC128-1
601595, 2, BC128-1
601596, 10, BC128-1
601597, 13, BC128-1
601599, 19, 10CE25-1,
10CE42-1
601600, 2, 10CE25-1
601601, 4, 10CE25-1
601602, 10, BF18-1,
BF19-1
601603, 12, BF18-1,
BF19-1
601604, 13, BF18-1,
BF19-1
601605, 15, BF18-1,
BF1

9-1

601606, 25, BF18-1,
BF19-1

601607, 27, BF18-1,
BF19-1

601608, 40, BF18-1,
BF19-1
601609, 41, BF18-1,
BF19-1
601610, 42, BF18-1,
BF19-1
601611, 45, BF18-1,
BF19-1
601612, 47, BF18-1,
BF19-1

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)

601613, 48, BF18-1,
BF19-1

601614, 70, BF18-1,
BF19-1

601615, 71, BF18-1,
BF19-1

601616, 72, BF18-1,
BF19-1

601617, 73, BF18-1,
BF19-1

601618, 74, BF18-1,
BF19-1

601619, 75, BF18-1,
BF19-1

601620, 76, BF18-1,
BF19-1

601621, 77, BF18-1,
BF19-1

601622, 78, BF18-1,
BF19-1
601623, 90, BF18-1,
BF19-2
601624, 91, BF18-1,
BF19-2
601625, 100, BF18-2
601626, 101, BF18-2
601627, 102, BF18-2
601628, 106, BF18-2
601629, 107, BF18-2
601630, 108, BF18-2
601631, 109, BF18-2
601632, 10, BF18-2
601633, 111, BF18-2
601634, 135, BF18-2
601635, 141, BF18-2
601636, 143, BF18-2
601637, 1, BF18-1,
BF19-1
601638, 2, BF18-1,
BF19-1
601698
1, 3AA46-1
4, 3AA47-1
92, BF11-1, BF12-1,
BF18-1, BF19-2
601709, 13, DT3-1
601710, 38, DT18-2
601711, 11, DT10-1
601712, 12, DT10-1
601713, 17, DT14-1
601714, 33, 4AC73-2
601715, 69, 4AC26-3
601716
24, 4AC73-1
60, 4AC26-2
601717
27, 4AC73-1
62, 4AC26-2
601718
26, 4AC73-1
61, 4AC26-2
601719

25, 4AC73-1

63, 4AC26-2
601720

28, 4AC73-1

64, 4AC26-3
601721

22, 4AC73-1

59, 4AC26-2
601722

21, 4AC73-1

67, 4AC26-3
601725, 17, DT2-1
601726, 18, DT2-1
601727, 19, DT2-1
601728, 20, DT2-1
601729, 15, DT4-1
601730, 16, DT4-1
601731, 9, DT6-1
601732, 10, DT6-1
601733, 18, DT3-1
601734, 60, DT5-2
601735, 29, DT7-1
601736, 19, DT10-1
601737, 30, DT7-1
601738, 31, DT7-1
601739, 32, DT7-1
601740, 33, DT7-1
601741, 8, DT8-1
601742, 29, 4AC73-1
601743, 35, 4AC73-2
601744, 43, 4AC73-2
601745, 34, 4AC73-2
601746, 41, 4AC73-2
601747, 42, 4AC73-2
601748, 37, 4AC73-2
601749

37, 4AC26-2

38, 4AC73-2
601750, 40, 4AC73-2
601751, 13, DT10-1
601752, 17, DT10-1
601753, 18, DT10-1
601754, 21, DT10-1
601755, 23, DT10-1
601756, 24, DT10-1
601757, 8, 4AA201-1
601758

23, DT18-1

3, 4AA201-1
601759, 55, 4AA76-2
601760, 56, 4AA76-2
601761, 57, 4AA76-2
601762, 59, 4AA76-2
601763, 1, DT17-1
601764, 2, DT17-1
601765, 3, DT17-1
601766, 5, DT17-1
601767, 7, DT17-1
601768, 8, DT17-1
601769, 9, DT17-1
601770, 10, DT17-1
601771, 11, DT17-1

601772, 12, DT17-1
601773, 13, DT17-1
601774, 14, DT17-1
601775, 37, DT18-2
601776, 28, DT18-1
601777, 29, DT18-1
601778, 30, DT18-1
601779

13, DT18-1

31,DT18-2
601780, 32, DT18-2
601781, 33, DT18-2
601782, 34, DT18-2
601783, 36, DT18-2
601784, 39, DT18-2
601786, 1, DT18-1
601787, 2, DT18-1
601788, 3, DT18-1
601789, 20, DT10-1
601790, 4, DT18-1
601791, 7, DT18-1
601792, 8, DT18-1
601793, 11, DT18-1
601794, 12, DT18-1
601795, 14, DT18-1
601796, 15, DT18-1
601797, 16, DT18-1
601798, 17, DT18-1
601799, 18, DT18-1
601800, 19, DT18-1
601801, 20, DT18-1
601802, 21, DT18-1
601803, 22, DT18-1
601804, 24, DT18-1
601805, 26, DT18-1
601806, 27, DT18-1
601821, 18, DT14-1
601917, 31, 4AA77-1
602063

22,BC116-1

24,BC128-1
603293, 24, 11CB487-1
60360

29, 10AE98-1

36, 5BA147-2,

5BA149-2

603724, 60, BF12-1
603725, 60, BF19-1
603828, 60, 10EA24-2
604317, 22, 10CA209-1
605086, 18, 11CB266-1
605105, 1, 9AA194-1
605123, 60, 4AA76-2
61, 4AA76-3
605129, 62, 4AA76-3
605130, 63, 4AA76-3
605131, 53, 4AA76-2
605148, 1, 15AHS3
605153, 1, 4AA201-1
605159, 64, 4AA76-3
605165, 22, 11BA37-1
605177, 1A, 7AA7-1

-6-

CATALOG 801646, R03-05

605185, 75, 4AB52S-3
605186, 6, DT17-1
605192, 21, 3AA46-2
605193, 24L, 3AA46-2
605194, 30, 12AA68-1
605195, 33, 12AA68-2
605196, 45, 9AA194-2
605210, 1, 4AB52S-1,
BC128-1
605212, 24R, 3AA46-2
605213, 16, DT2-1
605235, 40, 9AA193-2
605483, 28, 10AES2-1
605520, 62, 11AA370-2
605522, 5, 10AES1-1
605564
33, 11BA56-1
47, 11BA37-1
605579
59, 10EA24-2
80, 4AB23S-3
605684, 66A, 5BA147-2,
5BA149-2
605770, 47, 8AA275-2
605821, 24, 6BB101-1
605874, 61, 11AA370-2
61169, 13, 10CC35-1,
10CC64-1
61212, 55, 4AB52S-2
61308
12B, 7AA7-1
18B, 7AA36-1
61323
13, 11CB184-1,
11CB487-1
39, 10AES2-2
62, 10AE98-2
61610
2, 4AB20S-1
31, 10AA64-2
61674
20, 11CB266-1
34, 4AA76-2
42, 4AA76-2
48, 9AA194-2
5, 15AHS5
54, 4AB23S-2,
4AB52S-2,
4ABS1-2,
11CB266-1
6, 4AA201-1
79, 11CB184-3
61676
2B, 5BAS2-1
5, 8BAA276-1
61683, 11, 10AG13-1
61685, 18, 7AA7-1
61801
16, 15AHS5
17, 5BAS3-1
6193, 9, 10CD40-1

61974, 11, 9AA193-1,
9AA194-1
61975
3, 8AA275-1
40, 10AES2-2
62203
15, 7AA7-1
29, 9AA193-1,
9AA194-1
62, 11CB266-2
63, 4AB23S-3,
4AB52S-3,
4ABS1-3
6224
51, 4AB23S-2,
4AB52S-2,
4ABS1-2
58, 10AE98-2
62685, 62, 5BA147-2,
5BA149-2
63544
36, 8AA276-2
38, 10AE98-1
59, 10AA64-2
82, 10AE98-3
9, 6AA133-1
63545
39, 4AB20S-2
55, 4AB23S-2,
4ABS1-2
63547
16, 10AE98-1
86, 10AE98-3
63727
10, 10AG13-1
36, 6AA133-2
6, 3AA47-1
66, BF12-1
7, 6AA133-1
63754
16, 8AA275-1
53, 4AB23S-2,
4AB52S-2,
4ABS1-2
9, 8AA275-1
65396, 8, 10CA80-1,
10CA209-1
660092, 45, BAA275-2
660115, 46, 8AA275-2
660234, 26, 6BB101-1
660297, 2, 11AA676-1
660298, 4, 11AA676-1
660384
37, 11AA676-1
39A, 11CB487-2
660410
18, 10CS2-1
2, 5AC30-1
660411
23, 10CS2-1
4, 5AC30-1

660555, 89, 10AE98-3
660556, 88, 10AE98-3
660643, 13B, 8AA276-1
660652, 1, 10CA209-1
660686
1, 10DA245-1
16A, 4AB20S-1
660752
1, 5AC30-1
19, 10CS2-1
660753
17B, 8AA276-1
28, 10CS2-1
660763, 10CS2-1
660985, 15, 11CB487-1
660995, 29, 11AA676-1
676, 8, 15AHS5
686127, 1, 11AA676-1
686192, 5, 11BA56-1
686193, 6, 11BA56-1
686194, 10, 11BA56-1
686196, 5, 10AES2-1
686197, 10, 10AES1-1,
10AES2-1
686198, 35, 11BA56-1
686206
15, 11BA56-1
50, 11BA37-2
686207
16, 11BA56-1
51, 11BA37-2
686208
17, 11BA56-1
52, 11BA37-2
686209
18, 11BA56-1
53, 11BA37-2
686226
34, 11AA676-1
71,11CB487-2
686227
15, 11AA676-1
31, 11CB487-1
686249, 2, 7TAA7-1,
7AA36-1
686267, 3, 7TAA7-1,
7AA36-1
686278, 24B, 8AA276-1
686282, 38, 11AA676-1
686283, 14, 11CB487-1
686286
3, 11BA56-1
34, 11BA56-1
47, 11AA676-2
686289, 12, 11AA676-1
686306, 1, 10CE41-1
686307, 1, 10CE42-1
686343
29, 11CB487-1
33, 11AA676-1
686830, 113, 11CB184-3



PICTORIAL CONTENT

ALPHABETICAL CONTENTS

687325, 3, 11AA676-1
702142, 28, DT12-1
702321, 17, DT4-1
702447, 2, 10CA209-1
702448, 6, 10CA209-1
702450, 2, 10CE41-1
702451, 3, 10CE41-1
702452, 2, 10CE42-1
702453, 3, 10CE42-1
702454, 5, 10CS3-1
702455, 1, 10CS3-1
702457, 8, 10CS3-1
702462, 65, 10EA24-2
702463, 62, 10EA24-2
704983, 11, 10CS3-1
71516

41, 11AA370-1

53A, 11CB266-1
720715RE, 10CS3-1

17, 10CS2-1
720937, 33, 10CS4-1
72365, 19, 10CA80-1
72380, 16, 10CD40-1
72654

16, 10CF19-1

20., 10CD40-1
7519, 27, 10AE98-1
75487, 26, 10EA24-1
75498, 4, 4AB23S-1,

4AB52S-1,
4ABS1-1, BC50-1

75504, 27, 10EA24-1
75505, 25, 10EA24-1
76112, 20, 4AB23S-1,

4AB52S-1, 4ABS1-1

76571, 12, 12AA68-1
76572, 5, 12AA68-1
77202, 6, 3AA46-1
77389

27, 4AB20S-1

93, 10AA64-3
77435, 67, 4AB23S-3,

4AB52S-3, 4ABS1-3

PARTS INDEX

PARTS INDEX: Part no., Item no., Page (Assembly Ref. no.)
CATALOG 801646, R03-05

77522, 70, 11CB487-2
77808, 51, 4AA76-2
78310, 31, 8AA275-1
79533
13, 15AHS5
16, 11CB184-1
22,11CB184-1
34, 8AA275-1
79568, 12, 9AA193-1,
9AA194-1
79570, 2, 8AA275-1,
9AA193-1,
9AA194-1
800237, 75, 4ABS1-3
800277, 12, 3AA46-1
800283, 11R, 3AA46-1
800284, 11L, 3AA46-1
800296, 2, 3AA46-1
800310, 5BAS1-1
800311, 1, 5BAS1-1
800321, 7, 5BAS1-1
800322, 2, 5BAS1-1
800326, 10, 5BAS1-1
800327, 3, 5BAS1-1
800348, 2, 15AHS3
800387, 4, 15AHS2
800396, 1, 15AHS2
800401, 2, 15AHS2
800402, 3, 15AHS2
800475, 8, 4ABS1-1
800585, 1A, 8AA276-1
800592, 16, 6AA133-1
800676
7, 3AA46-1
9C, 3AA47-1
800678, 8, 3AA46-1
800782, 2AA14
800841, 3, 5BAS3-1
800842, 6, 5BAS3-1
800845, 5, 5BAS3-1
800846, 7, 5BAS3-1
800847, 4, 5BAS3-1
800848, 11, 5BAS3-1

800990, A, 5BAS3-1
801072, 22, 15AHS2
801073, 23, 15AHS2
801110, 3, 6AA133-1
801132, 26B, 9AA193-1
801174, 33, 4AB20S-2
801178, 6, 6BB101-1
801179, 2, 11CB184-1
801181, 76, 4ABS1-3
801200, 34, 12AA68-2
801216, 1, 3AA47-1
801240, 12, 15AHS5
801532, 21, 6AA133-1
801566, 66C, 5BA147-2,
5BA149-2
801646, 23, 15AHS5
801674, 83A, 11CB266-2
801700, 83B, 11CB266-2
801757, 83C, 11CB266-2
801786, 20, 9AA193-1
802000, 6, 7AA7-1,
7AA36-1

802055 , 2AA14
802376, 37B, 12AA68-2
802398, 48, 8BAA275-2
802447, 9, 5BAS3-1
802635, 1, 5BAS3-1
802641, 1B, 8AA276-1
802802, 14, 10AES1-1
802825, 25, 10AES1-1
802867, 26, 10AES1-1
802868, 27, 10AES1-1
802878, 28, 10AES1-1
802906, 22, 10AES1-1
802981, 6, 15AHS3
803038

13, 11AA676-1

53B, 11CB266-1
803335, 35B, 8AA276-2
803348, 1C, 5BAS2-1
803438, 2A, 6AA133-1
803444, 1A, 7AA36-1
803445, 1B, 7AA36-1

803450, 22, 6AA133-1
803882, 1C, 8AA276-1
803964

19, 3AA46-1

9, 3AA46-1
803968, 18, 3AA46-1
803969, 2, 15AHS4
803970, 3, 15AHS4
803971

17R, 3AA46-1

9B, 3AA47-1
803972, 17L, 3AA46-1
803978, 1, 15AHS4
803981, 4, 15AHS4
803984, 5, 15AHS4
804178, 32, 12AA68-1
804226, 1, 6AA133-1
804280, 20, 9AA194-1
804332

11B, 11BA56-1

18B, 11BA37-1

78A, 11CB266-2

804341, 78C, 11CB266-2

804363, 20R, 3AA46-2
804364, 20L, 3AA46-2
804377, B, 5BAS3-1
804633, 25, 15AHS1
804650, 52, BAA275-2
804673, 49, 8AA275-2
804678, 51, BAA275-2
494252, 1, 15AHS1
804700, 1, 12AA68-1
804702, 12, 5BAS3-1
804704, 13, 5BAS3-1
804706, 14, 5BAS3-1
804717, 10CS4-1
804753, 50, 8AA275-2
804754, 15, 5BAS3-1
804768, 2, 12AA68-1
804835, 24C, 12AA68-1
804844, 22, 3AA46-2
804846, 23, 3AA46-2

804900, 13, 15AHS2
804911, 23, 6AA133-1
804926, 24, 6AA133-1
804927, 25, 6AA133-1
804929, 26, 6AA133-2
804933, 27, 6AA133-2
805146, 28, 6AA133-2
805195, 103, 11CB487-3
805772, ¢, 5BAS3-1
805773, 66B, 5BA147-2,
5BA149-2
805910, 35, 12AA68-2
806065, 841, 11CB266-2
806074, 84B, 11CB266-2
806082, 84C, 11CB266-2
806083, 84A, 11CB266-2
8081
23, 6BB101-1
43, 8AA275-2
84307, 2, 11AA370-1
85822, 58, 4AB23S-2,
4AB52S-2, 4ABS1-2
86503, 95, 11CB487-3
86506
100, 11CB184-3
18, 11CB487-1
86559, 46A, 11AA370-2
89167, 41, 10AES2-2
89179
20, 10AES2-1
33, 10AE98-1
9859, 30, 4AA77-1
9911, 45, 5BA147-2,
5BA149-2
B169
36, 4AB20S-2
51, 4AC73-2
70, 4AC26-3
B2258, 10, 3AA46-1
B254-2, 17, 12AA68-1
B4712, 15, 12AA68-1
B4726, 23, 12AA68-1

B6109, 31, 12AA68-1
E382, 4, 5BAS1-1
E411, 14, 15AHS2
K108-6

11, 10AES3-1

29, 10AES1-1
K20326, 53, 8AA275-2
K20332, 13, 10AES3-1
K20346

30, 10AES1-1

33, 10AES3-2
K20348, 19, 10AES3-1
K20426, 22, 10AES3-1
K20428, 21, 10AES3-1
K20464, 24, 10AES1-1
K20466, 21, 15AHS1
K20468, 18, 15AHS2
K20558, 15, 10AES3-1
K302235, 9, 15AHS1
K33797

22, 15AHS1

36, 10AES3-2

4, 10AES1-1
K33799

21, 156AHS2

8, 15AHS1
K33845, 16, 10AES3-1
K34806

23, 15AHS1

3, 10AES1-1

35, 10AES3-2
K34807, 20, 10AES3-1,

15AHS2

K34808, 6, 5BAS1-1
K34809

10, 15AHS1

14, 10AES3-1
K37-8, 46, 10AES1-2
K4-10-8, 40, 10AES1-2
K40919, 36B, 12AA68-2
K44722

32, 10AES1-2

34, 10AES3-2
K44728, 19, 15AHS1
K44732, 5, 5BAS1-1
K44879, 2, 5BAS3-1
K45546

2, 10AES1-1

32, 10AES3-2
K45628, 10, 5BAS3-1
K52-6

12, 10AES3-1

35, 10AES1-2
K55691, 55, BAA275-2
K55742, 6, 15AHS1
K55748, 5, 15AHS1
K62-6

10, 10AES3-1

11, 10AES1-1
K71-6

20, 10AES1-1

9, 10AES3-1
K71-6-8, 45, 10AES1-2
K72111, 8, 5BAS3-1
KN605515

102D, 11CB487-3

68D, 11CB184-2
KN605557

17, 10AES3-1

19, 10AES1-1

3A, 5BAS2-1
KN605561, 9, 5BAS1-1
KN630070

2A, 5BAS2-1

8, 5BAS1-1
KN630175

18, 10AES3-1

44, 10AES1-2
M0000233, 32, 6AA133-2
M0000236, 20, 15AHS1
74176, 29, 6AA133-2
75100

81, 4AB52S-3

84, 4AB23S-3



	PICTORIAL CONTENT: 
	ALPHABETICAL CONTENTS: 
	PARTS INDEX: 


